
(PARTS LIST)

INDIGO SW FL DICOR E-IV LHD (P14)

Tata Motors Limited
JamshedpurMumbai Pune Lucknow Thane





VC NO CHASSIS TYPE VARIANT DETAILS ENGINE TYPE

28694125L 603452
INDIGO SW FACELIFT LX 1.4L DICOR EURO IV, ABS,P/STG, DAB,

PAB, P/WINDOW, HVAC, EXPORT(P14)
DICOR EURO-IV

PRELIMINARY REMARKS

This list comprises of parts for Engine, Gear Box, Chassis Parts and Sheet Metal Parts of the
under mentioned vehicle.





INSTRUCTIONS

Refer help ( ) for referring the Catalogue which will help in great extend the use of 

WEB Spare Parts Catalogue. 

Different tables of the catalogues are attached with different aggregate to refer a 

particular table by going inside the catalogue using GO TO CATALOGUE menu button 

after selecting required model. 

Catalogue finder may also be used to get the catalogue by giving input of Chassis No. or 

VC no.

The designation “Left and Right” as well as “Front” and “Rear” refer to the driving 

direction 

The designation “AR” in column “Quantity” stands for “As Required” 

Part Search is also provided to see the view of part or get the correct part no. by giving 

input of part description (fully or partially), Table Name, Part no. & Partial Part No.  

ORDER PARTS by using Order menu ( )

The parts fitted on the vehicle are subject to modification without prior notice. 

This is a publication of the Passenger Car - International Business of the TATA 

MOTORS LIMITED.

Any Correspondence relating to this Parts List be made to:

Technical Literature Cell  

Customer Support – International Business 

Passenger Cars. 

Tata Motors Limited, 

1
st
 Floor, Dev Building, Engineering Research Centre, 

Pimpri, Pune - 411018

Tel – 91 20 66133439 

Website  : www.tatamotors.com

Email       :  techquery-cars@tatamotors.com



00.00.01 ENGINE GROUP 00

CHASSIS TYPE: ALL

2

00.00.01 ENGINE GROUP 00

CHASSIS TYPE: ALL

2



00.00.01 ENGINE GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

3

1 279701990101 SPD ENGINE (70Ps E4) EU 1

2 279701990102 BARE ENGINE (70Ps 

E4/BS3)EU,NON-EU,DOM

1

3 279701990103 HALF BLOCK (70Ps 

E4/BS3)EU,NON-EU,DOM

1

00.00.01 ENGINE GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

3



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

4

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

4



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

5

A 279701990104 ENGINE OVERHAUL GASKET KIT 

(CONSISTS OF FIG A & B)

1

B 279701990105 ENGINE OVERHAUL - GASKET SUB KIT 1

- 279001135309 OIL SUMP GASKET 1 THK (TALBORS) 1

- 279001135310 OIL SUMP GASKET 1 THK (OFFER) 1

- 279001135311 OIL SUMP GASKET 1 THK (SANKAR) 1

- 279001135310 OIL SUMP GASKET 1 THK (OFFER) 1

- 279001135311 OIL SUMP GASKET 1 THK (SANKAR) 1

- 279701155301 GASKET - CYLINDER HEAD 14 

THK(OFFER

1

- 279701155303 GASKET - CYLINDER HEAD (13) REINZ 1

- 279701155301 GASKET - CYLINDER HEAD 14 

THK(OFFER)

1

- 279701155304 GASKET - CYLINDER HEAD (14) REINZ 1

- 279701155305 GASKET - CYLINDER HEAD (15) REINZ 1

- 279701155304 GASKET - CYLINDER HEAD (14) REINZ 1

- 279701155305 GASKET - CYLINDER HEAD (15) REINZ 1

- 254701155325 GASKET 1

- 279701155309 OUTER GASKET (FOR PLASTIC 

CYLHDCOVE

1

- 279701155310 INNER GASKET (FOR PLASTIC 

CYLHDCOVE

1

- 279714105301 GASKET (INLET MANIFOLD) 1

- 279714105304 GASKET (INTAKE MANIFOLD) (TALBROS) 1

- 279714105304 GASKET (INTAKE MANIFOLD) (TALBROS) 1

- 279714115306 GASKET (EGR VALVE(DIA 15)TO EGR 

COOLE

1

- 279714115307 GASKET (FOR EGR PIPE) 2

- 279714115305 GASKET ELBOW (FOR EGR VALVE)TO 

EGR VA

1

- 279714115301 GASKET (EXHAUST MANIFOLD) 1

- 279714115304 GASKET (EXHAUST MANIFOLD) (TALBRO) 1

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

5



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

6

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

6



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

7

- 279714115304 GASKET (EXHAUST MANIFOLD) (TALBRO) 1

- 279714515301 GASKET (TC INLET TO EXHAUST 

MANIFOLD)

1

- 279714515303 GASKET(EXMANIFOLD TO TC 

INLET)(TALBROS)

1

- 279714515303 GASKET(EXMANIFOLD TO TC 

INLET)(TALBR

1

- 279714105302 GASKET (IC PIPE TO INTAKE MANIFOLD) 1

- 279714105303 GASKET(IC PIPE TO INTAKE 

MANI)(TALBROS)

1

- 279714105303 GASKET(IC PIPE TO INTAKE MANI)(TALBR 1

- 279714515302 GASKET (TC OUTLET TO CATCON) 1

- 279714515304 GASKET (TC OUTLET TO CCC) (TALBROS) 1

- 279714515304 GASKET (TC OUTLET TO CCC) (TALBROS) 1

- 279714705301 GASKET (ELBOW FOR EGR VALVE TO 

CYLHE

1

- 279714705302 GASKET (CYLHEAD TO EGR VALVE) 

(TALBROS)

1

- 279714705302 GASKET (CYLHEAD TO EGR VALVE) 

(TALBR

1

- 279718105301 GASKET (OIL PUMP) 1

- 279718105302 GASKET (OIL PUMP) (TALBROS) 1

- 279718105302 GASKET (OIL PUMP) (TALBROS) 1

- 279018105306 GASKET (OIL PUMP STRAINER) 1

- 279718175301 GASKET (TC OIL RETURN OUTLET) 1

- 279718175302 GASKET (TC OIL RETURN) (TALBROS) 1

- 279718175302 GASKET (TC OIL RETURN) (TALBROS) 1

- 279720105301 GASKET (WATER PUMP) 1

- 279720105302 GASKET (WATER PUMP) (TALBROS) 1

- 279720105302 GASKET (WATER PUMP) (TALBROS) 1

- 279720125301 GASKET (HOUSING-WATER OUTLET) 1

- 279720125302 GASKET (HSGWATER OUTLET) 

(TALBROS)

1

- 279020125304 GASKET (FOR WATER INLET ELBOW) 1

- 279018175302 GASKET (FOR PISTON COOLING NOZZLE) 4

- 279701169203 WASHER 25 THK (FOR INJECTOR) 4

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

7



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

8

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

8



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

9

- 279001139201 SEALING WASHER (OIL SUMP DRAIN 

PLUG)

1

- 16220710142 SEALING WASHER 10X14 IS3175 CU 3

- 16220710223 SEALING WASHER 14X20 IS3175-CU 1

- 16220710240 SEALING WASHER 16X20 IS3175 CU 2

C 279701990106 ENGINE OVERHAUL SEAL SUB KIT 1

- 279001107801 OIL SEAL-CRANKSHAFT (FRONT) (OFFER 

DR

1

- 279001107809 OIL SEAL(FOR 

CRANKSHAFT-FRONT)(SKF-CR

1

- 279001107801 OIL SEAL-CRANKSHAFT (FRONT) (OFFER 

DRG)

1

- 279001107812 OIL SEAL-CRANKSHAFT (FRONT) (SIGMA) 1

- 279001107812 OIL SEAL-CRANKSHAFT (FRONT) (SIGMA) 1

- 279001107802 OIL SEAL-CRANKSHAFT (REAR) (OFFER 

DRG

1

- 279001107808 OIL SEAL(FOR 

CRANKSHAFT-REAR)(SKF-CR)

1

- 279001107811 OIL SEAL-CRANKSHAFT (REAR) (SIGMA) 1

- 279001107808 OIL SEAL(FOR 

CRANKSHAFT-REAR)(SKF-CR)

1

- 279001107802 OIL SEAL-CRANKSHAFT (REAR) (OFFER 

DRG)

1

- 279001107811 OIL SEAL-CRANKSHAFT (REAR) (SIGMA) 1

- 279001107811 OIL SEAL-CRANKSHAFT (REAR) (SIGMA) 1

- 279705157801 VALVE GUIDE SEAL (CR-SEAL) 16

- 279705157802 VALVE GUIDE SEAL INLET & EXHAUST 

(OFFER)

16

- 279705157802 VALVE GUIDE SEAL INLET & EXHAUST 

(OFF

16

- 279005107801 CAMSHAFT OIL SEAL (FRONT)(OFFER) 1

- 279005107805 CAMSHAFT OIL SEAL FRONT (SUPER 

SEALS)

1

- 279005107806 CAM SHAFT OIL SEAL FRONT(FENNER) 1

D 279714990101 DECARBONISING KIT 1

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

9



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

10

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

10



00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

11

- 279701155301 GASKET - CYLINDER HEAD 1.4 

THK.(OFFER

1

- 279701155303 GASKET - CYLINDER HEAD (1.3) REINZ 1

- 279701155304 GASKET - CYLINDER HEAD (1.4) REINZ 1

- 279701155305 GASKET - CYLINDER HEAD (1.5) REINZ 1

- 254701155325 GASKET 1

- 279701155309 OUTER GASKET (FOR PLASTIC 

CYL.HD.COVE

1

- 279701155310 INNER GASKET (FOR PLASTIC 

CYL.HD.COVE

1

- 279714115306 GASKET (EGR VALVE(DIA 15)TO EGR 

COOLE

1

- 279714115307 GASKET (FOR EGR PIPE) 2

- 279714115305 GASKET ELBOW (FOR EGR VALVE)TO 

EGR VA

1

- 279714115301 GASKET (EXHAUST MANIFOLD) 1

- 279714115304 GASKET (EXHAUST MANIFOLD) (TALBRO) 1

- 279714515301 GASKET (TC INLET TO EXHAUST 

MANIFOLD)

1

- 279714515303 GASKET(EX.MANIFOLD TO TC 

INLET)(TALBR

1

- 279714105302 GASKET (IC PIPE TO INTAKE MANIFOLD) 1

- 279714105303 GASKET(IC PIPE TO INTAKE 

MANI.)(TALBR

1

- 279714515302 GASKET (TC OUTLET TO CAT.CON.) 1

- 279714515304 GASKET (TC OUTLET TO CCC) (TALBROS) 1

- 279714705301 GASKET (ELBOW FOR EGR VALVE TO 

CYL.HE

1

- 279714705302 GASKET (CYL.HEAD TO EGR VALVE) 

(TALBR

1

00.00.02 OVERHAUL GASKET KIT GROUP 00

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

11



00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

12

00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

12



00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

13

1 279701100101 ASSYCYLINDER CRANKCASE 1

1A 279701104801 HOLLOW DOWEL (CYLBLOCK TO 

CYLHEAD)

2

1B 269026104802 DOWEL SLEEVE (FRONT HALF TO 

INTPLATE)

2

1C 279018104801 HOLLOW DOWEL 10h6x84x8L 8

1D 279001104803 HOLLOW DOWEL 8h6x65x8L 2

1E 16082001402 SEALING PLUG M14X15 TS16463 1 NON SERVICEABLE 

PART

1F 16220710223 SEALING WASHER 14X20 IS3175-CU 1 NON SERVICEABLE 

PART

1G 279701103201 HEX BOLT (MBCAP) 10

1H 279001104801 DOWEL 6h6X10 1

2 279701140101 ASSYREAR COVER CRANKCASE 1

2A 279701143801 REAR COVER CRANKCASE 1

2B 279001107808 OIL SEAL(FOR 

CRANKSHAFT-REAR)(SKF-CR)

1

2B 279001107802 OIL SEAL-CRANKSHAFT (REAR) (OFFER 

DRG)

1

2B 279001107811 OIL SEAL-CRANKSHAFT (REAR) (SIGMA) 1

3 11327606206 ASSY HEX SCREW 

M6X20-Z3-1-88-TS17207

6 NON SERVICEABLE 

PART

4 279701170102 ASSYDIPSTICK TUBE 1

5 279701170104 ASSYDIPSTICK 1

6 279701133801 LADDER FRAME 1

6 279001133801 LADDER FRAME 1

7 279701130101 ASSY OIL SUMP COMPLETE (WITH EDGE 

CUT)

1

7A 279701130102 ASSYOIL SUMP WITHOUT DRAIN PLUG 1

7B 269026107202 MAGNETIC DRAIN PLUG 1

7C 279001139201 SEALING WASHER (OIL SUMP DRAIN 

PLUG)

1

8 11632406250 STUD BM6X25 IS1862 88 SS8451-8C 2 NON SERVICEABLE 

PART

9 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

10 11341506222 HEX FL SCREW M6X22 TS17130 88 

SS8451-8C

20 NON SERVICEABLE 

PART

11 279701140102 ASSYTIMING COVER (BACK) 1

00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

13



00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

14

00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

14



00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

15

12 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

13 279701140105 ASSYTIMING COVER (BOTTOM) 1

14 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

15 279701140103 ASSYTIMING COVER (FRONT) 1

16 279701143504 INSERT 2

16 279701143505 INSERT 3

16 279701143506 INSERT 1

17 11071506454 HEX FL BOLT M6X45 TS17130 88 

SS8451-8C

2 NON SERVICEABLE 

PART

18 11341506257 HEX FL SCREW M6X25 TS17130 88 

SS8451-8C

4 NON SERVICEABLE 

PART

19 279720100102 ASSYWATER PUMP (AUTOLEC) 1

19 279720100101 ASSYWATER PUMP (OFFER DRG) 1

20 11327606206 ASSY HEX SCREW 

M6X20-Z3-1-88-TS17207

5 NON SERVICEABLE 

PART

21 279718100101 ASSYOIL PUMP (AUTOLEC) 1

21 279718100102 ASSYOIL PUMP (OFFER DRG) 1

22 11327606257 ASSY HEX SCREW 

M6X25-Z3-1-88-TS17207

9 NON SERVICEABLE 

PART

23 279001145302 GASKET - REAR COVER CRANKCASE 

(CAF)

1

23 279101145301 GASKET (REAR COVER CRANKCASE) 1

24 279001135309 OIL SUMP GASKET 1 THK (TALBORS) 2

24 279001135310 OIL SUMP GASKET 1 THK (OFFER) 2

24 279001135311 OIL SUMP GASKET 1 THK (SANKAR) 2

25 279720105301 GASKET (WATER PUMP) 1

25 279720105302 GASKET (WATER PUMP) (TALBROS) 1

26 279718105301 GASKET (OIL PUMP) 1

26 279718105302 GASKET (OIL PUMP) (TALBROS) 1

27 279001107809 OIL SEAL(FOR 

CRANKSHAFT-FRONT)(SKF-CR)

1

27 279001107801 OIL SEAL-CRANKSHAFT (FRONT) (OFFER 

DRG)

1

27 279001107812 OIL SEAL-CRANKSHAFT (FRONT) (SIGMA) 1

28 279018105306 GASKET (OIL PUMP STRAINER) 1

29 11635206162 STUD CM6X16 IS1862 88 SS9400 2 NON SERVICEABLE 

PART

30 279018150104 ASSYSTRAINER (FOR OIL PUMP) 1

31 12301510606 HEX FL NUT BM6-TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

15



00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

16

00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

16



00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

17

32 279018175302 GASKET (FOR PISTON COOLING NOZZLE) 4

33 279718170101 ASSYNOZZLE PISTON COOLING 4

34 11411405160 CAP SCREW M5X16 IS2269-129 SS9400 4 NON SERVICEABLE 

PART

35 269915409943 KNOCK SENSOR 25348220-DELPHI 1

36 11071508384 HEX FL BOLT M8X38 TS17130-88 

SS8451-8C

1 NON SERVICEABLE 

PART

37 265154509919 OIL PRESSURE SWITCH [M/S RICO] 1

37 265154509920 OIL PRESSURE SWITCH [M/S MINDA] 1

37 265454500139 OIL PRESSURE SWITCH (M/sPMP) 1

37 265454509913 LOW OIL PRESSURE SWITCH [Offer 

drawing]

1

37 265454509914 LOW OIL PRESSURE SWITCH [M/sMinda] 1

37 265454510108 OIL PRESSURE SWITCH (M/sRICO) 1

00.01.01 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

17



00.01.02 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

18

00.01.02 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

18



00.01.02 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

19

1 279701100104 ASSYSTIFFENING BRACKET (FRONT) 1

2 - NOT APPLICABLE FOR THIS VARIANT

3 270215103202 HEX FLANGED BOLT M8 X 65 1

4 - NOT APPLICABLE FOR THIS VARIANT

5 - NOT APPLICABLE FOR THIS VARIANT

6 279001100110 STIFFENING BKT(REAR)POWER TRAIN 

STIFFING

1

7 - NOT APPLICABLE FOR THIS VARIANT

8 - NOT APPLICABLE FOR THIS VARIANT

00.01.02 ASSY. CYLINDER BLOCK GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

19



00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

20

00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

20



00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

21

1 279701150101 ASSYCYLINDER HEAD WITH VALVES 1

1A 279701160101 ASSYINJECTOR (DELPHI) 4

1A 279701160102 ASSYINJETCOR (OFFER) 4

1B 279701169203 WASHER 25 THK (FOR INJECTOR) 4

1C 279701165101 INJECTOR CLAW 4

1D 279701166701 PIN (INJETCOR CLAW SUPPORT) 4

1E 11071508406 HEX FL BOLT M8X40 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

1F 12701000844 SPH WASHER 84 IS 4297-SS 8400 4 NON SERVICEABLE 

PART

2 279705125102 INTAKE VALVE 8

2 279705125105 INTALE VALVE (RANE-EVL) 8

3 279705125101 EXHAUST VALVE 8

3 279705125106 EXHAUST VALVE (RAN-EVL) 8

3A 279705128201 SPRING SEAT 16

3B 279705128702 VALVE SPRING (BCL) 16

3B 279705128701 VALVE SPRING (OFFER) 16

3C 279705125103 VALVE SPRING RETAINER 16

3D 254905124303 VALVE LOCK HALF (M/S INDO SCHOTTLE) 32

- 279701150102 ASSYCYLINDER HEAD WITHOUT VALVES 1

1GA 279701153801 CYLINDER HEAD 1 NON SERVICEABLE 

PART

1GB 16081801201 PLUG MC 12X15 IS9645-SS8451-8C 2 NON SERVICEABLE 

PART

1GC 11635296129 STUD CM6X55 IS1862-88-SS8451-8C 4 NON SERVICEABLE 

PART

1GD 11635206201 STUD CM6X20 IS1862-88-SS9400 1 NON SERVICEABLE 

PART

1GE 11635296137 STUD CM6X45 IS1862 88 SS8451-8C 1 NON SERVICEABLE 

PART

1GF 11635408300 STUD CM8X30 IS1862 109 SS8451-8CH 2 NON SERVICEABLE 

PART

4E 279705103201 HEXBOLT (CAMSHAFT BRGCAP) 12

4F 11071706356 HEX FL BOLT M6X35 TS17130 

109SS8451-8CH

12 NON SERVICEABLE 

PART

5 279705100101 ASSYCAMSHAFT (INTAKE) WITH PIN & 

GEAR

1

5A 279705100103 ASSYCAMSHAFT WITH PIN (INTAKE) 1

5B 279705107901 CAMSHAFT (INTAKE) 1

00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

21



00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

22

00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

22



00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

23

5C 13050507127 CYL PIN 6m6X12 IS 2393 2 NON SERVICEABLE 

PART

5D 279705115402 GEAR CAMSHAFT (REAR) 2

6 279705100102 ASSYCAMSHAFT (EXHAUST) WITH PIN & 

GEAR

1

6A 279705100104 ASSYCAMSHAFT WITH PIN (EXHAUST) 1

6B 279705107902 CAMSHAFT (EXHAUST) 1

7 279701153201 HEXBOLT - CYLINDER HEAD 10

8 279701159201 WASHER - CYLINDER HEAD BOLT 10

9 254701170130 ASSYOIL SEPARATOR 1

9 254701170133 ASSY OIL SEPARATOR (OFFER) 1

9 254701170135 ASSY OIL SEPARATOR 1

10 279701170103 ASSYBRACKET (FOR OIL SEPERATOR & 

EVRV)

1

- 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

1 NON SERVICEABLE 

PART

12 279705140101 ASSYROLLER FINGER FOLLOWER (INA) 16

13 279705140102 ASSYHYDRAULIC LASH ADJUSTER (INA) 16

14 279715409901 GLOW PLUG (BERU) 4

14 279715409902 GLOW PLUG (OFFER) 4

14 279715409903 GLOW PLUG (MICO) 4

15 279705153701 VALVE GUIDE INTAKE & EXHAUST 

(NORMAL)

16

15 279705153702 VALVE GUIDE INTAKE & EXHAUST 

(NORMAL-I)

16

15 279705153703 VALVE GUIDE INTAKE-EXHAUST 

NORMAL(BRICO)

16

15 279705153704 VALVE GUIDE INTAKE-EXHNORMAL-I 

(BRICO)

16

16 279705157801 VALVE GUIDE SEAL (CR-SEAL) 16

16 279705157802 VALVE GUIDE SEAL INLET & EXHAUST 

(OFFER)

16

17 279701155303 GASKET - CYLINDER HEAD (13) REINZ 1

17 279701155301 GASKET - CYLINDER HEAD 14 

THK(OFFER)

1

17 279701155304 GASKET - CYLINDER HEAD (14) REINZ 1

00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

23



00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

24

00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

24



00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

25

17 279701155305 GASKET - CYLINDER HEAD (15) REINZ 1

18 279705107801 OIL SEAL (CAMSHAFT) (SKF) 1

00.01.03 ASSY CYLINDER HEAD & CYL HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

25



00.01.04 ASSY. CYLINDER HEAD COVER GROUP 01

CHASSIS TYPE: ALL

26

00.01.04 ASSY. CYLINDER HEAD COVER GROUP 01

CHASSIS TYPE: ALL

26



00.01.04 ASSY. CYLINDER HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

27

1 279701150104 ASSYCYLINDER HEAD COVER (SMC) 1

1 279701150107 ASSYCYLHEAD 

COVER(PLASIC)(ENGTECH)

1

2 11341506354 HEX FL SCREW M6X35 

TS17130-88-SS8451-8C

12 NON SERVICEABLE 

PART

3 279001150113 ASSYCAP (FOR CYLHEAD COVER) 1

3A 279001159905 CAP (FOR CYLHEAD COVER) 1

3B 254701155325 GASKET 1

4 279701155309 OUTER GASKET (FOR PLASTIC 

CYLHDCOVER)

1

5 279701155310 INNER GASKET (FOR PLASTIC 

CYLHDCOVER)

1

6 279701150105 ASSYBAFFLE PLATE 1

7 269915409945 CAM SENSOR 25372484-DELPHI 1

8 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

1 NON SERVICEABLE 

PART

9 11341506206 HEX FL SCREW M6X20 TS17130 88 

SS8451-8C

4 NON SERVICEABLE 

PART

10 279701150109 ASSY. ENGINE COVER 1

00.01.04 ASSY. CYLINDER HEAD COVER GROUP 01

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

27



00.03.01 ASSY DRIVE PARTS CYL BLOCK GROUP 03

CHASSIS TYPE: ALL

28

00.03.01 ASSY DRIVE PARTS CYL BLOCK GROUP 03

CHASSIS TYPE: ALL

28



00.03.01 ASSY DRIVE PARTS CYL BLOCK GROUP 03

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

29

1 279703100101 ASSYCRANKSHAFT WITH PIN (NORMAL) 1

1-A 279703107901 CRANKSHAFT (NORMAL) 1

1-B 13050508166 CYL PIN 8m6X16 IS2393 1 NON SERVICEABLE 

PART

2 279705115401 GEAR CRANKSHAFT 1

3 279703130101 ASSYVIBRATION DAMPER (5 GROOVES) 1

3 279703130102 ASSY VIBRATION DAMPER (VIBROMECH) 1

4 11327008201 ASSYHEX SCREW M8X20-Z4-1-88 TS17207 4 NON SERVICEABLE 

PART

5 279703133201 HEXBOLT (CRANKSHAFT GEAR) 1

6 279703139201 WASHER (CRANKSHAFT GEAR) 1

7 254703105901 KEY 1

8 279703110102 ASSYFLYWHEEL (TO SUIT TA-65) 1

8-A 279003114801 DOWEL (FOR CLUTCH ON FLYWHEEL) 3

9 279703113201 HEXBOLT (FOR FLYWHEEL) 6

11 279003990118 SET THRUST WASHERS (KOEL) 1

12 279703150101 ASSYCONNECTING ROD WITH BUSH 4

12-A 279003153203 BOLT (FOR CONNECTING ROD) 8

12-B 279003156501 NUT (FOR CONNECTING ROD) 8

13 279703990101 SET PISTON WITHOUT RINGS GRADE A 

(IP)

1

13 279703990102 SET PISTON WITHOUT RINGS GRADE B 

(IP)

1

13 279703990103 SET PISTON WITHOUT RINGS GRADE C 

(IP)

1

14 279701109901 INSERT (FOR SENSOR ON 

CYLCRANKCASE)

1

15 269915409944 CRANK POS SENS(CPS)DRG-25375918 

DELPHI

1

16 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

1 NON SERVICEABLE 

PART

17 279703990104 SET PISTON RINGS (IP) 1

18 279703990106 SET BRGHALF (CONROD) NORMAL 

(BIMETAL)

1

19 279703990105 SET MBHALF NORMAL (CRSHAFT) 

(BIMETAL)

1

00.03.01 ASSY DRIVE PARTS CYL BLOCK GROUP 03

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

29



00.05.01 ENGINE TIMIING PARTS GROUP 05

CHASSIS TYPE: ALL

30

00.05.01 ENGINE TIMIING PARTS GROUP 05

CHASSIS TYPE: ALL

30



00.05.01 ENGINE TIMIING PARTS GROUP 05

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

31

1 254705116303 TIMING BELT (SAMSON) 1

1 254705116301 TIMING BELT (OFFER DRG)(136 TEETH) 1

1 254705116310 TIMING BELT (GATES-GD100) 1

1 254705116312 TIMING BELT (GD100-GATES INDIA) 1

2 279705110105 ASSYTIMING GEAR-CAMSHAFT WITH 

STOPPER

1

2 279705115404 TIMING GEAR-CAMSHAFT(FRONT WITH 

STOPPER)

1

3 279005119201 WASHER (FOR CAMSHAFT GEAR) 1

4 279005103201 HEX BOLT (CAMSHAFT GEAR MTG) 1

5 279705110101 ASSYTENSIONER (INA) 1

5 279705110103 ASSYTENSIONER (OFFER) 1

6 11071708553 HEXFLBOLT M8X55 

TS17130-109SS8451-8CH

1 NON SERVICEABLE 

PART

7 279705110102 ASSYIDLER (INA) 1

7 279705110104 ASSYIDLER (OFFER) 1

8 11071710655 HEX FL BOLT 

M10X65TS17130-109SS8451-8CH

1 NON SERVICEABLE 

PART

00.05.01 ENGINE TIMIING PARTS GROUP 05

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

31



00.07.01 FUEL INJECTION EQUIPMENT & BACK LEAK GROUP 07

CHASSIS TYPE: ALL

32

00.07.01 FUEL INJECTION EQUIPMENT & BACK LEAK GROUP 07

CHASSIS TYPE: ALL

32



00.07.01 FUEL INJECTION EQUIPMENT & BACK LEAK GROUP 07

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

33

1 279707100101 ASSYHIGH PRESSURE PUMP (DELPHI) 1

2 279707103201 HEX BOLT (FIP MTGON BLOCK) 2

2A 11071708707 FL BOLT M8X70 TS17130-109-SS8451-8CH 1 NON SERVICEABLE 

PART

3 279707130101 ASSYTIMING GEAR WITH STOPPER 1

3 279707135401 TIMING GEAR (FIP) 1

4 279707106501 NUT (FIP) 1

5 279707140103 ASSYFUEL RAIL (DELPHI) 1

6 11071508384 HEX FL BOLT M8X38 TS17130-88 

SS8451-8C

3 NON SERVICEABLE 

PART

7 279707140105 ASSYFUEL PRLINE (PUMP TO RAIL) BENT 1

8 279707140106 SET FUEL PRLINES (RAIL TO INJECTORS) 1

8A 279707140107 ASSY FUEL PRLINE (RAIL TO INJ-1) BENT 1

8B 279707140108 ASSY FUEL PRLINE (RAIL TO INJ2) BENT 1

8C 279707140109 ASSY FUEL PRLINE (RAIL TO INJ3) BENT 1

8D 279707140110 ASSY FUEL PRLINE (RAIL TO INJ4) BENT 1

9 279707140104 ASSY SET BACK LEAK HOSES 1

9A 279707145801 HOSE BACK LEAK (30mm) 3

9B 279707145802 HOSE (BACK LEAK) (66mm) 2

9C 279707145803 HOSE (BACK LEAK) (104mm) 1

9D 279707145804 HOSE (BACK LEAK) (370mm) 1

10 279014119902 T-CONNECTOR 3

00.07.01 FUEL INJECTION EQUIPMENT & BACK LEAK GROUP 07

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

33



00.09.01 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

34

00.09.01 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

34



00.09.01 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

35

1 279709130103 ASSYAIR FILTER (ENGINETECH) 1

2 279009130131 ASSYFILTER ELEMENT(ENGTECH) 

TC/IC/MPFI

1

3 279009130113 ASSYISOLATOR (FOR AIR FILTER) 3

4 279009137504 ISOLATOR (FOR AIR FILTER) 1

5 16081001000 SEALING PLUG AM10X1 TS16460 1 NON SERVICEABLE 

PART

6 16220710142 SEALING WASHER 10X14 IS3175 CU 1 NON SERVICEABLE 

PART

7 279709130102 ASSYBRACKET (AIR FILTER & PRIMING 

PUMP)

1

8 279009130127 ASSYBRACKET (FOR RESONATOR BOX 

MTG)

1

9 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

10 279009136307 RESONATOR BOX 1

11 279009137506 RUBBER GROMMET (FOR RESONATOR 

BOX)

1

12 11071508252 HEX FL BOLT M8X25 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

13 279009136309 AIR INTAKE SNORKEL 1

14 279009130130 ASSYCLAMP (FOR SNORKEL MTG) 1

15 11341506141 HEX FL SCREW M6X14 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

16 279009135808 HOSE (RESONATOR BOX) 1

17 252750104207 HOSE CLAMP (42 DIA) 2

18 279009136308 INTAKE DUCT (FROM AIR INTAKE 

SYSTEM)

1

19 279009135809 HOSE (AIR FILTER TO INTAKE DUCT) 1

20 254709134215 HOSE CLAMP (72 DIA) 2

21 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

22 279709110101 ASSY PRIMING PUMP 1

23 11071506209 HEX FL BOLT M6X20 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

00.09.01 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

35



00.09.02 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

36

00.09.02 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

36



00.09.02 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

37

1 279009130121 BRACKET REAR (A/F MTGON BATTERY 

TRAY)

1

2 11341508128 HEX FL SCREW M8X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

3 11071508252 HEX FL BOLT M8X25 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

4 279709135801 RUBBER HOSE (AIR FILTER TO HFM) 1

5 279709134201 SPRING BAND CLAMP (FOR HFM) 3

6 279709130101 ASSYRUBBER HOSE (HFM TO TC) 1

7 - NOT APPLICABLE FOR THIS VARIANT

8 279709135802 HOSE (OIL SEPERATOR TO AIR INTAKE 

HOSE)

1

9 14300512233 SPRING BAND CLAMP 23DX12W TS17665 4 NON SERVICEABLE 

PART

10 270247604215 SPRING CLAMP (53) 1

11 279715209903 AIR MASS FLOW SENSOR (HFM) (BOSCH) 1

12 279701175801 HOSE (OIL SEPERATOR TO OIL SUMP) 1

13 14300512179 SPRING BAND CLAMP 17DX12W TS17665 2 NON SERVICEABLE 

PART

14 279701175802 HOSE (CYLHEAD COVER TO OIL 

SEPERATOR)

1

00.09.02 AIR INTAKE SYSTEM GROUP 09

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

37



00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

38

00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

38



00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

39

1 279714100101 ASSYINTAKE MANIFOLD 1

2 279714105301 GASKET (INLET MANIFOLD) 1

2 279714105304 GASKET (INTAKE MANIFOLD) (TALBROS) 1

3 11411408223 CAP SCREW M8X22 IS2269-129-SS9400 4 NON SERVICEABLE 

PART

6 254714116504 CLINCH NUT WITH COLLAR (KAYLOCK) 2

6 254914116503 SELF LOCKING NUT ( OFFER ) 2

6 279014116501 FLANGED CLINCH NUT (SUNDARAM) 2

6 279114110103 SET CLINCH NUT (SIMMONDS MARSHALL) 2

7 279714113801 ELBOW (FOR EGR VALVE) 1

8 279714705301 GASKET (EGR COOLER TO CYLHEAD) 1

8 279714705302 GASKET (CYLHEAD TO EGR VALVE) 

(TALBROS)

1

10 279714600101 ASSYINTERCOOLER 1

10 279714600102 ASSYINTERCOOLER (TATA TOYO) 1

11 279715209902 T-MAP SENSOR (HONEYWELL) 1

12 11071506209 HEX FL BOLT M6X20 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

13 279014607704 DUCT SEAL (DUCT TO INTERCOOLER) 1

14 279714603801 BRACKET (FOR INTERCOOLER SUPPORT) 1

15 11341508225 HEX FL SCREW M8X22 TS17130 88 

SS8451-8C

2 NON SERVICEABLE 

PART

16 279714603201 HEXFLBOLT (FOR INTECOOLER MTG) 2

17 279714103803 PIPE (IC TO INTAKE MANIFOLD) 1

18 11635206162 STUD CM6X16 IS1862 88 SS9400 3 NON SERVICEABLE 

PART

19 279714105302 GASKET (IC PIPE TO INTAKE MANIFOLD) 1

19 279714105303 GASKET(IC PIPE TO INTAKE 

MANI)(TALBROS)

1

20 279714105801 HOSE (INTERCOOLER TO PIPE 

(IMANIFOLD)

1

21 254750104220 HOSE CLAMP (60 DIA) 2

22 279714605801 HOSE (TC TO INTERCOOLER) 1

23 254750104220 HOSE CLAMP (60 DIA) 1

24 254750104222 HOSE CLAMP ( 50 DIA) 1

00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

39



00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

40

00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

40



00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

41

25 11635206162 STUD CM6X16 IS1862 88 SS9400 2 NON SERVICEABLE 

PART

26 279714110108 ASSYEGR VALVE (PIERBURG) 1

27 279714115306 GASKET (EGR VALVE(DIA 15)TO EGR 

COOLER)

1

28 11635206201 STUD CM6X20 IS1862-88-SS9400 2 NON SERVICEABLE 

PART

29 279714700101 ASSYEGR COOLER (TATA TOYO) 1

30 11411406204 CAP SCREW M6X20 IS2269-129-SS9400 2 NON SERVICEABLE 

PART

31 279714115305 GASKET ELBOW (FOR EGR VALVE)TO 

EGR VALVE

1

32 11635498015 STUD CM8X32 IS1862 109 SS8451-8CH 2 NON SERVICEABLE 

PART

33 11341508128 HEX FL SCREW M8X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

34 279714110106 ASSYEGR PIPE 1

34 279714110112 ASSYEGR PIPE (RANFLEX) 1

35 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 8 NON SERVICEABLE 

PART

36 279714115307 GASKET (FOR EGR PIPE) 2

37 253414110139 VACUUM MODULATOR W/O FILTER 

PIERBURG

1

38 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

39 279709130104 ASSYBRACKET (FOR EVRV SUPPORT) 1

40 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

00.14.01 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

41



00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

42

00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

42



00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

43

1 279714113701 EXHAUST MANIFOLD 1

2 279714115301 GASKET (EXHAUST MANIFOLD) 1

2 279714115304 GASKET (EXHAUST MANIFOLD) (TALBRO) 1

3 11635498023 STUD CM8X28 IS1862 109 SS8451-8CH 3 NON SERVICEABLE 

PART

3 11635498031 STUD CM8X90 IS1862 109 SS8451-8CH 7 NON SERVICEABLE 

PART

4 254714116504 CLINCH NUT WITH COLLAR (KAYLOCK) 16

4 254914116503 SELF LOCKING NUT ( OFFER ) 16

4 279014116501 FLANGED CLINCH NUT (SUNDARAM) 16

4 279114110103 SET CLINCH NUT (SIMMONDS MARSHALL) 16

5 11632608201 STUD BM8X20 IS1862 109-SS9400 2 NON SERVICEABLE 

PART

6 279714510101 ASSYTURBOCHARGER (GARRETT) 1

7 279714515301 GASKET (TC INLET TO EXHAUST 

MANIFOLD)

1

7 279714515303 GASKET(EXMANIFOLD TO TC 

INLET)(TALBROS)

1

9 279714110103 HEAT SHIELD (EXHAUST MANIFOLD) 1

10 11341508128 HEX FL SCREW M8X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

11 279018100109 ASSYADAPTER (FOR TURBO OIL 

RETURN)

1

12 279018105304 GASKET (ADAPTOR OIL RETURN) 1

13 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

14 279718170104 ASSYOIL RETURN LINE (TC) 1

15 279718175301 GASKET (TC OIL RETURN OUTLET) 1

15 279718175302 GASKET (TC OIL RETURN) (TALBROS) 1

16 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

17 279718170103 ASSYOIL FEEDER LINE (CRANKCASE TO 

TC)

1

18 279018173201 PIPE UNION BOLT(OIL FEEDER & BOOST 

LINE)

1

19 16220710142 SEALING WASHER 10X14 IS3175 CU 1 NON SERVICEABLE 

PART

20 279714515302 GASKET (TC OUTLET TO CATCON) 1

00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

43



00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

44

00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

44



00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

45

20 279714515304 GASKET (TC OUTLET TO CCC) (TALBROS) 1

21 279714110104 ASSYCLOSE COUPLED 

CATCONVERTOR(YUTAKA)

1

23 279714110111 ASSYBRACKET (CCC SUPPORT) 1

24 11341508128 HEX FL SCREW M8X12 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

25 279714118201 BRACKET (SUPPORT) (TC TO IC 

BRACKET)

1

26 11071508384 HEX FL BOLT M8X38 TS17130-88 

SS8451-8C

1 NON SERVICEABLE 

PART

27 12301500805 HEX FL NUT AM8 TS17430-8-SS8451-8C 1 NON SERVICEABLE 

PART

00.14.02 INTAKE, EXHAUST SYSTEMS GROUP 14

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

45



00.15.01 ENGINE ELECTRICAL SYSTEM GROUP 15

CHASSIS TYPE: ALL

46

00.15.01 ENGINE ELECTRICAL SYSTEM GROUP 15

CHASSIS TYPE: ALL

46



00.15.01 ENGINE ELECTRICAL SYSTEM GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

47

1 279715143701 BRACKET (FOR ALTERNATOR MTG) 1

1 279715143702 BRACKET (FOR ALTERNATOR MTG)(NVH) 1

2 11341508225 HEX FL SCREW M8X22 TS17130 88 

SS8451-8C

4 NON SERVICEABLE 

PART

3 11071598014 HEX FL BOLT M8X125 TS17130 88 

SS8451-8C

1 NON SERVICEABLE 

PART

4 11071708553 HEXFLBOLT M8X55 

TS17130-109SS8451-8CH

1 NON SERVICEABLE 

PART

5 279723128801 SLIDER (FOR MTGINA TENSIONER 

PULLEY)

1

6 279715148001 SLIDER SCREW 1

7 279723120105 ASSYTENSION PULLEY WITH SPACER 

(INA)

1

9 279023126501 HEXNUT(FOR MTG70 DIAINA-TENSIONER) 1

10 279723126311 POLY VEE BELT (5PK-730) for Alternator 

HPHW (GATES)

1

11 287215400101 ALTERNATOR 12V-90A W/O VP-W/INT 

FAN-LTVS

1

00.15.01 ENGINE ELECTRICAL SYSTEM GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

47



00.15.02 ENGINE ELECTRICAL SYSTEM & AC TENSIONER GROUP 15

CHASSIS TYPE: ALL

48

00.15.02 ENGINE ELECTRICAL SYSTEM & AC TENSIONER GROUP 15

CHASSIS TYPE: ALL

48



00.15.02 ENGINE ELECTRICAL SYSTEM & AC TENSIONER GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

49

1 287215100102 STARTER MOTOR 12 KW(WITH 

CABLES)-LTVS

1

2 279723123702 BRACKET (AC COMPMTG) (MITSUBISHI) 1

2B 279723120103 ASSYAC COMPRESSOR (MISTUBISHI) 1

2B1 286883000102 KIT COMPRESSOR ASSY 1

2B2 286883000103 KIT ASSY CLUTCH 1

2C 11071508911 HEX FL BOLT M8X95 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

3 11341508225 HEX FL SCREW M8X22 TS17130 88 

SS8451-8C

4 NON SERVICEABLE 

PART

4 279723126310 POLY VEE BELT FOR AC & PSTG 

(5PK-970) HPHW (GATES)

1

5 279723120105 ASSYTENSION PULLEY WITH SPACER 

(INA)

1

5A 279723128801 SLIDER (FOR MTGINA TENSIONER 

PULLEY)

1

5C 279715148001 SLIDER SCREW 1

5D 279023126501 HEXNUT(FOR MTG70 DIAINA-TENSIONER) 1

6 279723113701 BRACKET (FOR PSTG PUMP MOUNTING) 1

6 279723113702 BRACKET (FOR PSTGPUMP MOUNTING) 

(NVH)

1

7 11341508225 HEX FL SCREW M8X22 TS17130 8.8 

SS8451-8C

3 NON SERVICEABLE 

PART

8 277946600107 ASSY POWER STEEING PUMP (M/S RANE 

TRW)

1

8 277946600111 OFFER DRGPOWER STEERING PUMP 1

9 11341508187 HEX FL SCREW M8X18 

TS17130-8.8-SS8451-8C

3 NON SERVICEABLE 

PART

10 279023117004 PULLEY-PSTG.PUMP (5-GROOVES) 1

11 12301601229 HEX FL.NUT 

AM12X1.25TS17430-10SS8451-8CH

1 NON SERVICEABLE 

PART

00.15.02 ENGINE ELECTRICAL SYSTEM & AC TENSIONER GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

49



00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

50

00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

50



00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

51

1 279750100108 ASSYAUXILIARY WATER TANK 

(ENGINETECH)

1

1 279750100105 ASSYAUXILIARY TANK (OFFER) 1

2 279050100125 ASSYBRACKET-REAR (FOR AUXILLIARY 

TANK)

1

3 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

4 11327206160 ASSY HEX SCREW M6X16-Z1-88-TS17207 3 NON SERVICEABLE 

PART

5 279720120103 ASSYTHERMOSTAT (87 DEG) 

(CALTHERM)

1

6 279750100111 ASSYINTEGRAL HOSE 1

7 14300512497 SPRING BAND CLAMP 49DX12W TS17665 1 NON SERVICEABLE 

PART

8 14300512471 SPRING BAND CLAMP 47DX12W TS17665 1 NON SERVICEABLE 

PART

9 14300512276 SPRING BAND CLAMP 27DX12W TS17665 4 NON SERVICEABLE 

PART

10 279750105807 HOSE (THERMOSTAT TO INLET ELBOW) 1

11 14300512403 SPRING BAND CLAMP 40DX12W TS17665 1 NON SERVICEABLE 

PART

12 270247604215 SPRING CLAMP (53) 1

13 279750100102 ASSYRUBBER HOSE (BYPASS LINE) 1

15 279750105806 HOSE (THERMOSTAT TO BYPASS LINE) 1

17 14300512292 SPRING BAND CLAMP 29DX12W TS17665 1 NON SERVICEABLE 

PART

18 279720120101 ASSYELBOW (WATER INLET) 1

19 279020125304 GASKET (FOR WATER INLET ELBOW) 1

20 11341508209 HEX FL SCREW M8X20 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

21 279720120102 ASSYHOUSING (WATER OUTLET) 1

22 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 5 NON SERVICEABLE 

PART

23 279720125301 GASKET (HOUSING-WATER OUTLET) 1

24 279750105812 RUBBER HOSE(HSGWATER OUTLE TO 

AUXTANK)

1

25 14300512152 SPRING BAND CLAMP 15DX12W TS17665 1 NON SERVICEABLE 

PART

00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

51



00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

52

00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

52



00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

53

26 14300512195 SPRING BAND CLAMP 19DX12W TS17665 1 NON SERVICEABLE 

PART

27 279701170103 ASSYBRACKET (FOR OIL SEPERATOR & 

EVRV)

1

29 253414110139 VACUUM MODULATOR W/O FILTER 

PIERBURG

1

30 279750100117 ASSYHOSE (HEATER OUT TO WATER 

INELBOW)

1

31 14300512233 SPRING BAND CLAMP 23DX12W TS17665 4 NON SERVICEABLE 

PART

32 279750100116 ASSYHOSE (BYPASS LINE TO HEATER 

INLET)

1

34 277954209921 TEMPERATURE SENSOR (680)-ED 1

34 277954209922 TEMPERATURE SENSOR -OFFER 1

34 277954209923 TEMPERATURE SENSOR -PRICOL 1

35 284354209931 TEMP SENSOR 2K2 1% BROWN CONN-ED 1

36 279750100103 ASSYRUBBER HOSE (RETURN LINE) 1

38 279750100110 ASSYCLAMP (RETURN LINE) 1

39 11341506354 HEX FL SCREW M6X35 

TS17130-88-SS8451-8C

1 NON SERVICEABLE 

PART

00.20.01 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

53



00.20.02 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

54

00.20.02 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

54



00.20.02 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

55

1 279050100180 ASSYRADIATOR (TOYO) INDIGO DIESEL 1

2 279050100195 ASSYSHROUD,FAN&MOTOR(PACKARD 

CONN)-BEHR

1

3 11341506141 HEX FL SCREW M6X14 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

4 279050107502 RUBBER GROMMET (SEDAN) 4

5 279018179907 ADAPTOR (FOR OIL COOLER & OIL 

FILTER)

1

6 279018170115 ASSYOIL COOLER (8-PLATE) (VORAS) 1

7 279018130105 ASSYOIL FILTER-TC (PUROLATOR) 1

7 279018130104 ASSYOIL FILTER (OFFER DRG) (TURBO) 1

7 279018130106 ASSYOIL FILTER-TC (ELOFIC) 1

8 279750105801 RUBBER HOSE (OIL COOLER INLET) 1

9 14300512233 SPRING BAND CLAMP 23DX12W TS17665 4 NON SERVICEABLE 

PART

10 279750105802 RUBBER HOSE (OIL COOLER TO RETURN 

LINE)

1

12 279750105803 RUBBER HOSE (EGR COOLER INLET) 1

14 279750105809 HOSE (EGR COOLER TO RETURN LINE) 1

16 14300512276 SPRING BAND CLAMP 27DX12W TS17665 1 NON SERVICEABLE 

PART

17 279750105804 RUBBER HOSE (WATER OUTHSGTO 

RADIATOR)

1

18 14300512349 SPRING BAND CLAMP 34DX12W TS17665 1 NON SERVICEABLE 

PART

19 14300512497 SPRING BAND CLAMP 49DX12W TS17665 1 NON SERVICEABLE 

PART

20 279050105819 RUBBER HOSE (RADVENT AC VER)(SPR 

BAND)

1

21 14300512144 SPRING BAND CLAMP 14DX12W TS17665 1 NON SERVICEABLE 

PART

22 14300512195 SPRING BAND CLAMP 19DX12W TS17665 1 NON SERVICEABLE 

PART

23 267862300123 ASSYBKTRADIATOR MTGTOP LH 1

24 267862300124 ASSYBRACKET RADIATOR MTGTOP RH 1

25 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

00.20.02 ENGINE COOLING SYSTEM GROUP 20

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

55



00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

56

00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

56



00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

57

1 279722107102 LIFTING HOOK (FRONT) 1

2 11341508187 HEX FL SCREW M8X18 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

3 279722107101 LIFTING HOOK (REAR) 1

4 279722123701 BRACKET (FOR ENGINE MTGARM) 1

5 11632610400 STUD BM10X40 IS1862 109 SS9400 3 NON SERVICEABLE 

PART

6 11341708259 HEX FL SCREW M8X25TS17130 

109SS8451-8CH

2 NON SERVICEABLE 

PART

7 11071708600 HEX FL BOLT M8X60 TS17130 

109SS8451-8CH

2 NON SERVICEABLE 

PART

8 279722123702 ENGINE MTGARM 1

9 12301501003 HEX FL NUT AM10 TS17430-8-SS8451-8C 3 NON SERVICEABLE 

PART

10 279024100154 ASSYENGINE MOUNT-A (TURBO) 

(SUNDARAM)

1

10 279024100146 ASSYENGINE MOUNT-A (TURBO) (OFFER 

DRG)

1

10 279024100164 ASSYENGINE MOUNT-A (TURBO) (SIGMA) 1

11 12140501008 NYLOC NUT M10 IS7002-8-SS8451-8C 1 NON SERVICEABLE

PART

12 12460501057 BRIGHT WASHER 105 IS2016 ST 

SS8451-8C

1 NON SERVICEABLE 

PART

13 279024100159 ASSYBKT(B-MOUNT PLATE&FUEL FILTER 

BKT)

1

14 279024100166 ASSYSTOPER(ON B-MOUNT PLATE) 2

17 279024108208 TOP PLATE (B-MOUNTBKTSTIFFENER) 1

18 11341508187 HEX FL SCREW M8X18 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

19 11071508252 HEX FL BOLT M8X25 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

20 279024100135 ASSYENGMOUNT- B(ON GEAR 

BOX)(SUNDARAM)

1

20 279024100127 ASSYENGMOUNT-B (ON GEAR BOX) 

(OFFER)

1

20 279024100155 ASSYENGMOUNT-B(INTEGRAL 

DESIGN)(SIGMA)

1

21 12140601207 NYLOC NUT M12X15 ISO-10512-8 

SS8451-8C

1 NON SERVICEABLE 

PART

00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

57



00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

58

00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

58



00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

59

22 279024109202 WASHER (FOR B-MOUNT) 1

23 12301510801 HEX FL NUT BM8-TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

24 279024100165 ASSYENGINE MOUNT `C' (SIGMA) 1

24 279024100157 ASSYENGINE MOUNT-C (TC) (OFFER 

DRG)

1

25 270224100101 ASSYBRACKET ENGINE STOPPER 

(FABRICATED)

1

25 270224100102 ASSYBRACKET ENGINE STOPPER 

(FORMED)

1

26 11341512303 HEX FL SCR M12X30 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

27 11071508384 HEX FL BOLT M8X38 TS17130-88 

SS8451-8C

1 NON SERVICEABLE 

PART

28 270224100103 ASSYRUBBER STOPPER 1

29 12051596011 HEX NUT M12 IS1364P3-8-SS8451-8C 1 NON SERVICEABLE 

PART

30 279024100161 ASSYC LINK & BODY MTG BKT 

COMPLETE

1

30A 279024100147 ASSYMOUNT INTERMEMEDIATE LINK 

(REAR)

1

30B 279024100160 ASSYBODY MTGBRACKET (FOR 

C-MOUNT)

1

31 11071510559 HEX FL BOLT M10X55 TS17130-88 

SS8451-8C

1 NON SERVICEABLE 

PART

32 12140501008 NYLOC NUT M10 IS7002-8-SS8451-8C 1 NON SERVICEABLE

PART

33 11327097051 ASSY HEX SCR M12X125X30 Z4-1 

88TS17207

2 NON SERVICEABLE 

PART

34 11071510753 HEX FL BOLT M10X75 

TS17130-88SS8451-8C

1 NON SERVICEABLE 

PART

35 12301501003 HEX FL NUT AM10 TS17430-8-SS8451-8C 1 NON SERVICEABLE 

PART

00.24.01 ASSY ENGINE MOUNTING SYSTEM GROUP 24

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

59



25.25.01 CLUTCH GROUP 25

CHASSIS TYPE: ALL

60

25.25.01 CLUTCH GROUP 25

CHASSIS TYPE: ALL

60



25.25.01 CLUTCH GROUP 25

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

61

1 270225408002 HEX FLANGED SCREW-(PRESSURE 

PLATE MTG)

6

2 270225103401 BUSH, LOWER (ON HOUSING) 1

3 270225103403 BUSH, UPPER (ON HOUSING) 1

4 270225600113 ASSY CLUTCH RELEASE YOKE (FORGED) 1

5 270225606004 CLUTCH RELEASE LEVER 1

6 11071508457 HEX FL BOLT M8X45 TS17130-88 SS8451 1 NON SERVICEABLE 

PART

7 12301500805 HEX FL NUT AM8 TS17430-8-SS8451-8C 1 NON SERVICEABLE 

PART

9 11071710655 HEX FL BOLT 

M10X65TS17130-109SS84551

1 NON SERVICEABLE 

PART

10 11071510559 HEX FL BOLT M10X55 TS17130-88 SS8451 3 NON SERVICEABLE 

PART

11 270225107701 COVER (INSPWINDOW)-DIESEL/PETROL 

CARB)

1

12 270225108202 BACK COVER (ASSY TRANSAXLE) 1

13 270225600112 ASSYCLUTCH RELEASE BEARING-VALEO 1 GROUP ID 26627 /4

13 270225600105 ASSY.CLUTCH REL.BRG.WITH 

SLEEVE-VALEO

1 GROUP ID 26627 /4

13 270225600101 OFFER DRG-ASSYCLRELSBRGWITH 

SLEEVE

1 GROUP ID 26627 /4

13 270225600108 ASSY CL REL BRG WITH SLEEVE-CLAUTO 1 GROUP ID 26627 /4

14 270225400108 COVER ASSEMBLY (200CPV 4400)- VALEO 1

15 270225200117 DISC ASSY200X(C22A14Z)22B13X/410 

(VALEO)

1

25.25.01 CLUTCH GROUP 25

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

61



26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

62

26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

62



26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

63

1 269026000177 ASSY TRANSAXLE COMPLHD,70PS 

DICR,INDIGO

1

2 269026103810 HOUSING (FRONT HALF) LHD 1

3 269026103807 HOUSING (REAR HALF) LHD 1

4 269026103803 INTERMEDIATE PLATE 1

5 269026104803 CYLPIN (HSGFRTHALF TO HSGREAR 

HALF)

2

6 269026104802 DOWEL SLEEVE (FRONT HALF TO 

INTPLATE)

2

7 11323996051 HEX SCREW M10X30 IS1364P2-88-SS8451 10 NON SERVICEABLE 

PART

8 11323998177 HEX SCREW M10X20 IS1364P2-88-SS8451 1 NON SERVICEABLE 

PART

9 269026107101 STOPPER BRACKET (REVIDLER) 1

10 269026519901 INTERLOCK PIECE 2

11 11071508384 HEX FL BOLT M8X38 TS17130-88 SS8451 14 NON SERVICEABLE 

PART

12 11071508911 HEX FL BOLT M8X95 TS17130-88-SS8451 2 NON SERVICEABLE 

PART

13 269026518201 DETENT PLATE 1

14 269026515301 GASKET (DETENT PLATE) 1

15 269026518710 SPRING (DETENT) 5/REV 1

16 269026518704 SPRING (DETENT) 2

17 15950100807 BALL 8 DIA GRADE-20 IS2898 3 NON SERVICEABLE 

PART

18 11327606206 ASSY HEX SCREW M6X20-Z3-1-88-TS1720 2 NON SERVICEABLE 

PART

19 269026258201 INPUTSHAFT COVER 1

20 269026257706 OIL SEAL (INPUT SHAFT),CR INDIA 1

20 269026257710 "OFFER DRG" OIL SEAL (INPUT SHAFT) 1

20 269026257711 OIL SEAL (INPUT SHAFT) CR 1

21 11341506109 HEX FL SCREW M6X10 TS17130-88-SS845 3 NON SERVICEABLE 

PART

22 269026307714 OIL SEAL (DRIVE SHAFT) WITH DUST 

LIP,CR

2

22 269026307705 "OFFER DRG" OIL SEAL (DRIVE SHAFT) 2

22 269026307715 OIL SEAL(DRIVE SHAFT)WITH DUST 

LIP,SIGMA

2

23 269026517710 INTEGRAL SEL/SHIFTSHAFT OIL SEAL 1

26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

63



26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

64

26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

64



26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

65

23 269026517708 "OFFER DRG"INTISEL& SHIFTER OIL SEAL 1

23 269026517711 INTEGRAL SEL/SHIFT SHAFT OIL 

SEAL(FENNER

1

24 269026517701 RUBBER BELLOW (SHIFTER SHAFT) 1

25 269026517906 SHAFT (SELECTOR & SHIFTING) 1

26 269026515108 LEVER (SELECTION/SHIFTING) 1

27 12080801007 HEX THIN NUT M10 IS1364P4-05-SS8451 1 NON SERVICEABLE 

PART

28 269026513201 COLLARED SCREW 1

29 269026107203 FILLER PLUG 1

30 269026109902 ADAPTER (FILLER PLUG) 1

31 16220710240 SEALING WASHER 16X20 IS3175 Cu 3 NON SERVICEABLE 

PART

32 269026107202 MAGNETIC DRAIN PLUG 1

33 269854509901 REVERSE LIGHT 

SWITCH:--M/sSRICHARAN

1

33 270254509950 REVERSE LIGHT SWITCH (OFFER) 1

33 270254509960 REVERSE LIGHT SW-SHUTHAM 1

33 270254509968 REVERSE LIGHT SWITCH M/S PMP 1

33 284354509917 REVERSE LIGHT SW (REV) - M/S 

MINDARIKA

1

34 269026106303 BREATHER 1

35 269026106302 BREATHER CAP 1

36 269026200119 ASSYREAR COVER 1

37 11327008252 ASSYHEX SCREW M8X25 Z4-1  88 

TS17207

3 NON SERVICEABLE 

PART

38 269026107708 RUBBER SEAL (REAR COVER) 1

39 270254608221 CLAMP WIRING HARNESS 5

40 269026108804 STUD (GSLINKAGE) 2

26.26.01 TRANSAXLE GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

65



26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

66

26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

66



26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

67

1 269026207911 LAYSHAFT (64/17) 1

2 269026203110 CYLDROLLER BRG(LAYSHAFT FRONT) 1

2 269026203106 OFFER DRGCYLDROLLER BRG(L/S 

FRTEND)

1

2 269026203112 CYLINDRICAL ROLLER BEARING (L/S) 

(ABC)

1

2 269026203118 CYLINDRICAL ROLLER BRG(L/S),SKF 1

2 269026203123 CYLINDRICAL ROLLER BRG (L/S),FAG 1

3 269026203404 BUSH (LAYSHAFT) 1

4 269026208601 CIRCLIP (LAYSHAFT) 4

4 269026208604 CIRCLIP (LAYSHAFT) 4

4 269026208605 CIRCLIP (LAYSHAFT) 4

4 269026208608 CIRCLIP (LAYSHAFT) 4

5 285626205401 1st GEAR LAYSHAFT (RATIO 364) 1

6 269026203803 SYNCHROCONE 1/2 SPEED 2

7 269026204615 ENGAGING GEAR 1st/2nd SPEED 1

8 269026209906 SLEEVE (1/2 SYNCHRO) 3

9 15950500210 BALL 5556DIA-GRADE 20 IS2898 9 NON SERVICEABLE 

PART

10 269026208701 SPRING (SYNCHRO) 3

11 269026209901 CARRIER (1/2 SPEED) 3

12 269026205447 REVGEAR/SHIFTER SLEEVE 1st/2nd 

SPEED

1

13 269026205426 2nd GEAR LAYSHAFT (INCREASED HELIX) 1

14 285626205403 3rd GEAR LAYSHAFT (RATIO 127) 1

15 269026204616 ENGAGING GEAR 3rd/4th SPEED 1

16 269026204617 SHIFTER SLEEVE 3rd/4th SPEED 1

17 285626200103 SUB ASSY 4th GEAR LAYSHAFT (088) 1

18 269026203805 SYNCHROCONE (3rd/4th & 5th SPEED) 3

19 269026208613 SPACER (L/S) 2

20 269026208612 LOCK PLATE (LAYSHAFT BRG) 1

21 269026200131 ASSYBRGWITH SNAP RING (L/S REAR 

END)

1

21 269026203120 BALL BRGWITH SNAP RING (L/S REAR) 

NRB

1

21 269026203121 BALL BRGWITH SNAP RING (L/S 

REAR),FAG

1

21 269026203122 BALL BRGWITH SNAP RING (L/S 

REAR),TISCO

1

26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

67



26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

68

26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

68



26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

69

22 269026109901 SOCKET HEAD CAP SCREW 1

23 285626200106 SUB ASSY 5th GEAR LAYSHAFT (0674) 1

24 269026203109 NEEDLE CAGE (5TH GEAR L/S) 1

25 269026203402 BUSH (5TH GEAR L/S) 1

26 269026204608 ENGAGING GEAR 5TH SPEED 1

27 269026208603 LOCK PLATE (5TH SPEED GEAR) 1

28 269026209902 CARRIER (3/4/5 SPEED) 6

29 269026208701 SPRING (SYNCHRO 3RD/4TH/5TH) 6

30 269026204612 SHIFTER SLEEVE (5th SPEED) 1

31 269026207601 LOCK NUT (LAYSHAFT/INPUT SHAFT) 2

32 285626257901 INPUT SHAFT (364/195/127/088) 1

33 269026253106 BALL BRG(INPUT SHAFT REAR END) 1

33 269026253102 "OFFER DRG" DGBALL BRG(I/S REAR 

END)

1

33 269026253107 BALL BEARING,(FAG PRECISION BRGS) 1

33 269026253108 DEEP GROOVE BALL 

BRG(INPUTSHAFT),NRB

1

33 269026253109 BALL BEARING (I/S REAR END),TISCO 1

34 269026253104 BALL BRG(INPUT SHAFT FRONT END) 1

34 269026253101 "OFFER DRG" DGBALL BRG(I/S FRONT 

END)

1

34 269026253105 BALL BEARING,(FAG PRECISION BRGS) 1

34 269026253110 BALL BEARING (I/S FRONT END),TISCO 1

34 269026253111 BALL BRG(I/S FRTEND) SKF 1

35 285626255401 5th GEAR INPUT SHAFT (RATIO 0674) 1

36 269026258601 LOCK PLATE (INPUTSHAFT BRG) 1

37 269026258617 CONICAL WASHER 1

38 269026353104 NEEDLE BUSH (SKEWED) 1

38 269026353105 NEEDLE BUSH (SKEWED) INA 1

38 269026353106 "OFFER PART"  NEEDLE BUSH (SKEWED) 1

39 269026355402 REVERSE IDLER GEAR 1

40 269026357901 SHAFT (REVERSE IDLER) 1

41 269026200159 ASSY LAYSHAFT COMPLETE (70 PS,DICR) 1

42 269026250121 ASSY INPUT SHAFT COMPLETE (70 

PS,DICR)

1

26.26.02 GEAR TRAIN GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

69



26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

70

26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

70



26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

71

1 269026300142 SUB-ASSYDIFFERENTIAL 1

2 269026305105 DIFFERENTIAL HOUSING 1

3 269026305426 SIDE BEVEL GEAR 2

4 269026305425 BEVEL PINION 2

5 269026305107 SPIDER 1

6 14550501504 EXTCIRCLIP 15X15H IS3075P1 SS840 2 NON SERVICEABLE 

PART

7 269026308214 WASHER (DIFFERENTIAL) 2

7 269026308215 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308216 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308217 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308218 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308219 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308220 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308221 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308222 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308223 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308224 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308225 WASHER (DIFFERENTIAL) FOR SEDAN 2

7 269026308226 WASHER (DIFFERENTIAL) FOR SEDAN 2

8 265433403101 TAPER ROLLER BEARING(INNER) 2

8 265433403104 TAPER ROLLER BEARING-INNER (M/S 

SKF)

2

8 265433403106 FRTHUB BEARING INNER ( TISCO ) 2

8 265433403108 TAPER ROLLER BEASRING-INNER 

(M/SABC)

2

8 265433403109 TAPER ROLLER BEARING -INNER (M/S 

NEI)

2

26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

71



26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

72

26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

72



26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

73

8 265433403111 TAPER ROLLER BEARING-INNER (M/S 

TIMKEN)

2

9 269026308301 SHIM (01) DIFFBRG AR

9 269026308302 SHIM (02) DIFFBRG AR

9 269026308303 SHIM (03) DIFFBRG AR

9 269026308304 SHIM (05) DIFFBRG AR

9 269026308306 SHIMS (015) DIFFBRG AR

9 269026308307 SHIMS (025) DIFFBRG AR

9 269026308308 SHIMS (035) DIFFBRG AR

9 269026308309 SHIMS (04) DIFFBRG AR

9 269026308310 SHIMS (045) DIFFBRG AR

10 269026305418 SPEEDO GEAR (15/13) INDIGO STEEL 

VERSION

1

11 269026105408 SPEEDO PINION (15/13) INDIGO STEEL 

VER

1

12 269026209905 SPEEDO ADAPTER 1

13 269026107703 OIL SEAL (SPEEDO SHAFT 1

13 269026107702 "OFFER DRG"OIL SEAL (SPEEDO SHAFT) 1

13 269026107704 OIL SEAL (SPEEDO SHAFT),PREMIER 

SEALS

1

13 269026107705 OIL SEAL(SPEEDO SHAFT),SUPER SEALS 1

13 269026107706 OIL SEAL (SPEEDO SHAFT),KACO 1

13 269026107707 OIL SEAL (SPEEDO SHAFT),CR INDIA 1

13 269026107709 OIL SEAL (SPEEDO SHAFT) POSIL 1

13 269026107710 OIL SEAL (SPEEDO SHAFT),SIGMA 1

14 17050501744 O-RING 19X265 TS16220 1 NON SERVICEABLE 

PART

15 269026208204 LOCK PLATE (SPEEDO ADAPTER) 1

16 269026208001 ASSYHEX SCREW (SPEEDO LOCK PLATE) 1

17 269026305430 GEAR FINAL DRIVE (64/17) 1

18 269026303201 COLLARED SCREW 10

19 284354209915 VEHICLE SPEED 

SENSOR(FACELIFT)-PRICOL

1

20 269026300209 ASSY DIFFERENTIAL COMP(64/17) INDIGO 1

26.26.03 DIFFERENTIAL GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

73



26.26.04 SHIFTING FORKS GROUP 26

CHASSIS TYPE: ALL

74

26.26.04 SHIFTING FORKS GROUP 26

CHASSIS TYPE: ALL

74



26.26.04 SHIFTING FORKS GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

75

1 269026100112 ASSYBRACKET SEL& SHIFTING 

COMPLETE

1

2 269026516713 PIN (REVERSE LEVER) 1

3 269026510123 ASSYREVERSE LEVER 1

4 269026518206 HARDENED WASHER (BKTSEL/SHIFTING) 1

5 12301510606 HEX FL NUT BM6-TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

6 269026516704 PIN (REVERSE LEVER) 1

7 12460500841 BRIGHT WASHER 84 IS2016 ST SS8451 1 NON SERVICEABLE 

PART

8 269026518705 SPRING WASHER (CRINKLED) 1

9 14550800706 CIRCLIP E 70X09 IS3075 PT3 SS840 1 NON SERVICEABLE 

PART

10 269026518714 TORSION SPRING (REVLEVER) 1

11 269026510125 SUB ASSYBRACKET (SEL/SHIFTING) 1

12 269026516710 PIN (BKTSEL/SHIFTING) 1

13 269026510124 ASSYFINGER (SEL/SHIFTING) 1

15 269026518715 SPRING (SEL1/2) 1

14 269026518713 SPRING (SEL5/R) 1

16 269026518209 CUP (BKTSEL/SHIFTING) 1

17 269026518210 PLATE (REVLOCK) 1

18 11327606168 ASSY HEX SCREW M6X16-Z3-1-88-TS1720 4 NON SERVICEABLE 

PART

19 269026707905 SHIFTER SHAFT (1/2 SPEED) 1

20 269026515102 SHIFTER DOG (1/2 SPEED) 1

21 269026515109 SHIFTER FORK (1/2 SPEED) 1

22 13120507201 DOWEL SLEEVE HEAVY 4X20 TS17616 

SS8

2 NON SERVICEABLE 

PART

23 13120504201 DOWEL SLEEVE HEAVY 25X20 IS5988 SS 2 NON SERVICEABLE 

PART

24 269026707906 SHIFTER SHAFT (3/4 SPEED) 1

25 269026513703 SHIFTER DOG (3/4 SPEED) 1

26 269026515110 SHIFTER FORK (3/4 SPEED) 1

27 269026516705 SPIRAL PIN 4

28 269026707907 SHIFTER SHAFT (5/R SPEED) 1

29 269026513701 SHIFTER DOG (5/R SPEED) 1

30 269026515111 SHIFTER FORK (5th SPEED) 1

26.26.04 SHIFTING FORKS GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

75



26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

76

26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

76



26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

77

1 269026800259 ASSY.G.S.LINKAGE COMP.MARINA FL,LX 1

2 269026800231 ASSY.GEAR SHIFT LINKAGE (FOR 

DIESEL)

1

3 269026800253 ASSY.BELLOW,KNOB,BASE PL (MARINA 

LX,GLX)

1

4 269026800221 ASSYEXTENSION ARM 1

5 269026800202 ASSYYOKE (EXTARM) 1

6 269026800219 ASSYHANGER (GEAR SHIFT LINKAGE) 

DIESEL

1

7 269026800178 ASSYPLATE (BELLOW/SUPPORT 

HOLDER)

1

8 12650600841 WASHER A84 IS5370 ST SS8451-8C 2 NON SERVICEABLE 

PART

9 12520698025 SPRING WASHER B8 IS3063 SS8451-8C 6 NON SERVICEABLE 

PART

10 12051598022 HEX NUT M8 IS1364P3-8-SS8451-8C 6 NON SERVICEABLE 

PART

11 11341508161 HEX FL SCREW M8X16 TS17130-88-SS84 4 NON SERVICEABLE 

PART

12 269026800135 ASSYPIN (EXTARM) GSLINKAGE 1

12 269026806708 PIN (EXTENSION ARM) 1

13 269026803401 SPACER (EXTENTION ARM) 1

14 269026807701 RUBBER BUSH (EXTENTION ARM),GBEND 1

14A 269026806314 COLLAR BUSH (EXTENTION ARM) 2

15 269026808207 WASHER (BRACKET GBEND) 2

16 269026800210 ASSYBRACKET (GEAR BOX END) 1

17 12301510801 HEXFLNUT BM8-TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

18 12520698050 SPRING WASHER B10 IS3063 SS8451-8C 2 NON SERVICEABLE 

PART

19 12051598073 HEX NUT M10 IS1364P3-8-SS8451-8C 2 NON SERVICEABLE 

PART

20 269026807720 RUBBER BELLOW (GEAR SHIFT LEVER) 

DIESEL

1

21 269026807721 RUBBER BELLOW (FOR CUP) DIESEL 1

22 269026800229 ASSY BRACKET (GSLEVER BALL SEAT) 1

23 269026806316 SPACER (GSLEVER BALL SEAT) 1

26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

77



26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

78

26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

78



26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

79

24 268426803401 BUSH (BALL-SEAT GEAR SHIFT LEVER) 1

24A 17051002873 O-RING 28X3 A NITRILE TS16222 1 NON SERVICEABLE 

PART

25 12080901206 HEX THIN NUT M12X125IS13724-05SS84 1 NON SERVICEABLE 

PART

26 269026800230 ASSY GEAR SHIFT LEVER 1

27 269026807708 RUBBER BOOT (GSLEVER GUIDE) 1

28 269026806310 COLLAR BUSH (SHIFT LINK,LEVER SIDE) 4

29 269026800133 ASSYPIN (GSLINKAGE) 2

29 269026806703 PIN 2

30 269026800261 ASSYSHIFT LINK (SEDAN) 1

31 12460501057 BRIGHT WASHER 105 IS2016 ST SS8451 1 NON SERVICEABLE 

PART

32 269026806311 COLLAR BUSH (SHIFT LINK,T/A SIDE) 2

33 269026800159 ASSYYOKE (SHIFT LINK) 1

34 12650600647 WASHER A64 IS5370 ST SS8451-8C 1 NON SERVICEABLE 

PART

35 12301510606 HEX FL NUT BM6-TS17430-8-SS8451-8C 1 NON SERVICEABLE 

PART

36 269026800190 ASSYEND PIECE (SEL/SHIFT SHAFT) 1

37 12080801007 HEX THIN NUT M10 IS1364P4-05-SS8451 1 NON SERVICEABLE 

PART

38 269026513201 LOCKING SCREW 1

39 269026806313 BASE PLATE (CONSOLE BELLOW) 1

40 269026807718 BELLOW (CONSOLE) 1

41 62196058422 CABLE TIE 37X145 BLACK TS29360 1 NON SERVICEABLE 

PART

42 269026805621 GEAR SHIFT KNOB (OUTER) BLACK 1

42 269026805619 GEAR SHIFT KNOB (INNER) 1

26.26.05 GEAR SHIFT LINKAGES GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

79



26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

80

26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

80



26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

81

A 269026300132 ASSYDRIVE SHAFT LH (ABS) 

DELPHI,INDIGO

1

A 269026300138 "OFFER" ASSYDRIVE SHAFT LH (ABS) 

INDIGO

1

A 269026300169 ASSYDRIVE SHAFT LH (ABS) GKN,FOR 

INDIGO

1

A 269026300133 ASSYDRIVE SHAFT RH (ABS) 

DELPHI,INDIGO

1

A 269026300139 "OFFER" ASSYDRIVE SHAFT RH (ABS) 

INDIGO

1

A 269026300170 ASSYDRIVE SHAFT RH (ABS) GKN, 

INDIGO

1

K3 269026300152 AXLE & JOINT ASM SERVICE KIT,C/V (RH) 

W/ABS

1

2 - CLAMP,BOOT / CV RETAINING 1

3 - BOOT, CV JOINT 1

4 - CLAMP,BOOT / BAR RETAINING 1

5 - BAR,HALFSHAFT (PAINTED) RH 1

8 - CLAMP,BOOT / TP RETAINING 1

11 - GREASE,OB AR

12 - GREASE,IB AR

14 - RING,CV IR RETAINING 1

16 - CLAMP,BOOT / BAR RETAINING 1

18 - JOINT ASM,ABS RING & C/V 1

K4 269026300153 AXLE & JOINT ASM SERVICE KIT,C/V (LH) 

W/ABS

1

2 - CLAMP,BOOT / CV RETAINING 1

3 - BOOT, CV JOINT 1

4 - CLAMP,BOOT / BAR RETAINING 1

6 - BAR,HALFSHAFT (PAINTED) LH 1

8 - CLAMP,BOOT / TP RETAINING 1

11 - GREASE,OB AR

12 - GREASE,IB AR

14 - RING,CV IR RETAINING 1

15 - RING,SPACER 2

16 - CLAMP,BOOT / BAR RETAINING 1

18 - JOINT ASM,ABS RING & C/V 1

K5 269026300154 SERVICE KIT,TJ 1

4 - CLAMP,BOOT / BAR RETAINING 1

7 - BOOT,TP JOINT 1

8 - CLAMP,BOOT / TP RETAINING 1

26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

81



26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

82

26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

82



26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

83

9 - HOUSING,MALE TRIPOT 1

10 - RING,TP RETAINING 1

12 - GREASE,IB AR

13 - ASM,SPIDER 1

15 - RING,SPACER 2

K7 269026300156 SERVICE KIT,C/V - W/ABS 1

2 - CLAMP,BOOT / CV RETAINING 1

3 - BOOT, CV JOINT 1

11 - GREASE,OB AR

14 - RING,CV IR RETAINING 1

16 - CLAMP,BOOT / BAR RETAINING 1

18 - JOINT ASM,ABS RING & C/V 1

K8 269026300157 SERVICE KIT,BOOT C/V 1

2 - CLAMP,BOOT / CV RETAINING 1

3 - BOOT, CV JOINT 1

11 - GREASE,OB AR

14 - RING,CV IR RETAINING 1

16 - CLAMP,BOOT / BAR RETAINING 1

K9 269026300158 SERVICE KIT,BOOT TJ 1

4 - CLAMP,BOOT / BAR RETAINING 1

7 - BOOT,TP JOINT 1

8 - CLAMP,BOOT / TP RETAINING 1

12 - GREASE,IB AR

15 - RING,SPACER 2

26.26.06 AXLE SHAFT GROUP 26

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

83



29.29.01 FOOT CONTROL GROUP 29

CHASSIS TYPE: ALL

84

29.29.01 FOOT CONTROL GROUP 29

CHASSIS TYPE: ALL

84



29.29.01 FOOT CONTROL GROUP 29

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

85

1 287229000104 ASSY FOOT CONTROL MODULE-LHD 

DICR

1

2 287229200101 ASSYCONTROL MOUNTING BRACKET 

(WELDED)

1

3 287229100119 ASSY CLUTCH PEDAL COMPLETE WITH 

BUSH

1

4 270229108601 SLEEVE (FOR BRAKE & CLUTCH) 2

5 284229108701 CLUTCH PEDAL ASSISTANCE SPRING 1

6 12460501057 BRIGHT WASHER 105 IS2016 ST 

SS8451-8C

2 NON SERVICEABLE 

PART

7 11063896316 HEX BOLT M10X125 

IS1364P1-88-SS8451-8C

1 NON SERVICEABLE 

PART

8 282829200101 ASSY BRAKE PEDAL LEVER COMPLETE 1

9 282029108701 TORSION SPRING (FOR BRAKE PEDAL 

RETURN)

1

10 12140501008 NYLOC NUT M10 IS7002-8-SS8451-8C 1 NON SERVICEABLE

PART

11 269854500128 STOP LIGHT SWITCH  M/S JAY 

INDUSTRIES

1

11 270254509930 STOP LIGHT SWITCH,M10 X 125 - OFFER 1

11 270254509934 STOP LIGHT SWITCH - M/S MINDARIKA 1

11 270254509955 STOP LIGHT SWITCH-PMP 1

12 270229107709 RUBBER COVER (PEDAL PLATE) 2

13 287254509902 CLUTCH SWITCH DICR MINDARIKA 1

13 287254509901 ASSY CLUTCH SWITCH OFFER DICOR 

INDICA

1

14 12080801007 HEX THIN NUT M10 

IS1364P4-05-SS8451-8C

1 NON SERVICEABLE 

PART

15 11341508187 HEX FL SCREW M8X18 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

16 265188700113 ASSY RUBBER BUFFER 1

17 270229206703 PIN 1

29.29.01 FOOT CONTROL GROUP 29

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

85



29.29.02 FOOT CONTROL MODULE GROUP 29

CHASSIS TYPE: ALL

86

29.29.02 FOOT CONTROL MODULE GROUP 29

CHASSIS TYPE: ALL

86



29.29.02 FOOT CONTROL MODULE GROUP 29

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

87

1 284229100118 ASSY CLUCTH CABLE LHD 1

1 284229100120 ASSY CLUTCH CABLE LHD(M/SREMSONS) 1

2 270229106703 PIN (FOR CLUTCH CABLE GUIDE) 1

3 270229106504 NUT (FOR CLUTCH CABLE LOCK) 1

29.29.02 FOOT CONTROL MODULE GROUP 29

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

87



30.30.01 ACCELERATOR GROUP 30

CHASSIS TYPE: ALL

88

30.30.01 ACCELERATOR GROUP 30

CHASSIS TYPE: ALL

88



30.30.01 ACCELERATOR GROUP 30

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

89

1 287230100105 ASSY ACCELERATOR PEDAL BRACKET 

(LHD)

1

2 11341508128 HEX FL SCREW M8X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

3 287230100115 ACC PEDAL MODULE(14LDICR) BOSCH 

LHD

1

3 287230100103 ASSYDRGACCLERATOR PEDAL (LHD) 1

4 11411406204 CAP SCREW M6X20 IS2269-129-SS9400 4 NON SERVICEABLE 

PART

5 12460500646 BRIGHT WASHER 64 IS2016 ST SS8451-8C 4 NON SERVICEABLE 

PART

6 287230106301 PLUG (FOR 14 DIA HOLE) 1

30.30.01 ACCELERATOR GROUP 30

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

89



32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

90

32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

90



32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

91

1 277532100118 ASSY FRONT STRUT COMPLETE -LH ABS 1

1 277532100125 ASSY FRT STRUT COMP-LH ABS M/SRAP 1

1 277532100132 ASSY FRONT STRUT COMPLH-ABS-M/S 

GABRIEL

1

1 277532100117 ASSY FRONT STRUT COMPLETE -RH ABS 1

1 277532100126 ASSY FRT STRUT COMP-RH ABS 

(M/SRAP)

1

1 277532100131 ASSY FRONT STRUT COMP RH ABS M/S 

GABRIEL

1

2 277532100127 ASSY STRUT ELEMENT -LH ABS (M/SRAP) 1

2 277532100128 STRUT ELEMENT-RH ABS M/SRAP 1

2 277532100106 ASSY FRONT DAMPER -RH ABS 1

2 277532100107 ASSY FRONT DAMPER -LH ABS 1

3 284232107704 RUBBER SEAT BOTTOM (FRONT STRUT) 2

4 269532107726 DUST COVER 2

5 277932107502 FRONT BUMP STOPPER 

-POLYURETHANE

2

5 277932107505 FRONT BUMP STOPPER-POLYURETHANE 2

5 277932107507 FRONT BUMP STOPPER 

(M/STRELLBORG)

2

6 277532100120 ASSYSPRING (FRONT SUSPENSION) 2

6 277532100121 ASSYSPRING (FRONT SUSPENTION)-TC 2

6 277532100137 ASSY SPRING FRONT SUSPENSION(M/S 

SSS)

2

7 277532107706 SPRING SEAT TOP (RUBBER) 2

8 277932110112 ASSEMBLY SPRING SEAT TOP 2

9 277932103504 SPACER-FRONT STRUT TOP 

CUP-THRUST BRG

2

10 277932103101 THRUST BALL BEARING 2

11 277932100176 ASSY TOP CUP (FORGED FOR THRUST 

BRG)

2

11A 277932107506 FOAM COVER STRUT TOP CUP 2

12 277932108301 SHIM 01 THK AR

13 277932103510 SUPPORT-THRUST BRG 2

32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

91



32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

92

32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

92



32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

93

14 277932106920 SPACER-(THRUST BRG) 2

15 270232108252 TOP STOPPER 2

16 12520696014 SPRING WASHER B12 IS3063 SS8451-8C 2 NON SERVICEABLE 

PART

17 12051696016 HEX NUT M12X15 IS13722-8-SS8451-8C 2 NON SERVICEABLE 

PART

18 270232107747 COVER STRUT TOP CUP 2

19 12140500800 NYLOC NUT M8 IS7002-8-SS8451-8C 6 NON SERVICEABLE 

PART

20 277932103206 STRUT MOUNTING PIN (ECCENTRIC) 2

21 277932403203 SP HEX FL BOLT (M12 X 125 X 60) 2

22 12301601229 HEX FLNUT 

AM12X125TS17430-10SS8451-8CH

4

23 284232100148 ASSYLOWER LINK COMPLH 

FRONT(FORGING)

1

23 284232100149 ASSYLOWER LINK COMPRH FRONT 

(FORGING)

1

24 284232105102 LOWER LINK LH (FORGING) 1

24 284232105101 LOWER LINK RH (FORGING) 1

25 277932100181 ASSY PIVOT BUSH (FRONT SUSPENSION) 2

26 277932100190 ASSEMBLY RUBBER BUSH (REAR) 2

27 284232100143 ASSYCLAMP LH LOWER LINK REAR 

MTGBKT

1

27 284232100145 ASSYCLAMP LH LOWER LINK REAR 

MTGBKT

1

27 284232100144 ASSYCLAMP RH LOWER LINK REAR 

MTGBKT

1

27 284232100146 ASSYCLAMP RH LOWER LINK REAR 

MTGBKT

1

28 277532100138 ASSY BALL JOINT- MONOLUBE (M/S 

RANE)

2

29 11071510354 HEX FL BOLT M10X35 TS17130 88 

SS8451-8C

6 NON SERVICEABLE 

PART

30 12520601005 SPRING WASHER B10 IS3063 SS8400 6 NON SERVICEABLE 

PART

31 12051598073 HEX NUT M10 IS1364P3-8-SS8451-8C 6 NON SERVICEABLE 

PART

32 277932109204 WASHER 2

33 284232105103 MOUNTING PIN LH(LOWER LINK FRONT 

MTG)

1

32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

93



32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

94

32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

94



32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

95

33 284232105104 MOUNTING PIN RH (LOWER LINK FRONT 

MTG)

1

34 277932109205 WASHER 2

35 12520696031 SPRING WASHER B16 IS3063 SS8451-8C 2 NON SERVICEABLE 

PART

36 12051696059 HEX NUT M16X15 IS13722-8-SS8451-8C 2 NON SERVICEABLE 

PART

37 277932103204 HEX FL SCREW M12 6

38 277932103205 HEX FL SCREW M12 4

39 277932108220 HEAT SHIELD (LOWER BALL JOINT) 2

40 277933103201 HEX FLANGE BOLT 2

41 12140701007 NYLOC NUT M10 IS7002-10-SS8451-8CH 2 NON SERVICEABLE 

PART

42 277932106912 TIE MEMBER FRONT SUSPENSION 1

A 277532100133 KIT PARTS FOR ASSEMBLY FRONT 

STRUT(RAP) MAJOR KIT

1

- - HEX NUT M12X15 IS13722-8-SS8451-8C 1

- - SPRING WASHER B12 IS3063 SS8451-8C 1

- - SPRING SEAT TOP (RUBBER) 1

- - ASSY SPRING SEAT 1

- - SPACER-FRONT STRUT TOP 

CUP-THRUST BRG

1

- - FRONT BUMP STOPPER 

-POLYURETHANE

1

- - RUBBER PACK THRUST BEARING 1

- - RUBBER SEAT BOTTOM (FRONT STRUT) 1

B 277932110113 KIT PARTS FOR ASSEMBLY FRONT 

STRUT(RAP) MINOR KIT

1

- - FRONT BUMP STOPPER 

-POLYURETHANE

1

- - SPRING SEAT RUBBER (BOTTOM) 1

- - SPRING SEAT TOP (RUBBER) 1

- - DUST COVER (M/S RENOWNED AUTO) 1

- - ASSY SPRING SEAT 1

- - SPACER-FRONT STRUT TOP 

CUP-THRUST BRG

1

- - SPRING WASHER B12 IS3063 SS8451-8C 1

- - HEX NUT M12X15 IS13722-8-SS8451-8C 1

32.32.01 FRONT SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

95



32.32.02 FRONT ANTIROLL BAR MOUNTING GROUP 32

CHASSIS TYPE: ALL

96

32.32.02 FRONT ANTIROLL BAR MOUNTING GROUP 32

CHASSIS TYPE: ALL

96



32.32.02 FRONT ANTIROLL BAR MOUNTING GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

97

1 277932807906 ANTI ROLL BAR (FRONT SUSPENSION) 1

2 270232800106 BALL JOINT ASSY (FRT ANTIROLLBAR 

MTG)

2

2 270232800113 BALL JOINT ASSY,FRONT ARB 

(M/STALBROS)

2

3 270232800103 ASSY RUBBER MOUNTING 4

4 269632808204 CUP (FRONT ANTIROLL BAR) 4

5 270232807501 RUBBER BUSH (ANTIROLL BAR MTG) 4

6 269632808205 CUP (FRONT ANTIROLL BAR) 4

7 12140601207 NYLOC NUT M12X15 ISO-10512-8 

SS8451-8C

2 NON SERVICEABLE 

PART

8 12140701007 NYLOC NUT M10 IS7002-10-SS8451-8CH 2 NON SERVICEABLE 

PART

9 277932807705 BEARING BLOCK (ANTI ROLL BAR-28 DIA) 2

10 277932808204 CLAMP (ANTIROLL BAR MTG BRACKET) 2

11 277932403206 SPECIAL HEXFLSCREW 4

32.32.02 FRONT ANTIROLL BAR MOUNTING GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

97



32.32.03 REAR AXLE GROUP 32

CHASSIS TYPE: ALL

98

32.32.03 REAR AXLE GROUP 32

CHASSIS TYPE: ALL

98



32.32.03 REAR AXLE GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

99

1 277532400165 ASSY STUB AXLE WITH SPINDLE & 

BUSHES LH

1

1 277532400166 ASSY STUB AXLE WITH SPINDLE & 

BUSHES RH

1

2 277935608601 SINTERED SPACER (FOR OIL SEAL) 2

3 277932400102 ASSY BUSH REAR TRANSVERSE LINK 4

4 277932400128 ASSY BUSH (LONG LINK-SPINDLE SIDE) 2

5 277932400103 ASSY BUSH COMPLETE (FRONT 

TRANSVERSE LINK)

4

6 277932403205 SPECIAL HEXFLBOLT(M12x125x77) 2

7 12301601229 HEX FLNUT 

AM12X125TS17430-10SS8451-8CH

12 NON SERVICEABLE 

PART

8 277932403204 SP HEX FL BOLT (M12 X 125 X 77) 10

9 11064196130 H/BOLT 

M12X125X80IS13726-109SS8451-8CH

4 NON SERVICEABLE 

PART

10 277932400130 ASSEMBLY REAR CROSS MEMBER 

COMPLETE

1

11 277932407714 DUST COVER [REAR CROSS MEMBER 

BOTTOM]

2

12 267899706345 HOLE PLUG DIA16 (JAIHIND) 2

13 277932400165 BUSH LONGITUDINAL LINK BODY SIDE 

(SUNDARAM)

2

13 277932400170 ASSY BUSH (LONGITUDINAL LINK BODY 

SIDE)

2

14 277932400120 ASSY LOGITUDINAL LINK 2

15 277932400106 ASSY FRONT TRANSVERSE LINK 2

16 277932400105 ASSY REAR TRANSVERSE LINK 2

32.32.03 REAR AXLE GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

99



32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

100

32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

100



32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

101

1 277532400115 ASSY REAR STRUT COMPLETE LH 

(ABS)GABRIEL

1

1 277532400128 ASSY REAR STRUT COMPLETE LH (ABS 1

1 277532400159 ASSY REAR STRUT COMP-LH ABS GAS 

M/SRAP

1

1 277532400116 ASSY REAR STRUT COMPLETE RH 

(ABS)GABRIEL

1

1 277532400129 ASSY REAR STRUT COMPLETE RH (ABS) 1

1 277532400160 ASSY REAR STRUT COMP-RH ABS GAS 

M/SRAP

1

2 277932100139 ASSY TOP CUP 2

3 12051696016 HEX NUT M12X15 IS13722-8-SS8451-8C 2 NON SERVICEABLE 

PART

4 270232108252 TOP STOPPER 2

5 270232106913 SPACER 2

6 12140500800 NYLOC NUT M8 IS7002-8-SS8451-8C 6 NON SERVICEABLE 

PART

7 277932400152 ASSY SPRING SEAT TOP (REAR STRUT) 2

7A 277932107506 FOAM COVER STRUT TOP CUP 2

8 270232107747 COVER STRUT TOP CUP 2

9 277532407706 TOP RUBBER SEAT- REAR STRUT 2

10 277932407505 REAR BUMP STOPPER (POLYURETHANE) 2

11 277932407719 DUST COVER (REAR SUSPENSION) 2

12 277532400151 ASSYREAR SPRING WITH SLEEVE 2

12 277532400152 ASSYREAR SPRING WITH SLEEVE - TC 

SPRING

2

12 277532400162 ASSYREAR SPRING WITH SLEEVE(M/S 

SSS)

2

13 284232107704 RUBBER SEAT BOTTOM (FRONT STRUT) 2

14 277532400114 ASSY REAR DAMPER RH (ABS) (M/S 

GABRIEL)

1

14 277532400113 ASSY REAR DAMPER LH (ABS) (M/S 

GABRIEL)

1

14 277532400158 ASSY REAR DAMPER RH (GAS) 

(HYDRAULICS) ABS

1

32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

101



32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

102

32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

102



32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

103

14 277532400157 ASSY REAR DAMPER LH (GAS) 

(HYDRAULICS) ABS

1

15 277932403203 SP HEX FL BOLT (M12 X 125 X 60) 4

16 12301601229 HEX FLNUT 

AM12X125TS17430-10SS8451-8CH

4 NON SERVICEABLE 

PART

17 277532900101 ASSY REAR ANTI ROLL BAR (FOR BALL 

JOINT)

1

18 277932900103 OFFER DRAWING BALL JOINT  (FOR ARB) 2

18 277932900104 BALL JOINT ASSY(REAR ARB) TALBROS 2

19 12140601207 NYLOC NUT M12X15 ISO-10512-8 

SS8451-8C

2 NON SERVICEABLE 

PART

20 277532907701 BEARING BLOCK (REAR ANTI-ROLL BAR) 2

21 277932908202 CLAMP (REAR ARM MNTG BKT 19 DIA) 2

22 277932403206 SPECIAL HEXFLSCREW 4

23 270232807501 RUBBER BUSH (ANTIROLL BAR MTG) 4

24 269632808204 CUP (FRONT ANTIROLL BAR) 4

25 269632808205 CUP (FRONT ANTIROLL BAR) 4

26 277932800103 ASSY RUBBER MOUNTING 4

27 12140701007 NYLOC NUT M10 IS7002-10-SS8451-8CH 2 NON SERVICEABLE 

PART

32.32.04 REAR SUSPENSION GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

103



32.32.05 REAR HUB ASSEMBLY GROUP 32

CHASSIS TYPE: ALL

104

32.32.05 REAR HUB ASSEMBLY GROUP 32

CHASSIS TYPE: ALL

104



32.32.05 REAR HUB ASSEMBLY GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

105

1 277942300105 ASSY REAR BRAKE COMP 200 DIA (KBX) 

LH

1

1 277942300106 ASSY REAR BRAKE COMP 200 DIA (KBX) 

RH

1

2 11341510181 HEX FL SCR M10X18 

TS17130-88-SS8451-8C

8 NON SERVICEABLE 

PART

3 270235607801 OIL SEAL-DOUBLE LIP (FOR REAR HUB) 2

3 270235607803 DOUBLE-LIP OIL SEAL (M/SCR INDIA) 2

3 270235607805 DOUBLE LIP OIL SEAL(M/S FENNER INDIA) 2

4 265433403103 TAPER ROLLER BEARING-OUTER 

(M/SSKF)

2

4 260846303101 TAPER ROLLER BEARING 2

4 260846303103 TAPER ROLLER BRG25x52x1625,M/S NEI 2

4 260846303104 TAPER ROLLER BRGM/S NACHI 

FUJIKOSHI

2

4 265433403102 TAPER ROLLER BEARING(OUTER) 2

4 265433403105 TAPER ROLLER BEARING-OUTER 

(M/SABC)

2

4 265433403107 FRTHUB BEARING OUTER (TISCO ) 2

5 284335108203 SPACER TUBE (BETWEEN BRGS OF 

REAR HUB)

2

6 270235608304 SHIM (100 THK) AR

7 269533403103 OUTER BEARING (M/SSKF) 2

7 269533403101 TAPER ROLLER BEARING (OUTER) 2

7 269533403102 TAPER ROLLER BEARING 

OUTER(M/SABC)

2

7 269533403104 OUTER BEARING (M/STISCO) 2

7 282933403111 TAPER ROLLER BEARING (M/S NATIONAL 

ENGG)

2

8 284335609203 THRUST WASHER 2

9 284235600101 HUB CUM BRAKE DRUM (REAR)FOR ABS 

VERSION

2

10 284335106501 LOCK NUT (STACK NUT REAR) 2

11 270235608201 HUB COVER 2

12 270240104803 DOWEL 4

13 270235607701 O RING (FOR REAR HUB) 2

32.32.05 REAR HUB ASSEMBLY GROUP 32

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

105



33.33.01 FRONT AXLE GROUP 33

CHASSIS TYPE: ALL

106

33.33.01 FRONT AXLE GROUP 33

CHASSIS TYPE: ALL

106



33.33.01 FRONT AXLE GROUP 33

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

107

1 277933203711 STEERING  KNUCKLE RH (FOR ABS) 1

1 277933203712 STEERING  KNUCKLE LH (FOR ABS) 1

2 273135603102 ANG CONTACT BRG (HUB END) SKF 2

3 14580607200 INTERNAL CIRCLIP 72X25N IS3075P2 

SS8400

2 NON SERVICEABLE 

PART

4 277933105101 FRONT HUB 2

5 277942103704 FRONT BRAKE DISC (20 THK) 2

6 270240104803 DOWEL 4

7 277933109201 WASHER 2

8 277933106501 LOCK NUT 2

9 270232438277 SENSOR MTG PLATE ON STG KNUCKLE 

FRONT

2

9 270232438281 FRONT SENSOR MTG PLATE(M/S GKN 

SINTERED)

2

10 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

11 270254219980 WHEEL SPEED SENSOR FRONT-M/s 

BOSCH

2

33.33.01 FRONT AXLE GROUP 33

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

107



40.40.01 WHEELS GROUP 40

CHASSIS TYPE: ALL

108

40.40.01 WHEELS GROUP 40

CHASSIS TYPE: ALL

108



40.40.01 WHEELS GROUP 40

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

109

1 288940100101 ASSY WHEEL RIM COVER 4

2 277940100104 ASSY WHEEL RIM (5J x 14) (M/S WIL) 5

2 270240100112 OFFER DRG WHEEL RIM (5JX14) 5

2 277940100112 ASSY WHEEL RIM (5J X 14) STEEL STRIPS 5

3 270240109971 VALVE TR-414 FOR TUBELESS TYRE 5

4 270240103201 WHEEL MOUNTING PIN 16

5 277540109901 TYRE 175/65 R14 82T (TUBELESS) 5

6 284240109903 BALANCE WEIGHT (15 gms) 5 NON SERVICEABLE 

PART

7 267899000104 ASSYKNOB MULTI-START(SPARE WHEEL) 1

40.40.01 WHEELS GROUP 40

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

109



42.42.01 CALIPER ASSY (C54) GROUP 42

CHASSIS TYPE: ALL

110

42.42.01 CALIPER ASSY (C54) GROUP 42

CHASSIS TYPE: ALL

110



42.42.01 CALIPER ASSY (C54) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

111

1 277942100108 CALLIPER ASSYC54 - LH - COMPLETE 1

1 277942100101 OFFER DRGASSYCALIPER BRAKE LH 

(54/20)

1

1 277942100119 CALIPER ASSYLH-(C54-20-RL6755) M/S 

KBX

1

1 277942100130 CALIPER ASSYLH (APACHE 576/10 

BLACK)BIL

1

1 277942100109 CALLIPER ASSYC54 - RH - COMPLETE 1

1 277942100102 OFFER PART, ASSYCALIPER BRAKE 

RH(54/20)

1

1 277942100120 CALIPER ASSYRH-(C54-20-RL6755) M/S 

KBX

1

1 277942100131 CALIPER ASSYRH (APACHE 576/1O 

BLACK)BIL

1

9 277942104301 ANTIRATTLE CLIP 4

10 277942108001 BLEED SCREW 2

15 277942100113 KIT - CALLIPER C54 (MAJOR) 2

3 - PISTON 1

14 277942100112 KIT - CALLIPER C54 (MINOR) 1

14 277942100112 KIT - CALLIPER C54 (MINOR) 2

4 - DUST BOOT 1

7 - SLIDING PIN BOOT 2

2 - SEALING RING 1

11 - DUST CAP 1

8 - GREASE SACHET 1

16 277942100116 KIT-SLIDING PIN 2

5 - SLIDING PIN 2

7 - SLIDING PIN BOOT 2

12 - SLIDING PIN BOLT 2

8 - GREASE SACHET 1

17 277942100134 KIT-PAD ASSY(RL6755-DP23)-BIL 1

6 - PAD ASSY - BIL NO 29321075 4

13 - PAD SHIM - BIL NO 29320389 2

- - PACKING BOX BIL NO 29152614 1

- - FITTING INSTRUCTION SHEET-BIL 

NO29152

1

- - LABLE - BIL NO 29152613 1

42.42.01 CALIPER ASSY (C54) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

111



42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

112

42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

112



42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

113

1 277942300103 BRAKE ASSY-LH 1

1 277942300101 OFFER DRG REAR BRAKES LH (200 DIA) 1

1 277942300105 ASSY R BRAKE 

COMP-200-AF2046-4702-KBX-LH

1

1 277942300145 ASSY REAR BRAKE COMP-200-AN 

NA015-KBX-LH

1

1 277942300104 BRAKE ASSY-RH 1

1 277942300102 OFFER DRG REAR BRAKES RH (200 DIA) 1

1 277942300106 ASSY R BRAKE 

COMP-200-AF2046-4702-KBX-RH

1

1 277942300146 ASSY REAR BRAKE COMP-200-AN 

NA015-KBX-RH

1

2 277942308201 BACK PLATE ASSY-LH 1

2 277942308202 BACK PLATE ASSY-RH 1

3 277942300128 STRUT & QUADRANT 2

4 277942308703 SPRING STRUT RETURN 2

5 277942308701 SPRING SHOE RETURN 2

6 277942308702 SPRING SHOE RETURN 2

7 277942300125 WHEEL CYLINDER ASSY-LH 1

7 277942300126 WHEEL CYLINDER ASSY-RH 1

14 277942307501 GROMMET 4

15 277942308002 BLEED SCREW 2

19 277942308001 SCREW 4

11 277942300124 KIT - SHOE HOLD DOWN 2

12 - PIN 2

13 - CLIP-SHOE HOLD DOWN 2

8 277942300123 KIT WHEEL CYLINDER-MINOR 2

16 - GLAND SEAL 2

17 - DUST COVER 2

18 - DUST CAP 1

10 277942300122 KIT- WHEEL CYLINDER -  MAJOR 2

16 - GLAND SEAL 2

17 - DUST COVER 2

20 - PLUNGER 2

9 284242300108 KIT-LINED SHOE ASSYCOMPLETE 1

21 284242300106 ASSEMBLED KIT-LINED SHOE LH 1

22 284242300107 ASSEMBLED KIT-LINED SHOE RH 1

- - LINED SHOE ASSY BIL NO29371336 2

42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

113



42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

114

42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

114



42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

115

- - PILFER PROFF BOX - M/S BIL NO 2915261 1

- - FITTING INSTRUCTION SHEET-BIL NO 

2915

1

- - LABEL - BIL NO 29152616 1

42.42.02 REAR BRAKE ASSY (DIA 200) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

115



42.42.04 SERVO & TMC ASSY (9"DIA 2222 CV/CV) GROUP 42

CHASSIS TYPE: ALL

116

42.42.04 SERVO & TMC ASSY (9"DIA 2222 CV/CV) GROUP 42

CHASSIS TYPE: ALL

116



42.42.04 SERVO & TMC ASSY (9"DIA 2222 CV/CV) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

117

1 287243100113 ASSY BOOSTER-HEAT 

SHIELD-ABS-SEALED-BIL

1

1 287243100111 ASSY BOOSTER-HEAT 

SHIELD-ABS-SEALED-OFFR

1

2 284243100115 MASTER CYLINDER ASSY(DIA 2222 

CV/CV)

1

3 284243100114 SERVO ASSY (LSC 65) 1

4 287243108206 HEAT SHIELD LHD 1

5 277943106502 HEX FLANGE NUT 2

6 277943100136 KIT SERVO 1

7 270243100153 KIT NON RETURN VALVE 1

8 277943109204 SPRING WASHER 2

6 277943100136 KIT-SERVO 1

9 - DUST COVER 1

10 - FILTER 1

7 270243100153 KIT - NON RETURN VALVE 1

12 - NON RETURN VALVE ASSY 1

11 - GROMMET 1

42.42.04 SERVO & TMC ASSY (9"DIA 2222 CV/CV) GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

117



42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

118

42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

118



42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

119

1 287242800129 ASSYTUBE-TMC TO ECU/HU MC2 

PORT-PVDF

1

2 287242800128 ASSYTUBE- FROM TMC TO ECU/HU MC1 

PORT

1

3 287242800117 ASSYTUBE-ECU/HU RF TO ADAPTOR 

FRT-PVDF

1

4 270242810148 ASSYTUBE-ECU/HU LF TO ADAPTOR 

FRT-PVDF

1

5 284242800158 ASSYTUBE-ECU/HU RR TO ADAPTOR1 

RH-PVDF

1

6 284242800159 ASSYTUBE-ECU/HU LR TO ADAPTOR 

LH-PVDF

1

7 287242800118 ASSYTUBE-ADAPTOR TO FRTBRHOSE 

RH-PVDF

1

8 284242800115 ASSYTUBE-ADAPTOR TO FRONT BRAKE 

HOSE LH

1

9 284242800160 ASSYTUBE-ADAPTOR1-ADAPTOR2/PCRV 

RH-PVDF

1

10 277942800173 ASSYTUBE-ADAPTOR1-ADAPTOR2/PCRV 

LH-PVDF

1

11 277942800174 ASSYTUBE-REAR CONNECTOR TO 

BRHOSE RH

1

12 277942800175 ASSYTUBE-REAR CONNECTOR TO 

BRHOSE LH

1

13 277942800176 ASSYTUBE-(BRAKE HOSE TO WHEEL 

CYLRH)

1

14 277942800177 ASSYTUBE-BRAKE HOSE TO WHEEL 

CYLLH

1

15 270242806806 ADAPTOR (BRAKE CIRCUIT) 6

16 265442806801 UNION BOLT 2

16 265442806803 BANJO BOLT (M10X1) (M/S BIL) 2

17 265442809201 GASKET BI NO64474627 (M/S BIL) 4

18 284242800123 ASSYBRAKE HOSE FRONT-ROVER (M/S 

BIL)

2

18 284242800105 OFFER DRGASSY BRAKE HOSE- FRONT 

-ROVER

2

19 277942800194 ASSYBRAKE HOSE REAR (M/S BRAKES 

INDIA)

2

19 277942800170 OFFER DRG ASSYBRAKE HOSE REAR - 

EXPORT

2

20 270242804301 CLIP (BRAKE HOSE) 6

42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

119



42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

120

42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

120



42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

121

21 287242800144 ASSY VACUUM PIPE COMPLETE-DICOR 

LHD

1

22 287242804203 CLAMP - COATED (VACUUM PIPE 

MOUNTING)

1

23 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

24 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

25 277542804201 CLAMP (BRAKE PIPE & PARKING BRAKE 

CABLE)

2

26 282047607705 CLAMP (PIPE 475X475) 1

27 269842804202 COATED SINGLE CLAMP 2

28 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 5 NON SERVICEABLE 

PART

29 284242807501 RUBBER SEPERATOR (FOR ABS 

PIPELINES)

1

30 284242807703 SEPERATOR FOR THREE PIPELINES 2

31 284242807704 SEPERATOR FOR TWO PIPELINES 1

32 284242800163 ASSYBRACKET ON FIREWALL-BRAKE 

PIPE LINE

1

33 284242807702 SEPERATOR (BRAKE PIPE LINES 475) 3

34 284242808205 CLAMPING PLATE (FOR PIPELINE 

SEPERATOR)

3

35 12301500805 HEX FL NUT AM8 TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

36 11341506206 HEX FL SCREW M6X20 TS17130 88 

SS8451-8C

3 NON SERVICEABLE 

PART

37 284242800141 …ASSY CLAMP ON SUSPENSION TOWER 1

37 284242800157 ASYCLAMP ON SUSPENSION 

TOWER(ABS2piece)

1

38 284242807503 RUBBER CAP (ON REAR WHEEL ARCH 

STUD)

1

39 284242800162 ASSYBRACKET(FOR BRAKE LINE ON 

FIREWALL)

1

40 284242804202 COATED CLAMP FOR BRAKE LINE ON 

UNDERBODY

1

42.42.07 HYD LINES - ABS VERSION -  LHD GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

121



42.42.08 ASSY ECU/HU FOR ABS GROUP 42

CHASSIS TYPE: ALL

122

42.42.08 ASSY ECU/HU FOR ABS GROUP 42

CHASSIS TYPE: ALL

122



42.42.08 ASSY ECU/HU FOR ABS GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

123

A 270242804905 ASSYECU/HU WITH RUBBER GROMMET & 

STUDS

1

1 270242804906 ASSYECU/HU (BRAKE FLUID FILLED UNIT) 1

2 284242807502 GROMMET FOR ABS ECU/HU MOUNTING 3

3 284242803201 STUD FOR ABS ECU/HU MOUNTING 2

4 12301510801 HEX FL NUT BM8-TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

42.42.08 ASSY ECU/HU FOR ABS GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

123



42.42.09 PARKING BRAKE SYSTEM GROUP 42

CHASSIS TYPE: ALL

124

42.42.09 PARKING BRAKE SYSTEM GROUP 42

CHASSIS TYPE: ALL

124



42.42.09 PARKING BRAKE SYSTEM GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

125

1 277942700113 OFFER DRGASSYPARKING BRAKE LEVER 

COMPL

1

1 277942700123 ASSY PARKING BRAKE LEVER(M/S TATA 

FICOSA

1

2 277954509913 HAND BRAKE SWITCH-INDIGO FICOSA 1

3 277942706301 HAND BRAKE GRIP 1

4 277942700109 ASSYPARKING BRAKE MOUNTING PLATE 1

5 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

6 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

7 277942708201 EQUALIZER [FOR PARKING BRAKE  

CABLE]

1

7 277942708215 EQUALISER(M/S TATA FICOSA) 1

8 277942703506 CENTRAL LOCATOR (PIN FOR 

EQUALIZER)

1

8 277942703508 CENTRAL LOCATOR(M/S TATA FICOSA) 1

9 277942703505 EXTENSION SLEEVE 1

9 277942703507 EXTENSION SLEEVE (M/S TATA FICOSA) 1

10 12140500605 NYLOC NUT M6 IS7002 - 8 1 NON SERVICEABLE 

PART

11 277542700106 ASSY PARKING BRAKE CABLE M/S TATA 

FICOSA

2

11 277542700103 OFFER DRAWING ASSY PARKING BRAKE 

CABLE

2

12 277542704201 CLAMP COATED -PARKING BRAKE CABLE 

MTG

1

13 277542804201 CLAMP (BRAKE PIPE & PARKING BRAKE 

CABLE)

1

14 277942704203 R  CLAMP  (PARKING BRAKE CABLE) 3

15 270242704203 CLIP (PARKING CABLE) 2

16 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

17 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 4 NON SERVICEABLE 

PART

42.42.09 PARKING BRAKE SYSTEM GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

125



42.42.10 VACUUM LINES  -  LHD GROUP 42

CHASSIS TYPE: ALL

126

42.42.10 VACUUM LINES  -  LHD GROUP 42

CHASSIS TYPE: ALL

126



42.42.10 VACUUM LINES  -  LHD GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

127

A 287242800144 ASSY VACUUM PIPE LINE COMPLETE- 

LHD

1

1 287242805820 MOULDED HOSE FROM EVRV (FOR VGT) 

TO VGT

1

2 287242805823 HOSE - FROM EVRV(FOR EGR) TO EGR 

VALVE

1

3 287242805822 MOULDED HOSE FROM CONNECTOR TO 

EVRV VGT

1

4 287242805819 MOULDED HOSE FROM CONNECTOR TO 

EVRV EGR

1

5 287242800141 ASSY MOULDED VACUUM PIPE FOR 

DICOR LHD

1

12 287243700101 ONE WAY CHECK VALVE (NRV IN EVRV 

CKT)

1

13 287242805815 MOULDED VACUUM HOSE 2

14 287242809901 T CONNECTOR FOR VACUUM LINE DICOR 1

15 287242800147 ASSY VACUUM RESERVOIR-MTG BKT & 

PIPE-LHD

1

16 287242800124 VACUUM RESERVOIR (ACCUMULATOR) 1

17 287242800150 ASSY BRACKET (MOUNTING VACUUM 

RESERVOIR)

1

18 12140500605 NYLOC NUT M6 IS7002-8-SS8451-8C 1 NON SERVICEABLE 

PART

19 287242805813 HOSE-FROM T CONNECTOR TO VACUM 

RESERVOIR

1

20 287242804203 CLAMP - COATED (VACUUM PIPE 

MOUNTING)

1

21 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

1 NON SERVICEABLE 

PART

22 279714110110 ASSYRUBBER HOSE (EVRV CIRCUIT) 1

42.42.10 VACUUM LINES  -  LHD GROUP 42

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

127



46.46.01 STEERING SYSTEM GROUP 46

CHASSIS TYPE: ALL

128

46.46.01 STEERING SYSTEM GROUP 46

CHASSIS TYPE: ALL

128



46.46.01 STEERING SYSTEM GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

129

1 284246200102 ASSYSTEERING COLUMN WITH 

BELLOW(LHD)A/B

1

1 284246200109 ASSYSTGCOLUMN WITH 

BELLOW-PSTG-LHD(NSK

1

2 284246200107 COLUMN ASSY:EA-PS (W/O 

BELLOW-RNSSL)LHD

1

3 282046200102 ASSY RUBBER BELLOW WITH LOCKING 

RING-LHD

1

4 282046200101 ASSY RUBBER BELLOW 

(STGCOLUMN)-LHD

1

5 270246208213 LOCKING RING 1

6 12051696016 HEX NUT M12X15 IS13722-8-SS8451-8C 1 NON SERVICEABLE 

PART

7 12520696014 SPRING WASHER B12 IS3063 SS8451-8C 1 NON SERVICEABLE 

PART

8 12301500805 HEX FL NUT AM8 TS17430-8-SS8451-8C 4 NON SERVICEABLE 

PART

9 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 4 NON SERVICEABLE 

PART

10 282046607701 RUBBER BELLOW (POWER R & P -LHD) 1

11 11327197039 ASSY HEX SCR M10X125X50 - 88 2 NON SERVICEABLE 

PART

12 12650601058 WASHER A105 IS5370 - ST 2 NON SERVICEABLE 

PART

13 11327197012 ASSY HEX SCR M10X125X25 - 88 2 NON SERVICEABLE 

PART

46.46.01 STEERING SYSTEM GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

129



46.46.02 RACK AND PINION ASSY(POWER) GROUP 46

CHASSIS TYPE: ALL

130

46.46.02 RACK AND PINION ASSY(POWER) GROUP 46

CHASSIS TYPE: ALL

130



46.46.02 RACK AND PINION ASSY(POWER) GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

131

1 277946600104 POWER RACK AND PINION GEAR (LHD) 1

1 284246600101 POWER RACK & PINION STGGEAR-RANE 

(LHD)

1

2 270246600165 OUTER BALL JOINT ASSY 2

3 - OBJ LOCK NUT 2

4 - NYLOC NUT OBJ BALL PIN (30 04 2

5 - INNER BALL JOINT (59 60 04 11) 2

6 270246600164 BELLOW KIT (41 10 04 04) 2

7 - BELLOW 2

8 - BELLOW STRAP (69 32 08 01) 2

9 - BELLOW CLIP (69 32 20 03) 2

10 277946600109 FEED PIPE ASSY-LONG (30 61 00 1

11 277946600110 FEED PIPE ASSY-SHORT 1

12 270246607729 RUBBER MOUNT (69 37 43 10) 1

13 270246603305 MOUNTING CLAMP (69 23 03 18) 1

14 270246603405 RUBBER MOUNT BUSH 2

15 270246608404 GEAR MOUNT COLLAR 2

46.46.02 RACK AND PINION ASSY(POWER) GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

131



46.46.03 HYDRAULIC POWER STEERING LINES (LHD) GROUP 46

CHASSIS TYPE: ALL

132

46.46.03 HYDRAULIC POWER STEERING LINES (LHD) GROUP 46

CHASSIS TYPE: ALL

132



46.46.03 HYDRAULIC POWER STEERING LINES (LHD) GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

133

1 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

2 14300515232 SPRING BAND CLAMP FORM-A 15X23D 1 NON SERVICEABLE 

PART

3 286844800106 ASSY SUCTION HOSE WITH QFC 1

4 16531999049 PIPE UNION BOLT 10 M14X15 1 NON SERVICEABLE 

PART

5 16220710223 SEALING WASHER 14X20 IS3175 - CU 2 NON SERVICEABLE 

PART

6 287244800123 ASSYHIGH PRESSURE HOSE (COMP)-LHD 1

7 287244808205 CLAMP (P/STGHIGH PRESSURE 

LINE)-LHD

1

8 270244806301 SLEEVE 4

9 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 5 NON SERVICEABLE 

PART

10 16220710240 SEALING WASHER 16X20 IS3175 CU 2 NON SERVICEABLE 

PART

11 277946609901 PIPE UNION BOLT(12 M16X15) 1

12 287244800121 ASSY RETURN LINE (POWER STG) LHD 1

13 270244804203 CLAMP (FOR 10 DIA PIPE) 2

14 14300515186 SPRING BAND CLAMP 18DX15W TS17665 2 NON SERVICEABLE 

PART

15 284244806910 BUNDY TUBE 10 OD 1

16 284244800120 ASSY CLAMP (P/STG PIPE CLAMPING) 2

17 287244800122 ASSYRETURN LINE (LHD) 1

18 14300515194 SPRING BAND CLAMP 19DX15W TS17665 1 NON SERVICEABLE 

PART

19 287244800124 ASSYBRACKET (HP LINE LOCATOR) 1

46.46.03 HYDRAULIC POWER STEERING LINES (LHD) GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

133



46.46.04 ASSY POWER STEERING PUMP GROUP 46

CHASSIS TYPE: ALL

134

46.46.04 ASSY POWER STEERING PUMP GROUP 46

CHASSIS TYPE: ALL

134



46.46.04 ASSY POWER STEERING PUMP GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

135

1 287246600113 PAS PUMP ASSY(RANE TRW)(DICOR 

ENGINE)

1

1 287246600111 OFFER DRAWING POWER STEERING 

PUMP

1

2 277946600114 HOUSING ASSY 1

3 - NOT APPLICABLE FOR THIS VARIANT

4 - FLOW CONTROL SPRING 1

5 - VALVE ASSY 1

6 - O' RING 1

7 - PRESSURE PORT CONNECTOR 1

8 270246600146 CARTRIDGE ASSY 1

9 - PRESSURE PLATE 1

10 - DOWEL PIN 2

11 - VANES 10

12 - ROTOR 1

13 - CAM 1

14 - END COVER ASSY 1

15 270246600147 SEAL KIT 1

16 - DOUBLE LIP SEAL 1

17 - O' RING (FOR PR PLATE ID) 1

18 - O' RING (FOR PR PLATE ID) 1

19 270246605301 GASKET 1 NON SERVICEABLE 

PART

20 270246603201 BOLT FOR END COVER 4

21 270246609202 RETAINING WASHER 1

22 270246607914 SHAFT 1

23 270246603102 BALL BEARING 1

24 270246607809 RETAINING RING 1

25 17051002024 O' RING 20 X 2 NITRILE 1 NON SERVICEABLE 

PART

26 287244803801 OFFER DRG SUCTION CONNECTOR 1

27 12520698025 SPRING WASHER B8 IS3063 SS8451-8C 2 NON SERVICEABLE 

PART

28 11412508167 THIN HDCAP SCREW M8 X 16 2 NON SERVICEABLE 

PART

46.46.04 ASSY POWER STEERING PUMP GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

135



46.46.05 POWER STEERING RESERVOIRS GROUP 46

CHASSIS TYPE: ALL

136

46.46.05 POWER STEERING RESERVOIRS GROUP 46

CHASSIS TYPE: ALL

136



46.46.05 POWER STEERING RESERVOIRS GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

137

1 286846600107 OFFER DRG ASSY P/STGRESERVOIR 

COMPLETE

1

2 282046606302 FILTER 1

3 282046600107 CAP ASSY 1

46.46.05 POWER STEERING RESERVOIRS GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

137



46.46.06 STEERING WHEEL GROUP 46

CHASSIS TYPE: ALL

138

46.46.06 STEERING WHEEL GROUP 46

CHASSIS TYPE: ALL

138



46.46.06 STEERING WHEEL GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

139

1 277968900154 ASSY ST WHEEL COMP W/O LEATHER 

AIRBAG

1

2 277968900119 ASSY STEERING WHEEL HORN PAD-DAB 

COVER

1

2 277968900136 ASSY HORNPAD WITHDABMODULE 

AUTOLIV-BLACK

1

3 282054608210 SQIB CLIP 1

4 270254509973 CLOCK SPRING (AIR BAG)TYCO 1

46.46.06 STEERING WHEEL GROUP 46

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

139



47.47.01 ASSY FUEL TANK WITH FILLER PIPE GROUP 47

CHASSIS TYPE: ALL

140

47.47.01 ASSY FUEL TANK WITH FILLER PIPE GROUP 47

CHASSIS TYPE: ALL

140



47.47.01 ASSY FUEL TANK WITH FILLER PIPE GROUP 47

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

141

1 277947100155 ASSY FUEL TANK 

COMPLETE-DICR-EXPORT

1

2 277947100156 ASSY FUEL TANK WELDED-DICR EXPORT 1

3 277954210103 KIT TANK UNIT INDIGO DICR M/S VDO 1

3 277954210102 KIT TANK UNIT DICR OFFER 1

3 277954210105 KIT TANK UNIT WITH TFR DICOR-M/S 

PRICOL

1

3 277954210107 KIT TANK UNIT DICR W/TFR M/S VDO 1

4 277954210106 ASSY TANK UNIT WITH TFR DICOR-M/S 

PRICOL

1

5 270254207502 GASKET 1

6 16220710282 SEALING WASHER 18X22 IS3175 CU 1 NON SERVICEABLE 

PART

7 16081001808 SEALING PLUG AM18X15 TS16460 1 NON SERVICEABLE 

PART

8 12650600841 WASHER A84 IS5370 ST SS8451-8C 4 NON SERVICEABLE 

PART

9 11071508252 HEX FL BOLT M8X25 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

10 11406105107 ASSY PAN HD SCR M5X10 Z4 H 48 

DIN6900P3

6 NON SERVICEABLE 

PART

11 277947100127 ASSY HOSE PIPE 1

12 270247604225 SPRING CLIP (43) 2

13 277947107701 BREATHER HOSE 1

14 270247604213 SPRING CLAMP (22) 2

15 277947100113 ASSYFILLER & BREATHER PIPE 1

16 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

1 NON SERVICEABLE 

PART

17 287247100115 ASSY,FUEL TANK SCREW CAP (2 WAY) 1

17 287247100113 OFFER DRG ASSY FUEL TANK SCREW 

CAP

1

18 12650600647 WASHER A64 IS5370 ST SS8451-8C 1 NON SERVICEABLE 

PART

19 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 1 NON SERVICEABLE 

PART

47.47.01 ASSY FUEL TANK WITH FILLER PIPE GROUP 47

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

141



47.47.02 FUEL LINES & CLAMPS GROUP 47

CHASSIS TYPE: ALL

142

47.47.02 FUEL LINES & CLAMPS GROUP 47

CHASSIS TYPE: ALL

142



47.47.02 FUEL LINES & CLAMPS GROUP 47

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

143

1 277947610108 ASSY DELIVERY LINE 1

2 287247610116 ASSY FUEL DELIVERY LINE(F/WALL TO 

PPUMP

1

3 287247610108 ASSY LINE(PRIMING PUMP TO FILTER) 1

4 287247610109 ASSY LINE (FILTER TO HP PUMP) 1

5 287247610110 ASSY RETURN LINE (FROM HP PUMP) 1

6 277947610109 ASSY RETURN LINE 1

7 269947607705 CLAMP ( RETURN LINE) 1

9 282047607708 CLAMP(PIPE 8X10) 2

10 282047607710 CLAMP (PIPE 10X8X475X475) 2

11 282047608205 CLAMPING PLATE(FOR PLASTIC CLAMPS) 2

12 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 6 NON SERVICEABLE 

PART

13 282047607711 CLAMP (PIPE 475X475X8X10) 1

14 282047608206 CLAMPING PLATE (FOR PLASTIC CLAMP) 1

15 282047607721 CLAMP (10X8X475X475) 2

16 282047608211 CLAMPING PLATE 2

17 279709110102 ASSYBRACKET (FUEL FILTER & 

SEDIMENTER)

1

18 11341510181 HEX FL SCR M10X18 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

19 253409110108 ASSY FUEL FILTER 1

20 11341508250 HEX FL SCREW M8X25 TS17130 88 

SS8451-8C

1 NON SERVICEABLE 

PART

21 11341506257 HEX FL SCREW M6X25 TS17130 88 

SS8451-8C

2 NON SERVICEABLE 

PART

47.47.02 FUEL LINES & CLAMPS GROUP 47

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

143



49.49.01 EXHAUST SYSTEM GROUP 49

CHASSIS TYPE: ALL

144

49.49.01 EXHAUST SYSTEM GROUP 49

CHASSIS TYPE: ALL

144



49.49.01 EXHAUST SYSTEM GROUP 49

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

145

1 279714110104 ASSY CLOSE COUPLED 

CATCONVERTOR(YUTAKA)

1

2 12301610805 HEX FL NUT BM8 TS17430 10 SS8451-8CH 2 NON SERVICEABLE 

PART

3 287249205301 GASKET 1

4 287249200102 ASSY FRONT PIPE EXHAUST DICR FOR 

INDICA

1

5 277949205301 SPHERICAL SEAL 1

6 270249208701 PRESSURE SPRING(SPHERICAL JOINT) 2

7 277949203201 HEXAGONAL BOLT (SPHERICAL JOINT) 2

8 12301501003 HEX FL NUT AM10 TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

9 279749100101 ASSY CATALYTIC CONVERTOR-DICR 

M/SYUTAKA

1

10 11071508287 HEX FL BOLT M8X28 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

11 12301501003 HEX FL NUT AM10 TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

12 277949207702 RUBBER HANGER 4

13 265449205303 GASKET- EXHAUST PIPE 2

14 277949200136 ASSY MAIN SILENCER PIPE 1

15 277949200153 ASSY POST SILENCER 1

16 277949200110 ASSY RUBBER HANGER 2

17 12301500805 HEX FL NUT AM8 TS17430-8-SS8451-8C 2 NON SERVICEABLE 

PART

49.49.01 EXHAUST SYSTEM GROUP 49

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

145



54.15.06 ENGINE ELECTRICAL EQUIPMENT GROUP 15

CHASSIS TYPE: ALL

146

54.15.06 ENGINE ELECTRICAL EQUIPMENT GROUP 15

CHASSIS TYPE: ALL

146



54.15.06 ENGINE ELECTRICAL EQUIPMENT GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

147

1 287215109902 FLY LEAD-185mm-STARTER 

SOLENOID-LTVS

1

2 287215109903 FLY LEAD 155 mm-STARTER +VE :LTVS 1

3 270215103202 HEX FLANGED BOLT M8 X 65 1

4 284215103201 SLOTTED FLANGE NUT-M8X125 1

5 269954604301 CABLE CLIP (M/S MICROSIGN) 2

6 277915100105 ASSYBASE WITH STUDS-(JUNCTBOX) 1

7 277915106302 COVER JUNCTION BOX (STARTER BOX) 1

8 277915100104 ASSYSPEEDOCABLE CLAMP 1

9 279715409903 GLOW PLUG (MICO) 4

10 287215200101 BRACKET ASSY - ECU MOUNTING 1

11 277954608207 BRACKET-(W/H ENG CLAMPING) 1

12 277954608206 CLIP-(W/H ENG CLAMPING) 1

13 287215400101 ALTERNATOR 12V-90A W/O VP-W/INT 

FAN-LTVS

1

14 287215100102 STARTER MOTOR 12 KW(WITH 

CABLES)-LTVS

1

15 287254608231 CLAMP AC CLUTCH CONN MTG DICR 1

16 287254608229 CLAMP BOTTOM TRANSAXLE HSG DICR 

W/H

1

17 287254608227 CLAMP THERMOSTAT HSG DICR W/H 1

18 287254608232 CLAMP SENSOR W/H PIGTAIL CONN MTG 

DICR

1

19 287254608228 CLAMP TOP TRANSAXLE HSG FRONT 

DICR W/H

1

20 287254608226 CLAMP BATT -VE W/H ENG DICR E-IV 1

21 287215208211 CLAMP ENGINE W/H DICR 1

22 287254608233 FUSE & RELAY BOX MTG BKT ENGINE 

DICR

1

23 287215208210 PLATE REAR LAMBDA SENSOR PIGTAIL 

CLAMP

1

24 287215200102 ASSY GPIU MTG BRACKET 1

54.15.06 ENGINE ELECTRICAL EQUIPMENT GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

147



54.15.07 SERVICEABLE PARTS FOR STARTER MOTOR GROUP 15

CHASSIS TYPE: ALL

148

54.15.07 SERVICEABLE PARTS FOR STARTER MOTOR GROUP 15

CHASSIS TYPE: ALL

148



54.15.07 SERVICEABLE PARTS FOR STARTER MOTOR GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

149

1 287215109904 SOLENOID SWITCH (26241844) 1

2 287215109905 FIXING BRACKET ASSY (26242924) 1

3 287215109906 DRIVE ASSY (26242925) 1

4 287215109907 ARMATURE ASSY (26245155) 1

5 287215109908 CONNECTOR BRUSH ASSY (26245167) 1

6 287215109909 CE BRACKET ASSY (26245181) 1

54.15.07 SERVICEABLE PARTS FOR STARTER MOTOR GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

149



54.15.08 SERVICEABLE PARTS FOR ALTERNATOR GROUP 15

CHASSIS TYPE: ALL

150

54.15.08 SERVICEABLE PARTS FOR ALTERNATOR GROUP 15

CHASSIS TYPE: ALL

150



54.15.08 SERVICEABLE PARTS FOR ALTERNATOR GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

151

1 284215409901 WORKING BRACKET FRONT 1

2 284215409902 ROTOR 1

3 284215409903 STATOR 1

4 287215409902 RECTIFIER ASSY 1

5 284215409904 REGULATOR ASSY 1

6 284215409905 WORKING BRACKET REAR 1

7 287215409901 PULLEY 1

54.15.08 SERVICEABLE PARTS FOR ALTERNATOR GROUP 15

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

151



54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

152

54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

152



54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

153

1 270254109908 BATTERY 12V - DIN55 (M/S EXIDE) 1 NON SERVICEABLE 

PART

1 269554109901 BATTERY 12V  -DIN55 (OFFER) 1 NON SERVICEABLE 

PART

2 287254108201 BATTERY CLAMP - DIN 55 1

- 270254108802 EARTHING STUD - OFFER 2

4 288954209910 INST.CLUSTER INDIGO FL DICOR 

DLX-SVDO

1

8 284354606301 PLUG DIA 32 HOLE 1

9 284354209915 VEHICLE SPEED 

SENSOR(FACELIFT)-PRICOL

1

9 284354209913 VEHICLE SPEED SENSOR (FACELIFT)- 

OFFER

1

9 284354209934 VEHICLE SPEED 

SENSOR(FACELIFT)-PADMINI

1

9 284354209954 VEHICLE SPEED SENSOR - M/S SIEMENS 

VDO

1

10 284354200128 KIT K90 HORN - M/S. FIAMM MINDA 1

12 277554209922 ILLUMINATING RING-PRICOL 2

13 277954200118 KIT SOCKET-W/ILLUMINATING 

RING-PRICOL

2

13 277954200117 KIT SOCKET-W/ILLUMINATING RING 

OFFER

2

14 277554206301 CAP W/RETAINER RING-GREY JAIHIND 

INDUS

1

14 277954206301 CAP WITH RETAINER RING-GREY OFFER 1

14 277554206302 CAP W/RETAINER RING-BLACK JAIHIND 1

14 277954206302 CAP WITH RETAINER RING-BLACK OFFER 1

15 265954204907 RELAY (FOR AUXILIARIES) 12V - ED 2

15 265454204914 ACC RELAY -12V [WITH RESISTOR] 

OFFER DRG

2

16 282054209904 RELAY-40A C/O CONTACT-TYCO 

(SIEMENS)

1

16 284254209921 RELAY 12V 40A M/S O/E/N 1

16 265454204913 RELAY-30A WITH RESISTOR-ED 3

16 270254209966 BEEPER UNIT (M/s ED) 1

17 284254209912 MINIATURE RELAY 12V 20A 1 N/O 

TYCO/SIEMS

5

54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

153



54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

154

54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

154



54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

155

17 284254209916 MINIATURE RELAY 12V 20A 1 N/O 

R-ENGGINEERING

5

18 269954219980 FLASHER UNIT M/sED 1

18 269954520122 FLASHER [Offer Drg] 1

18 270254209930 DUAL RELAY (12 V,30 A ) M/S SHUTHAM 4

18 270254209928 DUAL RELAY 12V 30A (OFFER) 4

18 270254209936 DUAL RELAY -M/S ED 4

18 270254209960 CHIME UNIT (M/s ED) 1

18 264154209995 WIPER TIMER 12V M/S STAR ENGG 1

18 269954209908 WIPER CONTROLLER 12V(OFFER DRG) 1

18 269954209928 WIPER CONTROLLER-12V (ED) 1

18 278254209915 WIPER CONTROLLER 12V(INTERFACE 

MICROSYS)

1

18 269954219924 INTERMITTENT CONTROLLER REAR 

WIPER -ED

1

18 269954219920 REAR WIPER CONTROLLER 

-INTERMITTANT-OFFR

1

18 269954219917 CONTROLLER -FOG LAMP OPERATIONS 

-M/S ED

1

18 269954219915 CONTROLLER-FOG LAMP OPERATION 

-OFFER

1

18 270254209968 INTERIOR LIGHT DELAY UNIT(ED) 1

18 277954209910 WIND SCREEN HEATER CONTROLLER 1

18 277954209911 HEATED REAR WINDOW 

CONTROLLER,M/s ED

1

19 282054219917 GPIU-ELECTRONICS DIVISION 1

20 270254209933 DIGITAL CLOCK -(M/s TITAN) 1

20 270254209908 DIGITAL CLOCK (OFFER) 1

20 270254209942 DIGITAL CLOCK - M/s ED 1

21 270254809911 RADIO ANTENNA-ED 1

21 270254800108 KIT-RADIO ANTENNA-ISUTA 1

21 270254809910 RADIO ANTENNA-EMSONS RADIO 

CORPORATION

1

21 270254809911 RADIO ANTENNA-ED 1

22 270254608204 CLAMP -DIA 85 W/H 6

23 282054608210 SQUIB CLIP 1

24 270254509973 CLOCK SPRING (AIR BAG)TYCO 1

25 282054509902 INHIBIT SWITCH (PAB) 1

25 284254509908 INHIBIT SWITCH-MINDA 1

54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

155



54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

156

54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

156



54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

157

26 282054209916 AIRBAG CONTROL UNIT -M/S AUTOLIV 4 

SQUIB

1

27 282054608211 BRACKET FOR WSS 

CONNECTOR(ABS)FRONT LH

1

28 271954606302 WSS CONNECTOR MTG CLAMP M/s TYCO 2

28 284254609903 ASSY CLIP WSS CONNECTOR 2

29 279715990102 ASSY.ENGINE CONTROL UNIT 

(PRE-FLASHED)-EXP.EU SERVICE

1

54.54.01 ELECTRICAL EQUIPMENT 1 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

157



54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

158

54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

158



54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

159

1 288954409910 ASSY.HEAD LAMP RH - LHD  M/S IJL 1

2 288954409911 ASSY.HEAD LAMP LH - LHD  M/S IJL 1

3 270254909920 USER REMOTE-IMMOBILISER -ED 1

4 270254909921 HOPPED CODE PLUG FOR 

LEARN-IMMOBI- ED

1

5A 277554409918 RR CLUSTER LAMP LH TOP EXPORT- 

LUMAX

1

5B 286954409905 ASSY REAR CLUST LAMP LH BOTTOM 

EXP-OFFER

1

5B 286954409911 ASSY RR CLUST LAMP LH BOTTOM 

EXP-LUMAX

1

5C 277554409920 RR CLUSTER LAMP RH TOP EXPORT- 

LUMAX

1

5D 286954409907 ASSY RR CLUST LAMP RH BOTTOM 

EXPRT OFFER

1

5D 286954409912 ASSY RR CLUST LAMP RH BOTTOM 

EXP-LUMAX

1

6 284354409951 SIDE REPEATER LAMP EXP - M/S LUMAX 2

6 277554409913 SIDE REP LAMP CLEAR LENS-EXPORT 

OFFER

2

6 284354409957 SIDE REP LAMP CL W/RING EXP - 

ELECTRICA

2

7 277954409920 FRONT ROOF LAMP -M/S ELECTRICA 1

8 270254909924 PROTECTIVE COVER-IMMOBILISER ED 1

9 288954409909 REAR ROOF LAMP INDIGO FL-M/S 

ELECTRICA

1

10 270254419908 HIGH MOUNTED STOP 

LAMP(SPOILR)ELECTRICA

1

10 270254409994 HIGH MOUNTED STOP LAMP ON 

SPOILER-OFFER

1

11 284254409913 REGPLATE LAMP(SEALED) -M/S 

ELECTRICA

2

11 284254409910 REGPLATE LAMP (SEALED CONN)-OFFER 2

12 270254400140 LOAD AREA LAMP - M/S LUMAX 1

12 282054400101 LOAD AREA LAMP-OFFER 1

12 282054400103 LOAD AREA LAMP W/O CONN-ELECTRICA 1

54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

159



54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

160

54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

160



54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

161

13 282054500102 ASSY TAIL GATE SWITCH-M/S MINDARIKA 1

13 282054500101 ASSTAIL GATE SWITCH-SINGLE TER- 

OFFER

1

14 269854500128 STOP LIGHT SWITCH  M/SJAY 

INDUSTRIES

1

15 284354500113 COMBI SW W/FL SW INDICA LHD W/ 

AB-SHUTM

1

16 277554509904 HEAD LAMP LEVELLING SELECTOR-LHD 

MINDARI

1

16 277554509902 HEAD LAMP LEVELLING SELECTOR-LHD 

OFFER

1

17 270254509933 HAZARD WARNING SWITCH - M/S 

SHUTHAM

1

17 270254509903 HAZARD WARNING SWITCH -OFFER 1

17 270254509935 HAZARD WARNING SWITCH (M/S 

MINDARICA)

1

18 270254509925 RR GLASS HEATING SWITCH (M/S 

MINDARIKA)

1

18 270254509964 RR FOG LAMP SW(500mA)-MINDARIKA 1

18 270254509927 REAR WIPER SWITCH (M/S MINDARIKA) 1

19 270254509949 CARRIER PLATE M/s MINDARIKA (LHD) 1

20 284254509914 DOOR SWITCH(FRONT)-2 TER-M/S 

MINDARIKA

2

20 284254509913 DOOR SWITCH(FRONT)WITH 2 POLE 

CONN-OFFER

2

21 270254509919 STGLOCK CUM IGNITION SWITCH M/S 

MINDA

1

22 269854509901 REVERSE LIGHT 

SWITCH:--M/sSRICHARAN

1

22 270254509950 REVERSE LIGHT SWITCH (OFFER) 1

22 270254509960 REVERSE LIGHT SW-SHUTHAM 1

22 270254509968 REVERSE LIGHT SWITCH M/S PMP 1

22 284354509917 REVERSE LIGHT SW (REV) - M/S 

MINDARIKA

1

23 284354509906 FRONT POWER WINDOW SW 

PACK-M/SMINDARIKA

1

24 284354509907 POWER WINDOW SW REAR LH - 

M/SMINDARIKA

1

54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

161



54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

162

54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

162



54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

163

24 284354509908 POWER WINDOW SW REAR RH - 

M/SMINDARIKA

1

25 270254909919 CONTROL UNIT-IMMOBILISER- ED 1

26 270254406301 CLIP - HEAD LAMP 2

27 270254909923 MOUNTING BRACKET-IMMOBILISER- ED 1

28 265454204913 RELAY (WITH RESISTOR) 12V- ED 3

30 270254909926 MASTER CUM FOLLOWER (PADMINI)-ED 1

30 270254909927 FOLLOWER UNIT- (PADMINI)-ED 3

31 284254400102 KIT-FRONT FOG 

LAMP(XBJ105500/10)-ROVER

1 NON SERVICEABLE 

PART

31 284254409906 FRONT FOG LAMP LH-ROVER 1

31 284254409907 FRONT FOG LAMP-RH ROVER 1

54.54.02 ELECTRICAL EQUIPMENT 2 GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

163



54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

164

54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

164



54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

165

1 287254600111 ASSY WH ENGINE DICR E IV - TYA 1

2 287254600133 ASSY W/H SENSORS W/WIF M/S DELPHI 1

2 287254600106 ASSY W/H SENSOR DICR W/O WIF 

E-IV-DELPHI

1

2 287254600108 ASSY W/H SENSORS DICR E-IV M/S TYCO 1

2 287254600109 ASSY W/H SENSORS DICR E-IV M/S TYA 1

3 277554630110 ASSY WH FRONT W/ABS DICR E IV LHD - 

TYA

1

4 277554630112 ASSY WH CABIN DICR E IV LHD - TYA 1

5 277554630113 ASSY WH FLOOR W/ABS DICR LHD - TYA 1

6 284254610111 ASSY W/H DRIVER DOOR DLX EXP-TYA 1

6 284254610112 ASSY W/H CODRIVER DOOR-DLX 

EXP-TYA

1

7 284254610113 ASSY W/H REAR DOOR LH EXP-TYA 1

7 284254610114 ASSY W/H REAR DOOR RH EXP-TYA 1

8 277554600110 ASSY W/H TAILGATE LX/GLX E-II DOM 

TYA

1

9 277954700107 ASSYW/H ENGINE COOLING MODULE 

HVAC-EXP

1

10 277554600154 ASSY W/H PIGTAIL-HIGH MTD STOP LAMP 

EXP-TYA

1

11 287254600135 ASSY PIGTAIL FOR EARTHING 1

12 284254600146 ASSY W/H SRS(AIRBAG) 

DAB+PAB-ROVER-YAZAK

1

13 287254600134 ASSY W/H EMS PIGTAIL DICR E-IV M/S 

DELPH

1

A 277554630103 KIT WH DICR DLX E IV LHD W/ABS - TYA 1

A 277554630105 KIT W/H DICR E-IV LHD M/S TYCO 1

- 287254600111 ASSY WH ENGINE DICR E IV - TYA 1

- 277554630110 ASSY WH FRONT W/ABS DICR E IV LHD - 

T

1

- 277554630112 ASSY WH CABIN DICR E IV LHD - TYA 1

- 277554630113 ASSY WH FLOOR W/ABS DICR LHD - TYA 1

54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

165



54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

166

54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

166



54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

167

- 284254610111 ASSY W/H DRIVER DOOR ROVER M/S 

YAZAKI

1

- 284254610112 ASSY W/H CODRIVER DOOR ROVER M/S 

YAZA

1

- 284254610113 ASSY W/H REAR DOOR LH ROVER M/S 

YAZAK

1

- 284254610114 ASSY W/H REAR DOOR RH M/S YAZAKI 1

- 277554600110 ASSY W/H TAILGATE LX/GLX E-II DOM 

TYA

1

- 277554600154 PIG TAIL HMSL EXPORT-TYA 1

- 277554600141 ASSYW/H ROOF LHD EXPORT 

MARINA-TYA

1

54.54.03 WIRING HARNESS GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

167



54.54.04 SERVICEABLE PARTS FOR HEAD LAMP ASSEMBLY GROUP 54

CHASSIS TYPE: ALL

168

54.54.04 SERVICEABLE PARTS FOR HEAD LAMP ASSEMBLY GROUP 54

CHASSIS TYPE: ALL

168



54.54.04 SERVICEABLE PARTS FOR HEAD LAMP ASSEMBLY GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

169

1 288954409916 BULB H1 12V 55W 2

1 288954409917 BULB H7 12V 55W 2

2 62120601712 BULB 12V, 21W (AMBER COLOUR) (For 

FrDirection Indicator Lamp)  HEAD LAMP

4 NON SERVICEABLE 

PART

3 62120601615 BULB 12V, 5W (For Position lamps) HEAD 

LAMP

2 NON SERVICEABLE 

PART

4 270254407501 CAP HEAD LAMP 2

5 270254407502 TUBE - AIR BREATHER - HEADLAMP 6

6 270254409952 SCREW HEAD LAMP 2

7 270254409953 POSITION LAMP HOLDER, HEAD LAMP 2

8 270254409954 DIRECTION LAMP HOLDER, HEAD LAMP 2

9 270254409955 SPRING CLIP, HEAD LAMP 2

54.54.04 SERVICEABLE PARTS FOR HEAD LAMP ASSEMBLY GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

169



54.54.05 SERVICEABLE PARTS FOR REAR CLUSTER LAMP (RCL) GROUP 54

CHASSIS TYPE: ALL

170

54.54.05 SERVICEABLE PARTS FOR REAR CLUSTER LAMP (RCL) GROUP 54

CHASSIS TYPE: ALL

170



54.54.05 SERVICEABLE PARTS FOR REAR CLUSTER LAMP (RCL) GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

171

1 62120601402 BULB 12V, 21/5W, (For Stop Cum Position 

Lamp) RCL

2 NON SERVICEABLE 

PART

1 62120601712 BULB 12V, 21W (AMBER COLOUR) (For RR 

Direction Indicator Lamp)  RCL

2 NON SERVICEABLE 

PART

1 62120601216 BULB 12V, 21W, (For Reversing Lamp and 

RR Fog Lamp) RCL

2 NON SERVICEABLE 

PART

2 62120601615 BULB 12V, 5W (For Position lamps) RCL 2 NON SERVICEABLE 

PART

3 277554409923 PIG TAIL WITH HOLDER,FOR TOP 

LAMP-LUMAX

2

4 277554409924 PIG TAIL WITH HOLDER,FOR BOTTOM 

LAMP-LUMAX

2

54.54.05 SERVICEABLE PARTS FOR REAR CLUSTER LAMP (RCL) GROUP 54

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

171



54.82.01 WIND SHIELD WIPING SYSTEM GROUP 82

CHASSIS TYPE: ALL

172

54.82.01 WIND SHIELD WIPING SYSTEM GROUP 82

CHASSIS TYPE: ALL

172



54.82.01 WIND SHIELD WIPING SYSTEM GROUP 82

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

173

1 270282409977 WIPER BLADE (500mm)-EXPORT BCS 2

1 277582400104 ASSY REAR WIPER ARM AND BLADE-M/S 

BCS

1

2 270282409961 WIPER ARM (DRIVER) LHD - M/s BCS 1

2 270282409966 WIPER ARM-CODRIVER(610)-LHD BCS 1

3 270282408209 BRACKET (FOR CONNECTOR) 1

4 277982406301 CLAMP-W/S WASHER CONNECTOR 1

5 284282400113 ASSY FILLER NECK MTG BKT 1

6 270282406329 TANK 35LTRSMOD LOC- MITSUBA 1

7 270282409932 ELECTRIC MOTOR WITH PUMP (M/s 

INDRAD)

1

7 270282409962 ELECTRIC MOTOR WITH PUMP 

(DLX)INDRAD

1

8 270282407503 RUBBER GROMMET, LOCATING 

PIN-MITSUBA

1

9 284282400118 BRACKET-W/S WASHER BOTT-M/S 

MITSUBA

1

10 270282406305 FILLER NECK WITH CAP- MITSUBA 1

11 270282407504 FLEXIBLE PIPE- MITSUBA 1

12 265882406308 EXTENSION PIECE- MITSUBA 2

12 277982406303 CONNECTOR-W/S WASHER 

TUBE-MITSUBA

1

13 282082407502 TUBE (600 mm LONG)-MITSUBA 1

13 270282406917 TUBE FRONT(470mm Lg)-INDRAD 1

14 265182409914 T- JOINT [31108363 ] MITSUBA 1

15 265482400132 ASSY NOZZLE-MITSUBA 2

16 270282406919 BREATHER TUBE-MITSUBA 1

17 270282406905 TUBE REAR (300 mm Lg) MITSUBA 1

18 270282406330 NON RETURN VALVE MITSUBA 1

19 284282400108 ASSYRR WIPER MOTOR-EXPORT 

LTVS-C26715943

1

19 284282400107 ASSY REAR WIPER MOTOR-OFFER 1

20 284282409916 REAR WASH NOZZLE ASSY-26714722 1

21 270282406313 WIPER ARM CAP DR SIDE 1

21 270282406314 WIPER ARM CAP CO-DR SIDE 1

22 277582406301 CAP - REAR WIPER ASSY. - SWS (BCS) 1

54.82.01 WIND SHIELD WIPING SYSTEM GROUP 82

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

173



54.82.02 WIPER SYSTEM GROUP 82

CHASSIS TYPE: ALL

174

54.82.02 WIPER SYSTEM GROUP 82

CHASSIS TYPE: ALL

174



54.82.02 WIPER SYSTEM GROUP 82

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

175

K1 284282400112 KIT-FRONT WIPER SYSTEM LHD ROVER 

LTVS

1 NON SERVICEABLE 

PART

K1 284282400111 KIT-FRONT WIPER SYSTEM LHD-ROVER 

OFFER

1 NON SERVICEABLE 

PART

1 284282409913 WIPE MOT & ROT LINK ASY-LHD 26 1

2 284282409915 WIPER SYSTEM ASSY26716214-LTV 1

3 284282409914 WIPE MOT W/ MTG BKT LHD 26716 1

4 284282409907 PRIMARY LINK ASSY-LHD (267162 1

5 284282409908 SPIN OSCILNK & PIN ASSY-LHD-2 1

54.82.02 WIPER SYSTEM GROUP 82

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

175



60.60.01 BODY SHELL GROUP 60

CHASSIS TYPE: ALL

176

60.60.01 BODY SHELL GROUP 60

CHASSIS TYPE: ALL

176



60.60.01 BODY SHELL GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

177

1 28696000Z153 ASSY BODY SHELL COMPLETE LHD WITH 

FOAM C

1

2 28696000Z154 ASSY BODY SHELL LESS DOORS LHD 

WITH FOAM

1

60.60.01 BODY SHELL GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

177



60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

178

60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

178



60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

179

1 28696300Z107 ASSY BODYSIDE COMPLETE LH WITH 

FOAM CARR

1

1 28696300Z108 ASSY BODYSIDE COMPLETE RH WITH 

FOAM CARR

1

2 28696370Z103 ASSY BODYSIDE OUTER LH WITH FOAM 

CARRIER

1

2 28696370Z104 ASSY BODYSIDE OUTER RH WITH FOAM 

CARRIER

1

3 28696370C201 PANEL BODYSIDE OUTER LH 

FACELIFT(S/C FIT

1

3 28696370C202 PANEL BODYSIDE OUTER RH 

FACELIFT(S/C FIT

1

4 26786370C207 DRIP CHANNEL FRONT LH 1

4 26786370C208 DRIP CHANNEL FRONT RH 1

5 26786370C205 DRIP CHANNEL REAR LH 1

5 26786370C206 DRIP CHANNEL REAR RH 1

6 27756360C201 REAR QUARTER INNER PANEL LH 1

6 27756360C202 REAR QUARTER INNER PANEL RH 1

7 277563600110 ASSY CANTRAIL INNER LH (SPRC) 1

7 277563600111 ASSY CANTRAIL INNER RH (SPRC) 1

8 27756320C217 REINF A PILLAR TOP LH WITH FOAM 1

8 277563208202 REINF"A"PILLAR TOP RH 1

9 277563608212 PANEL A PILLAR INNER LH (SPRC) 1

9 277563608213 PANEL A PILLAR INNER RH (SPRC) 1

10 26786320Z143 ASSY HINGE REINF"A"PLR COMPLH 1 NON SERVICEABLE 

PART

10 26786320Z144 ASSY HINGE REINF"A"PLR COMPRH 1 NON SERVICEABLE 

PART

11 27756320Z119 ASSY REINF B PILLAR COMPL LH (WITH 

TUBE)

1 NON SERVICEABLE 

PART

11 27756320Z120 ASSY REINF B PILLAR COMPL RH (WITH 

TUBE)

1 NON SERVICEABLE 

PART

12 277563200105 ASSY REINF`C' PILLAR COMPLETE LH 1 NON SERVICEABLE 

PART

12 277563200106 ASSY REINF`C' PILLAR COMPLETE RH 1 NON SERVICEABLE 

PART

13 277563200109 ASSYREINF"D"PILLAR TOP LH 1 NON SERVICEABLE 

PART

13 277563200110 ASSYREINF"D"PILLAR TOP RH 1 NON SERVICEABLE 

PART

60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

179



60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

180

60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

180



60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

181

14 27756370Z107 ASSY'D' PILLAR OUTER COMPLETE LH 1

14 27756370Z108 ASSY'D' PILLAR OUTER COMPLETE RH 1

15 26786320C266 SIDE SILL REINF FRONT LH 1 NON SERVICEABLE 

PART

15 26786320C267 SIDE SILL REINF FRONT RH 1 NON SERVICEABLE 

PART

16 26786320C239 SIDE SILL REINFREAR LH 1 NON SERVICEABLE 

PART

16 26786320C240 SIDE SILL REINFREAR RH 1 NON SERVICEABLE 

PART

17 277563600105 ASSYPANEL "B" PLR INNER LH 1

17 277563600106 ASSYPANEL "B" PLR INNER RH 1

18 26786370Z104 ASSYFUEL FILLER HOUSING 1 NON SERVICEABLE 

PART

19 26786370Z103 ASSY LID FUEL FILLER HOUSING 1

20 267863200125 ASSYHINGE FUEL FILLER LID 1 NON SERVICEABLE 

PART

21 26786320C262 GUSSET "B"PLR TOP REINFLH 1

21 26786320C263 GUSSET "B"PLR TOP REINFRH 1

22 267863208264 GUSSET SIDE SILL REINFFRONT LH 1

22 267863208265 GUSSET SIDE SILL REINFFRONT RH 1

60.60.02 SHEET METAL PARTS - SIDE WALL GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

181



60.60.03 SHEET METAL PARTS - ROOF GROUP 60

CHASSIS TYPE: ALL

182

60.60.03 SHEET METAL PARTS - ROOF GROUP 60

CHASSIS TYPE: ALL

182



60.60.03 SHEET METAL PARTS - ROOF GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

183

1 27756570C201 PANEL ROOF 1

2 267865200101 ASSYROOF BOW FRONT 1

3 277565200103 ASSYROOF BOW REAR 1

4 277565200101 ASSYROOF BOW `C' PILLAR 1

5 277565208202 ROOF BOW  `B' PILLAR 1

6 26786260C219 PANEL WIND SCREEN BOTTOM-LHD 1

60.60.03 SHEET METAL PARTS - ROOF GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

183



60.60.04 SHEET METAL PARTS - FRONT FLOOR GROUP 60

CHASSIS TYPE: ALL

184

60.60.04 SHEET METAL PARTS - FRONT FLOOR GROUP 60

CHASSIS TYPE: ALL

184



60.60.04 SHEET METAL PARTS - FRONT FLOOR GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

185

1 27756100Z112 ASSY FRONT FLOOR COMPL STG III LHD 1

1 27756100Z114 ASSY FRONT FLOOR WITH FRAME LHD 1

2 27756110Z108 ASSY LONG FRONT COMPLETE LH 1

2 27756110Z106 ASSY LONG FRONT COMPL RH 1

3 27796120Z101 ASSY CROSS MBR FIRE WALL LHD 1

4 27796130Z129 ASSY REINFGEAR SHIFT LEVER MTG 1 NON SERVICEABLE 

PART

5 27796130Z132 ASSYREINFFRONT SEAT MTG REAR I/B 1 NON SERVICEABLE 

PART

6 27796130Z124 ASSY REINFHAND BRAKE MTG 

COMPLETE

1 NON SERVICEABLE 

PART

7 26786130Z109 ASSY REINF FRONT SEAT MTG REAR 1 NON SERVICEABLE 

PART

8 28446120Z106 ASSY MEMBER FRT SEAT MTG RH 1

8 28446120Z105 ASSY MBR FRT SEAT MTG COMP LH 1

9 26786130C305 BKT FLOOR CONSOLE MTG FRT 1

10 267861303306 BKTFLOOR CONSOLE MTG REAR 1

11 27796160Z101 ASSY FIRE WALL LHD 1

12 27756260Z107 ASSY MBR FRONT CRASH RH-LHD 1

12 27796260Z114 ASSY MBR FRONT CRASH LH LHD 1

13 26786220Z170 ASSY REINFTOW HOOK FRONT (BOLTED) 1

14 26786220Z110 ASSY TRAY BATTERY COMPLETE 1

15 27796220Z103 ASSY GUSSET RADIATOR MTG 1

16 27756110C216 EXTENSION LONGITUDINAL FRONT RH 1

16 27756110C215 EXTENSION LONGITUDINAL FRONT LH 1

17 267861300165 ASSY ACU MOUNTING BRACKET FRONT 1

18 27756120Z107 ASSY CROSS MBR LONGITUDINAL FRONT 1

60.60.04 SHEET METAL PARTS - FRONT FLOOR GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

185



60.60.05 SHEET METAL PARTS - TIE MEMBER GROUP 60

CHASSIS TYPE: ALL

186

60.60.05 SHEET METAL PARTS - TIE MEMBER GROUP 60

CHASSIS TYPE: ALL

186



60.60.05 SHEET METAL PARTS - TIE MEMBER GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

187

1 26786220Z101 ASSYFRAME RADIATOR SUPPORT 1

2 26786220Z118 ASSYMBRRADIATOR SUPPORT TOP 1 NON SERVICEABLE 

PART

3 26786220Z121 ASSYREINFHOOD STRIKER MTG 1 NON SERVICEABLE 

PART

5 267862600135 ASSYCOWL COMPLETE LHD 1

7 26786220C213 DIAPHRAM PANEL PLENUM 1 NON SERVICEABLE 

PART

8 26786260Z112 ASSYPANEL SUPPORT WINDSCREEN 

BOTTOM

1

9 26786220C218 REINFBATTERY TRAY 1

10 27756260Z103 ASSY WHEEL ARCH INNER COMPLETE LH 1

10 27756260Z105 ASSY WHEEL ARCH INNER COMPLETE 

RH

1

14 26786220Z147 ASSYCROSS MBR BUMPER MTGFRONT 1

15 27796220C201 MBR SUSPENSION TOWER SUPP FRT LH 1

15 27796220C202 MBR SUSPENSION TOWER SUPP FRT RH 1

60.60.05 SHEET METAL PARTS - TIE MEMBER GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

187



60.60.06 SHEET METAL PARTS - REAR FLOOR GROUP 60

CHASSIS TYPE: ALL

188

60.60.06 SHEET METAL PARTS - REAR FLOOR GROUP 60

CHASSIS TYPE: ALL

188



60.60.06 SHEET METAL PARTS - REAR FLOOR GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

189

1 27756180Z102 ASSY W/ARCH REAR INNER COMPLETE 

LH

1

1 27756180Z103 ASSY W/ARCH REAR INNER COMPLETE 

RH

1

2 27756120Z101 ASSYTAILGATE SILL INNER COMPLETE 1

3 27796180Z111 ASSYPANEL REAR FLOOR 1

4 277961808202 BRACKET SPARE WHEEL MTG 1

5 27796180Z114 ASSYCROSS MEMBER REAR FLOOR 1

6 27796110Z103 ASSYLONGITUDINAL REAR LH 1

6 27796110Z104 ASSYLONGITUDINAL REAR RH 1

7 27796110Z102 ASSY REINF TOW HOOK REAR 1

8 27796180Z101 ASSY REINF REAR SEATBELT MTG 1

9 270242808202 BRACKET (HOSE MOUNTING) 1

10 27756120Z105 ASSY TAILGATE SILL COMPLETE 1

60.60.06 SHEET METAL PARTS - REAR FLOOR GROUP 60

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

189



60.67.01 WINDSHIELD GLASS GROUP 67

CHASSIS TYPE: ALL

190

60.67.01 WINDSHIELD GLASS GROUP 67

CHASSIS TYPE: ALL

190



60.67.01 WINDSHIELD GLASS GROUP 67

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

191

1 284467102301 WIND SHIELD GLASS TINTED WITH BLUE 

BAND

1

2 267867106309 WINDSHILD MOULD (PULSER) 1

2 267867106308 WINDSHIELD MOULD (ANCO) 1

2 267867106301 WINDSHIELD MOULD 1

4 277574502303 TAIL GATE GLASS TINTED 1

5 267874506304 END BEAD (TAILGATE GLASS) 1

6 277567102301 REAR QUARTER FIXED GLASS LH 1

6 277567102302 REAR QUARTER FIXED GLASS RH 1

7 277567100103 ASSY FINISHER REAR QUARTER GLASS 

LH

1

7 277567100104 ASSY FINISHER REAR QUARTER GLASS 

RH

1

60.67.01 WINDSHIELD GLASS GROUP 67

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

191



60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

192

60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

192



60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

193

2 267868900132 ASSYSUPPORT CROSS MEMBER DASH 1

3 267868908203 REINFSUPPORT MTG(TUNNEL) 1

4 286868900152 ASSY DASHBOARD SKIN (AIRBAG)-LHD 

NG-003

1

9 267868906373 DUCT JOINT SEALING CENTER LH 1

9 267868906374 DUCT JOINT SEALING CENTER RH 1

10 267868906371 DUCT JOINT SEALING LATERAL LH 1

10 267868906372 DUCT JOINT SEALING LATERAL RH 1

11 267868900128 ASSYBRACKET DASH FLOOR CONSOLE 1

14 286868906326 HINGE PIN GLOVE BOX LID (NG-003) 1 NOT SUPPLY LOOSE

17 286868900179 ASSY CENTER CLUSTER COMPLETE 

(NG-003)

1

18 267868900148 ASSY ROTATIVE GRILL LH 1

18 267868900149 ASSY ROTATIVE GRILL RH 1

18 277968900130 ASSY.CENTRAL AIR VENT (BLACK) 1

20 267899504301 CLIP (F)-(SPIRE INDIA-SMALL) 4

21 277968900125 ASSY.VENTILATION DUCT LH (BLACK) 1

21 277968900126 ASSY.VENTILATION DUCT RH (BLACK) 1

22 277968900128 ASSY.ROTATIVE GRILL LH 1

22 277968900129 ASSY.ROTATIVE GRILL RH (BLACK) 1

23 267899504303 GRILL HOUSE CLIP 6

25 277568900102 ASSYASH TRAY(DASH-BOARD) 1

26 267899006523 MSA DIA35 SCREW SPRING (J-SPIRE BIG) 8

26 267899006528 SPIRE NUT-E (35mm) 8

28 286868906363 TRAY COVER UPPER-LHD-EXPORT 

NG-003

1

28A 267868916302 CAP (TRAY COVER UPPER RHD) STD 1

30 286868906303 BEZAL INSTRUMENT CLUSTER-FRONT 

(NG-003)

1

31 286868906304 BEZAL INSTRUMENT CLUSTER-REAR 

(NG-003)

1

32 267868907703 RUBBER SLEEVE BEZEL 2

33 286968906302 STEERING NACELLE TOP LHD NG-003 1

34 286968906303 STEERING NACELLE BOTTOM LHD 

(NG-003)

1

35 267868906396 SIDE DUCT LID BACK 1

36 286868906361 GLOVE BOX LID INNER-LHD NG-003 1

60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

193



60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

194

60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

194



60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

195

36 286868906362 SKIN GLOVE BOX LID-LHD NG-003 1

37 286868900104 ASSY SPEAKER GRILL-DASHBOARD

(NG-003)

2

38 267868916306 RUBBER STOPPER (GLOVE BOX LID) 2

39 284368900141 ASSY.CROSS MBR.DASH-LHD AIRBAG 

(COCKPIT)

1 NOT SUPPLY LOOSE

40 286868900155 ASSY COVER WITH PAB MODULE-LHD 

NG-003

1

41 267899504305 METAL CLIP (PAB COVER) 3

42 11326606202 FLANGE GIMLET SCR M6X20TS17210S1 

SS8451-8C

5

44 277568906316 RADIO COVER CENTRE CLUSTER 

(BLACK)

1

45 284368900146 ASSY.C/MBR.DASH WITH SUP.TUBE-LHD 

AIRBAG

1

46 287268906301 DEMIST GARNISH SMALL LH (BLACK) 1 NOT SUPPLY LOOSE

46 287268906305 DEMIST GARNISH SMALL RH (BLACK) 1 NOT SUPPLY LOOSE

47 287268906302 DEMIST GARNISH LARGE LH (BLACK) 1 NOT SUPPLY LOOSE

47 287268906304 DEMIST GARNISH LARGE RH (BLACK) 1 NOT SUPPLY LOOSE

48 287268906303 DEMIST GARNISH CENTER (BLACK) 3 NOT SUPPLY LOOSE

49 270254500126 KIT-FACIA SWITCH LHD 

SYRIA-MINDARIKA

1

50 277968900124 ASSY.VENTILATION DUCT CENTRAL 

(BLACK)

1

51 286868906305 BEZEL-DIGITAL CLOCK (NG-003) 1

52 286868906358 COVER PAB MTG.HOLE LH-LHD AIRBAG 

NG-003

1

52 286868906359 COVER PAB MTG.HOLE RH-LHD AIRBAG 

NG-003

1

60.68.01 DASHBOARD GROUP 68

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

195



60.68.02 CONSOLE GROUP 68

CHASSIS TYPE: ALL

196

60.68.02 CONSOLE GROUP 68

CHASSIS TYPE: ALL

196



60.68.02 CONSOLE GROUP 68

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

197

2 267899706303 SCREW GROMMET (NIFCO 30P0-M4) 3

2 267899706341 SCREW GROMMET M4 (VIPUL) 3

3 11492498302 CR FL PAN HD TAP SCR C-ST48X16 

TS17249

2 NON SERVICEABLE 

PART

4 267899500102 ASSY CLIP (PUSH & TURN)(VIPUL) 2

4 267899706310 PUSH TURN RIVET (NIFCO 27S6)G002 2

6 267868903302 BKT CONSOLE MTG REAR 1

7 286868900172 ASSY FL.CONSOLE FRT.ADDON 

PIECE-GRATTING

1

8 286868906382 FLOOR CONSOLE HSG.REAR NG-003 1

9 267899006523 MSA DIA35 SCREW SPRING (J-SPIRE BIG) 2

9 267899006528 SPIRE NUT-E (35mm) 2

10 11492498311 CR FL PAN HD TAP SCR C-ST35X16 

TS17249

2 NON SERVICEABLE 

PART

11 286868900148 ASSY UTILITY COVER 

FRT.CONSOLE-GRATTING

1

60.68.02 CONSOLE GROUP 68

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

197



60.69.01 ROOF AND CARPET KIT GROUP 69

CHASSIS TYPE: ALL

198

60.69.01 ROOF AND CARPET KIT GROUP 69

CHASSIS TYPE: ALL

198



60.69.01 ROOF AND CARPET KIT GROUP 69

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

199

1 277569100120 ASSY CARPET KIT COMPLHD-BLACK 1 NON SERVICEABLE 

PART

2 267899506338 X TREE CLIP (PRISM) 18

2 267899506340 X TREE CLIP (PRISM) 18

3 267869506305 TREE CLIP (MICROSIGN) 2

3 267899506308 TREE CLIP (NIFCO 1L03) 4

3 267899506330 TREE CLIP (CAB INSULATION) [JAIHIND] 4

4 269968804302 INSULATION CLIP 9

5 267865208204 ROOF LAMP MTGBRACKET 1

6 286969506302 HEAD LINING RHD NG-002 1

7 267869506303 PLASTIC BUTTON HEAD LINING 2

8 277569106308 SCUFF PLATE TAILGATE 1

9 286869506304 PLASTIC BUTTON-GRAB HANDLE 

(NG-002)

2

10 11291005251 PAN HD SCR M5X25 

68-H-JISB1111SS8451-8C

6 NON SERVICEABLE 

PART

11 286899506302 TREE CLIP(B PLR.TRIM-CED 

HOLE)[NG-002]

9

12 277969106337 SCUFF PLATE INNER LH 1

12 277969106338 SCUFF PLATE INNER RH 1

13 277569100114 ASSYCARPET REAR W/ARCH LH 1

13 277569100115 ASSYCARPET REAR W/ARCH RH 1

14 277969106335 SCUFF PLATE INNER FRONT LH-LHD 1

14 277969106336 SCUFF PLATE INNER FRONT RH-LHD 1

15 286969500103 ASSY GRAB HANDLE NG-002 (FOLDABLE) 3

16 286969500101 ASSY UTILITY BOX (FOR ROOF) NG-002 1

17 286969506303 GOGGLE CASE LUX.NG-002 1

18 286969500102 ASSY CAP NG-002 6

60.69.01 ROOF AND CARPET KIT GROUP 69

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

199



60.69.02 INTERNAL TRIM GROUP 69

CHASSIS TYPE: ALL

200

60.69.02 INTERNAL TRIM GROUP 69

CHASSIS TYPE: ALL

200



60.69.02 INTERNAL TRIM GROUP 69

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

201

1 286869106301 A PLR.TRIM LH [NG-002] 1

1 286869106302 A PLR.TRIM RH [NG-002] 1

2 267899504304 CLIP - A PILLAR TRIM (SPRING - INDIA) 4

2 267899506307 CLIP (NIFCO 6E47) 4

4 286869106305 B PLR.TRIM LOWER LH [NG-003] 1

4 286869106306 B PLR.TRIM LOWER RH [NG-003] 1

5 286869106314 PLASTIC RIVET FOR B PLR.TRIM[NG-003] 8

9 267899706341 SCREW GROMMET M4 (VIPUL) 4

10 11493206194 TAPPING SCREW C-ST35x19 TS 17247-8 8 NON SERVICEABLE 

PART

11 286869106303 B PLR.TRIM UPPER LH [NG-002] 1

11 286869106304 B PLR.TRIM UPPER RH [NG-002] 1

12 267899506316 X TREE CLIP(NIFCO 3S64)G001 4

12 267899506339 X TREE CLIP (PRISM) 4

13 286969100113 ASSY REAR QUARTER TRIM LH.NG-002 

FOLDABE

1

13 286969100114 ASSY REAR QUARTER TRIM RH NG-002 

FOLDABE

1

14 286969100109 ASSY PARCEL SHELF (FOLDABLE) 

NG-002)

1

15 277569106314 REAR SPEAKER GRILL LH 1

15 277569106315 REAR SPEAKER GRILL RH 1

60.69.02 INTERNAL TRIM GROUP 69

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

201



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

202

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

202



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

203

1 26787220012120 SPARE PART FOR FRONT DOOR SHELL 1

1 26787220012220 SPARE PART FOR FRONT DOOR 

COMPLETE RH

1

3 267872300102 ASSYUPPER HINGE BODY SIDE RH 1

3 267872300101 ASSYUPPER HINGE BODY SIDE LH 1

4 267872303501 BUSHING UPPER 1

5 267872303502 BUSHING LOWER 1

6 267872300124 ASSYLOWER HINGE BODY SIDE RH 1

6A 267872306701 HINGE PIN 1

6B 267872309201 WASHER HINGE 1

6C 267872303401 BUSHING HINGE 1

6 267872300123 ASSYLOWER HINGE BODY SIDE LH 1

6A 267872306701 HINGE PIN 1

6B 267872309201 WASHER HINGE 1

6C 267872303401 BUSHING HINGE 1

7 267872309001 ASSYSPACIAL SCREW HINGE 2

8 267872203306 BKTCHECK STRAP MTGFRTDOOR 2

9 11071506209 HEX FL BOLT M6X20 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

10 267872300117 ASSEMBLY STRIKER (JAY YUHSHIN) 2

10 267872300113 ASSEMBLY STRIKER (OFFER DRG) 2

10 267872300151 ASSEMBLY STRIKER (IFB) 2

10 267872300164 ASSY DOOR STRIKER (SHIVANI) 2

11 11387596013 CSK SOC SCR M8X20 IS6761 129 

SS8451-8CH

4 NON SERVICEABLE 

PART

12 12581000845 M-T LOCK WASHER C84 IS5371 SS8400 4 NON SERVICEABLE 

PART

13 267872300125 ASSYCHECK STRAP(FRONT DOOR) 2

13 267872300142 ASSYCHECK STRAP (FRONT DOOR) - 

VENUS

2

13 267872300188 ASSYCHECK STRAP FRT DR - JAIHIND 2

14 11387596013 CSK SOC SCR M8X20 IS6761 129 

SS8451-8CH

2 NON SERVICEABLE 

PART

15 284472706310 PLASTIC MEMBRANE FRONT DOOR LH 1

15 284472706311 PLASTIC MEMBRANE FRONT DOOR RH 1

16 286972700107 ASSY TRIM FR.DR.WITH MGZ POC & 

CLIPS LH

1

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

203



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

204

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

204



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

205

16 286972700108 ASSY TRIM FR.DR.WITH MGZ POC & 

CLIPS RH

1

17 286872706303 MAGZIN POCKET FRONT DOOR LH 

(NG-003)

1

17 286872706304 MAGZIN POCKET FRONT DOOR RH 

(NG-003)

1

18 265472700103 ASSYDOOR PAD CLIP 11

18 267899506301 DOOR TRIM CLIP (NIFCO 2185-6) 11

18 267899506327 CLIP-DOOR TRIM (VIPUL) 11

18 282399506301 TRIM CLIP (MAYUR INDLTD) 11

20 267899706301 SCREW GROMMET 2-2 (NIFCO 35T6) 3

20 267899706342 SCREW GROMMET (MAGAZIN POCKET) 

[JAIHIND]

3

22 286872706305 SPEAKER GRILL DOOR LH(NG-003) 1

22 286872706306 SPEAKER GRILL DOOR RH(NG-003) 1

23 267872704301 CLIP FOR SPEAKER GRILL FRONT DOOR 2

24 267872500127 ASSYDUST SEAL FRONT DOOR LH 1

24 267872500135 ASSY DUST SEAL FRONT DOOR LH 

(ANCO)

1

24 267872500139 ASSY DUST SEAL FRONT DOOR LH 

(PULSER)

1

24 267872500128 ASSYDUST SEAL FRONT DOOR RH 1

24 267872500136 ASSYDUST SEAL FRONT DOOR RH 

(ANCO)

1

24 267872500140 ASSY DUST SEAL FRONT DOOR RH 

(PULSER)

1

25A 286972706301 DOOR PULL INNER LH FRONT DOOR LUX 

NG-003

1

25A 286972706302 DOOR PULL INNER RH FRONT DOOR LUX 

NG-003

1

25B 286972706303 DOOR PULL OUTER LH FRONT DOOR LUX 

NG-003

1

25B 286972706304 DOOR PULL OUTER RH FRONT DOOR 

LUX NG-003

1

26 267899506312 FENDER PROTECTOR CLIP (NIFCO 1U90) 2

26 267899506336 FENDER PROTECTION CLIP(DOOR 

PULL)[JAI/H]

2

27 11291006509 PAN HD SCR M6X50 

68-H-JISB1111SS8451-8C

2 NON SERVICEABLE 

PART

28 267872303201 SPECIAL BOLT - HINGE FIX 8

29 267881106356 FIXING CUP (ORVM) 2

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

205



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

206

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

206



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

207

30 267899706336 SCREW GROMMET (REAR WIPER MOTOR 

COVER)

4

31 267872500129 ASSYDRIP BEADING SIDE DOOR LH 1

31 267872500137 ASSY DRIP BEADING SIDE DOOR LH 

(ANCO)

1

31 267872500177 ASSY DRIP BEADING SIDE DOOR LH 1

31 267872500130 ASSYDRIP BEADING SIDE DOOR RH 1

31 267872500138 ASSYDRIP BEADING SIDE DOOR RH 

(ANCO)

1

31 267872500178 ASSY DRIP BEADING SIDE DOOR RH 1

32 267872506308 PRIMARY SEAL FRONT DOOR RH 2

32 267872506322 PRIMARY SEAL FRONT DOOR RH (ANCO) 2

32 267872506342 PRIMARY SEAL RH [FRONT DOOR] 2

32 267872506344 DOOR SEALING RUBBER FRONT RH 2

33 267881106306 REFLEX REFLECTOR (DOOR) 1

35 286872300107 KIT ASSY.LOCK SET FOR PAB NG003 

MINDAHUF

1

36 267881110157 ASSY KEY BLANK 1

37 267874300120 ASSYTAILGATE LOCK 1

37 267874300143 ASSY TAIL GATE LOCK (MINDA HUF LTD) 1

38 267872300144 ASSYDOOR LOCK RH 1

38 267872300176 ASSYDOOR LOCK RH-MINDA 1

38 267872300143 ASSYDOOR LOCK LH 1

38 267872300175 ASSYDOOR LOCK LH-MINDA 1

39 270254509919 STGLOCK CUM IGNITION SWITCH M/S 

MINDA

1

39 270254509913 STEERING LOCK CUM IGNITION SWITCH, 

OFFER

1

40 286868900107 ASSY.HANDLE GLOVE BOX(WITH 

LOCK)(NG-003)

1

41 267872300121 ASSYUPPER HINGE DOOR SIDE LH 1 NON SERVICEABLE 

PART

41A 267872306701 HINGE PIN 1

41B 267872309201 WASHER HINGE 1

41C 267872303401 BUSHING HINGE 1

41 267872300122 ASSYUPPER HINGE DOOR SIDE RH 1 NON SERVICEABLE 

PART

41A 267872306701 HINGE PIN 1

41B 267872309201 WASHER HINGE 1

41C 267872303401 BUSHING HINGE 1

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

207



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

208

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

208



60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

209

42 267872305003 LOWER HINGE DOOR SIDE LH 1 NON SERVICEABLE 

PART

42 267872305004 LOWER HINGE DOOR SIDE RH 1 NON SERVICEABLE 

PART

60.72.01 FRONT DOOR SHELL GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

209



60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

210

60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

210



60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

211

1 267872300115 ASSYDOOR HANDLE OUTER LH-(MINDA 

HUF)

1

1 267872300195 ASSYDOOR HANDLE OUTER LH (JAIHIND) 1

1 267872300116 ASSYDOOR HANDLE OUTER RH-(MINDA 

HUF)

1

1 267872300196 ASSYDOOR HANDLE OUTER RH (JAIHIND) 1

2 11387596056 CSK SOC SCR M6X16 IS6761 129 

SS8451-8CH

4 NON SERVICEABLE 

PART

3 267872300162 ASSYFRONT DOOR LATCH LH [SHIVANI] 1

3 267872300163 ASSYFRONT DOOR LATCH RH [SHIVANI] 1

4 267872306005 LINK SAFETY LOCK LH FRT DR 1 NON SERVICEABLE 

PART

4 267872306006 LINK SAFETY LOCK RH FRT DR 1 NON SERVICEABLE 

PART

5 267872306003 LINK FRT DR LOCK LH 1 NON SERVICEABLE 

PART

5 267872306004 LINK FRT DR LOCK RH 1 NON SERVICEABLE 

PART

6 267872300160 LINK LOWER FRT DR HANDLE OUTER LH 1 NON SERVICEABLE 

PART

6 267872300161 LINK LOWER FRT DR HANDLE OUTER RH 1 NON SERVICEABLE 

PART

7 11385606160 CR CSK SCREW M6X16 IS7485 SS8451-8C 3 NON SERVICEABLE 

PART

8 12581096036 M-T LOCK WASHER C64 IS5371 

SS8451-8C

3 NON SERVICEABLE 

PART

9 267899706302 SCREW GROMMET (NIFCO 24D7) 2

9 267899706343 SCREW GROMMET(DRINNER 

HANDLE)[JAIHIND]

2

10 11492498302 CR FL PAN HD TAP SCR C-ST48X16 

TS17249

2 NON SERVICEABLE 

PART

11 277972706307 HOUSING DOOR PULL (BLACK) 2

12 11492498264 CR FL PAN HD TAP SCR C-ST42X13 

TS17249

2 NON SERVICEABLE 

PART

13 277972300101 ASSYINNER HANDLE COMPL FR DR LH 

(SHIVANI)

1

60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

211



60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

212

60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

212



60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

213

13 277972300103 ASSYINR HANDLE COMPL FR DR LH 

(SHIVANI)

1

13 277972300102 ASSYINNER HANDLE COMPL FR DR RH 

(SHIVANI)

1

13 277972300104 ASSYINR HANDLE COMPL FR DR RH 

(SHIVANI)

1

14 267872306007 LINK INNER LOCK LH FRONT DOOR 1 NON SERVICEABLE 

PART

14 267872306008 LINK INNER LOCK RH FRONT DOOR 1 NON SERVICEABLE 

PART

15 267872306009 LINK INNER HANDLE LH FRONT DOOR 1 NON SERVICEABLE 

PART

15 267872306010 LINK INNER HANDLE RH FRONT DOOR 1 NON SERVICEABLE 

PART

16 267872308205 LINK CONNECTOR FRONT DOOR 1 NON SERVICEABLE 

PART

18 267872306310 SNAP CONNECTOR (M/s SHIVANI LOCKS) 4

20 267872306307 RETAINER FLOWER 6

60.72.02 LOCKING SYSTEM (FRONT DOOR) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

213



60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

214

60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

214



60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

215

1 267872500103 ASSY REAR GLASS SUPPORT FRT DR LH 1

1 284472500108 ASSY REAR GLASS SUPPORT FRT DOOR 

RH

1

2 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

6 NON SERVICEABLE 

PART

6 277972506303 GLASS RUN MOULD FRONT LH 

CONSTSECT - BTR

1

6 277972506304 GLASS RUN MOULD FRONT RH 

CONSTSECT - BTR

1

7 267872502343 ASSYWINDING GLASS FRONT DOOR 

LH(TINTED)

1

7 267872502344 ASSYWINDING GLASS FRONT DOOR 

RH(TINTED)

1

8 267872506358 CLIP DIRECT GLASS MTG 4

9 267872508002 SPECIAL TAPPING SCREW(GLASS 

MTGSIDE DR)

4

12 284472506303 INNER BELT FRONT DOOR LH (M/S KENT) 1

12 284472506305 INNER BELT (FRONT) LH MOULD [M/S 

METZEL]

1

12 284472506304 INNER BELT FRONT DOOR RH (M/S KENT) 1

12 284472506306 INNER BELT (FRONT) RH MOULD [M/S 

METZEL]

1

13 267872506305 OUTER BELT (FRONT) LH MOULD 1

13 267872506329 OUTER BELT FRONT DOOR LH (KENT) 1

13 267872506306 OUTER BELT (FRT) MOULD RH 1

13 267872506330 OUTER BELT FRONT DOOR RH (KENT) 1

14 267872500115 ASSY WINWINDUNIT POWER FRT DOOR 

LH-ED

1

14 267872500113 ASSYWINDOW WINDUNIT ELE 

FRTDRLH[OFF]

1

14 267872500147 ASSYWINDOWWINDUNIT ELEFRDRLH 1

14 267872500175 ASSY WINDOW WIND UNIT ELE FRT DR 

LH[IFB]

1

14 267872500183 ASSYPWRW/W UNIT 

LH(MODSLIDER)ABHISHEK

1

60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

215



60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

216

60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

216



60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

217

14 267872500114 ASSYWINDOW WINDUNIT ELEFRTDOOR 

RH

1

14 267872500116 ASSY WINWINDUNIT POWER FRT DOOR 

RH-ED

1

14 267872500148 ASSYWINDOWWINDUNIT ELEFRDRRH 1

14 267872500176 ASSY WINDOW WIND UNIT ELE FRT DR 

RH IFB

1

14 267872500184 ASSYPWRW/W UNIT 

RH(MODSLIDER)ABHISHEK

1

14A 267872500185 ASSY WINDOW WINDING REGULATOR 

LH(IFB)

1

14A 267872500186 ASSY WINDOW WINDING REGULATOR 

RH(IFB)

1

16 267872500187 ASSY MOTOR LH(IFB) 1

16 267872500188 ASSY MOTOR RH(IFB) 1

15 267872500179 ASSYCHANNEL GLASS GUIDE FRT LH 1

15 267872500180 ASSYCHANNEL GLASS GUIDE FRONT RH 1

60.72.03 DOOR GLASS & WINDOW REGULATOR (FRT) GROUP 72

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

217



60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

218

60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

218



60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

219

1 26787320011720 SPARE PART FOR REAR DOOR SHELL 

COMPLETE

1

1 26787320011820 SPARE PART FOR ASSY SHELL RR DOOR 

RH

1

4 267872300101 ASSYUPPER HINGE BODY SIDE LH 1

4 267872300102 ASSYUPPER HINGE BODY SIDE RH 1

5 267872303501 BUSHING UPPER 1

6 267872300123 ASSYLOWER HINGE BODY SIDE LH 1

6A 267872306701 HINGE PIN 1

6B 267872309201 WASHER HINGE 1

6C 267872303401 BUSHING HINGE 1

6 267872300124 ASSYLOWER HINGE BODY SIDE RH 1

6A 267872306701 HINGE PIN 1

6B 267872309201 WASHER HINGE 1

6C 267872303401 BUSHING HINGE 1

7 267872303502 BUSHING LOWER 1

8 267872309001 ASSYSPACIAL SCREW HINGE 2

9 267872303201 SPECIAL BOLT - HINGE FIX 8

10 267872300164 ASSY DOOR STRIKER (SHIVANI) 2

11 267873500106 ASSY CHANNEL DIVISION RR DR RH 1

11 267873500105 ASSY CHANNEL DIVISION RR DR LH 1

12 267873503401 BUSHING DIVISION CHLN REAR DOOR 1

13 267872508002 SPECIAL TAPPING SCREW(GLASS 

MTGSIDE DR)

1

15 267873706305 PLASTIC MEMBERANE REAR DOOR LH 1

15 267873706306 PLASTIC MEMBRANE REAR DOOR RH 1

17 267873506312 PRIMARY SEAL REAR DOOR RH 2

17 267873506321 PRIMARY SEAL REAR DOOR RH (ANCO) 2

17 267873506347 PRIMARY SEAL RH [REAR DOOR] 2

17 267873506349 DOOR SEALING RUBBER REAR RH 2

18 267899506301 DOOR TRIM CLIP (NIFCO 2185-6) 10

21 267873500125 ASSYDUST SEAL REAR DOOR LH (BTR) 1

21 267873500133 ASSY DUST SEAL REAR DOOR LH (ANCO) 1

21 267873500136 ASSY DUST SEAL REAR DOOR LH 

(PULSER)

1

60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

219



60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

220

60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

220



60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

221

21 267873500126 ASSYDUST SEAL REAR DOOR RH (BTR) 1

21 267873500137 ASSY DUST SEAL REAR DOOR RH 

(PULSER)

1

22A 286973706301 DOOR PULL INNER LH REAR DOOR-LUX 

NG-003

1

22A 286973706303 DOOR PULL INNER RH REAR DOOR-LUX 

NG-003

1

22B 286973706302 DOOR PULL OUTER LH REAR DOOR-LUX 

NG-003

1

22B 286973706304 DOOR PULL OUTER RH REAR DOOR-LUX 

NG-003

1

23 267881106306 REFLEX REFLECTOR (DOOR) 2

25 286973700107 TRIM REAR DOOR WITH CLIPS LH NG-003 1

25 286973700108 ASSY TRIM REAR DOOR WITH CLIPS RH 

NG-003

1

26 286873700105 ASSY.ASH TRAY REAR DOOR (NG-003) 1

27 267873203302 BKTCHECK STRAP MTGREAR DOOR 2

28 267873300107 ASSYCHECK STRAP (REAR DOOR) 2

28 267873300121 ASSYCHECK STRAP (REAR 

DOOR)-VENUS

2

28 267873300169 ASSYCHECK STRAP REAR DOOR - 

JAIHIND

2

60.73.01 REAR DOOR SHELL GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

221



60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

222

60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

222



60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

223

1 267872300115 ASSYDOOR HANDLE OUTER LH-(MINDA 

HUF)

1

1 267872300116 ASSYDOOR HANDLE OUTER RH-(MINDA 

HUF)

1

2 11387596056 CSK SOC SCR M6X16 IS6761 129 

SS8451-8CH

4 NON SERVICEABLE 

PART

3 267873300147 ASSY REAR DOOR LATCH LH STD 

(SHIVANI)

1

3 267873300148 ASSY REAR DOOR LATCH RH STD 

(SHIVANI)

1

4 267873306005 LINK SAFETY LOCK REAR DOOR LH 1 NON SERVICEABLE 

PART

4 267873306006 LINK SAFETY LOCK REAR DOOR RH 1 NON SERVICEABLE 

PART

5 267873300145 ASSY LINK LOWER RR DOOR HANDLE 

OUTER LH

1 NON SERVICEABLE 

PART

5 267873300146 ASSY LINK LOWER RR DOOR HANDLE 

OUTER RH

1 NON SERVICEABLE 

PART

6 11385606160 CR CSK SCREW M6X16 IS7485 SS8451-8C 3 NON SERVICEABLE 

PART

7 12581096036 M-T LOCK WASHER C64 IS5371 

SS8451-8C

3 NON SERVICEABLE 

PART

9 277973300101 ASSY INNER HANDLE REAR DR LH 1

9 277973300103 ASSYINR HANDLE COMP RR DR LH 

(SHIVANI)

1

9 277973300102 ASSY INNER HANDLE REAR DR RH 1

9 277973300104 ASSYINR HANDLE COMP RR DR 

RH(SHIVANI)

1

10 267873306007 LINK REAR DOOR INNER LOCK LH 1 NON SERVICEABLE 

PART

10 267873306008 LINK REAR DOOR INNER LOCK RH. 1 NON SERVICEABLE 

PART

11 267873306009 LINK INNER HANDLE REAR DOOR LH 1 NON SERVICEABLE 

PART

11 267873306010 LINK INNER HANDLE REAR DOOR RH 1 NON SERVICEABLE 

PART

12 267873308201 LINK CONNECTOR REAR DOOR LH 2 NON SERVICEABLE 

PART

14 277972706307 HOUSING DOOR PULL (BLACK) 2

15 11492498264 CR FL PAN HD TAP SCR C-ST42X13 

TS17249

2 NON SERVICEABLE 

PART

60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

223



60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

224

60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

224



60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

225

- 267873306001 LINK REAR DOOR LOCK MASTER CUM LH 1 NON SERVICEABLE 

PART

- 267873306002 LINK REAR DOOR LOCK MASTER CUM RH 1 NON SERVICEABLE 

PART

18 267872306310 SNAP CONNECTOR (M/s SHIVANI LOCKS) 4

19 267899506306 PIPING CLIP (NIFCO 4A68) 2

20 267872306307 RETAINER FLOWER 6

60.73.02 LOCKING SYSTEM (REAR DOOR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

225



60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

226

60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

226



60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

227

2 267873500115 ASSY WINWINDUNIT POWER REAR DR 

LH-ED

1

2 267873500111 ASSYWINDOW WINDUNIT ELERR DR 

LH[OFFER

1

2 267873500144 ASSY WINDOW WIND UNIT ELERR DR 

LH[IFB]

1

2 267873500148 ASSYPWRW/W UNIT 

LH(MODSLIDER)ABHISHEK

1

2 267873500112 ASSYWINDOW WINDING UNIT ELERR DR 

RH

1

2 267873500116 ASSY WINWINDUNIT POWER REAR DR 

RH-ED

1

2 267873500145 ASSY WINDOW WIND UNIT ELERR DR 

RH-IFB

1

2 267873500149 ASSYPWRW/W UNIT 

RH(MODSLIDER)ABHISHEK

1

3 267873506301 GLASS RUN (REAR) MOULD LH 1

3 267873506326 GLASS RUN MOULD REAR LH (ANCO) 1

3 267873506338 GLASS RUN RR MOULD LH M/S NEIR 

(FLOCKED)

1

3 277973506303 GLASS RUN MOULD REAR LH-BTR 1

3 267873506302 GLASS RUN (REAR) MOULD RH 1

3 267873506327 GLASS RUN MOULD REAR RH (ANCO) 1

3 267873506339 GLASS RUN RR MOULD RH M/S NEIR 

(FLOCKED)

1

3 277973506304 GLASS RUN MOULD REAR RH-BTR 1

4 267873502313 WINDING GLASS REAR DOOR-TINTED LH 1

4 267873502314 WINDING GLASS REAR DOOR-TINTED RH 1

5 267873500105 ASSY CHANNEL DIVISION RR DR LH 1

5 267873500106 ASSY CHANNEL DIVISION RR DR RH 1

6 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

6 NON SERVICEABLE 

PART

7 267873506307 REAR DOOR FIXED GLASS MOULD LH 1

7 267873506332 REAR DOOR FIXED GLASS LH MOULD 

(VBROS)

1

7 267873506359 REAR DOOR FIXED GLASS LH MOULD 

(PSL)

1

7 267873506308 REAR DOOR FIXED GLASS MOULD RH 1

60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

227



60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

228

60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

228



60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

229

7 267873506333 REAR DOOR FIXED GLASS RH MOULD 

(VBROS)

1

7 267873506360 REAR DOOR FIXED GLASS RH MOULD 

(PSL)

1

8 267873502307 FIXED GLASS REAR DOOR-TINTED LH 1

8 267873502308 FIXED GLASS REAR DOOR-TINTED RH 1

10 284473506308 INNER BELT REAR DOOR LH (M/S KENT) 1

10 284473506311 INNER BELT (REAR) LH MOULD [M/S 

METZELE]

1

10 284473506309 INNER BELT REAR DOOR RH (M/S KENT) 1

10 284473506312 INNER BELT (REAR) RH MOULD [M/S 

METZELE]

1

11 267873506305 OUTER BELT (REAR) LH MOULD 1

11 267873506330 OUTER BELT REAR DOOR LH (KENT) 1

11 267873506306 OUTER BELT REAR (DOOR) RH 1

11 267873506331 OUTER BELT REAR DOOR RH (KENT) 1

12 267873500102 ASSY CHANNEL GLASS GUIDE FRT RR 

DR RH

1

12 267873500101 ASSY CHANNEL GLASS GUIDE FRT RR 

DR LH

1

60.73.03 DOOR GLASS & WINDOW REGULATOR (RR) GROUP 73

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

229



60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

230

60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

230



60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

231

1 27757420Z10120 ASSY TAIL GATE SHEEL CED AS SPARE 1

2 277574300103 ASSYTAILGATE HINGE 2

3 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

6 NON SERVICEABLE 

PART

4 267872309201 WASHER HINGE 2

6 - NOT APPLICABLE FOR THIS VARIANT

5 11071508252 HEX FL BOLT M8X25 

TS17130-88-SS8451-8C

3 NON SERVICEABLE 

PART

7 277981100103 ASSYFUEL LID CABLE LHD 1

7 277981100113 ASSYFUEL LID CABLE LHD-FICOSSA 1

9 267881100123 ASSYLATCH FUEL LID 1

9 267881100135 ASSEMBLY LATCH FUEL LID (IFB) 1

9 267881100138 ASSEMBLY LATCH FUEL LID (JAY 

YUHSHIN)

1

9 267881100160 ASSY LATCH FUEL LID (SHIVANI) 1

10 267881106333 FUEL LID STOP 2

10 267881106389 FUEL LID STOP (NEW HSG) 2

11 277574300104 KIT ASSY TAIL GATE BALANCER 

COMPLETE

2

11 277574300107 ASSY T/G BALANCER COMPLETE (PRAVI) 2

11 277574300111 KIT ASSY TAILGATE BALANCER 

COMP(SUSPA)

2

12 277581906301 COVER TAIL GATE STRIKER 1

13 267874300119 ASSY STRIKER (TAIL GATE 

LATCH)-SHIVANI

1

14 11387596013 CSK SOC SCR M8X20 IS6761 129 

SS8451-8CH

2 NON SERVICEABLE 

PART

15 277581100106 ASSY TAIL GATE LATCH CABEL LHD -  

FICOSA

1

15 277581100107 ASSY CABLE LATCH TAILGATE LHD 

(FICOSA)

1

16 267899506304 CLIPS FOR BOWDEN & 

ELECTCABLE-NIFCO1764

1

16 267899506337 CLIP FOR BOWDEN (MICROSIGN) 1

17 277574300109 ASSY TAIL GATE STOPPER BODY SIDE LH 1

17 277574300110 ASSY TAIL GATE STOPPER BODY SIDE 

RH

1

60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

231



60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

232

60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

232



60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

233

18 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

19 267874300105 ASSY TAIL GATE STOPPER MOBILE LH 1

19 267874300106 ASSY TAIL GATE STOPPER MOBILE RH 1

20 11411406123 CAP SCREW M6X12 IS2269-129 

SS8451-8CH

4 NON SERVICEABLE 

PART

21 286874700104 ASSY TAILGATE TRIM(NG-003) 1

22 267899506301 DOOR TRIM CLIP (NIFCO 2185-6) 14

23 277574506301 TAIL GATE PRIMARY SEAL 1

24 286974706301 REAR WIPER MOTOR COVER NG-002 1

25 267874300146 ASSY TAIL GATE LATCH (SHIVANI) 1

26 267874306001 LINK T/G LOCK 1

28 277574300101 ASSY BRACKET BALANCER MTGUPPER 

LH

1

28 277574300102 ASSY BRACKET BALANCER MTGUPPER 

RH

1

29 277574706311 REAR SPOILER 1

30 277574306302 PARCEL SHELF STOPPER 2

31 286974706302 DOOR PULL TAILGATE NG-002 1

60.74.01 TAIL GATE GROUP 74

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

233



60.81.01 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

234

60.81.01 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

234



60.81.01 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

235

3 277981106303 COVER INSPECTION FUEL TANK 1

7 267869106324 SCUFF PLATE FRONT DOOR LH 1

7 267869106325 SCUFF PLATE FRONT DOOR RH 1

8 267869106326 SCUFF PLATE REAR DOOR LH 1

8 267869106327 SCUFF PLATE REAR DOOR RH 1

9 267899506305 TREE CLIP (NIFCO 3S64 -G004) 14

9 267899506340 X TREE CLIP (PRISM) 14

9 267899506317 X TREE CLIP(NIFCO-3S64)BLACK 8

9 267899506338 X TREE CLIP (PRISM) 8

11 277588606305 LINER REAR WHEEL ARCH REAR LH 1

11 277588606306 LINER REAR WHEEL ARCH REAR RH 1

12 267888100105 ASSYLINER FRONT WHEEL HOUSE LH 1

12 267888100106 ASSYLINER FRONT WHEEL HOUSE RH 1

20 267899706327 RUBBER GROMMET (CROSS MEMBER 

LOWER LIN)

4

22 267899706314 HOLE PLUG DIA 30 14

22 267899706344 HOLE PLUG DIA30 (BLACK)[VIPUL] 14

22 267899706345 HOLE PLUG DIA 16 (JAIHIND) 4

23 267888600102 ASSYCUP TAILGATE SILL INNER 1

26 288981100115 ASSY ORVM WITH SS STRIP 

LH(M/A)-FICOSA

1

26A 288981106313 CROME STRIP LH ORVM 1

26 288981100116 ASSY ORVM WITH SS STRIP 

RH(M/A)-FICOSA

1

26A 288981106314 CROME STRIP RH ORVM 1

27 286881106301 INNER COVER WITH HOLE 

O.R.V.M.LH(NG-003)

1

27 286881106302 INNER COVER WITH HOLE 

O.R.V.M.RH(NG-003)

1

28 288981106302 EXT.OUTER COVER RVM LH 1

28 288981106303 EXT OUTER COVER RVM RH 1

33 269981906311 PLUG BUTTON FOR 16 DIAHOLE 12

33 269981906312 PLUG BUTTON FOR DIA20 2

33 269981906318 PLUG BUTTON FOR DIA30 2

34 288981100131 ASSY MIRROR PLATE LH 1

34 288981100132 ASSY MIRROR PLATE RH 1

35 288981100129 BACK PLATE SUB-ASSY LH 1

35 288981100130 BACK PLATE SUB-ASSY RH 1

60.81.01 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

235



60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

236

60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

236



60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

237

1 286881106303 HINGE CLIP SUNVISOR (NG-002) 2

2 267899706303 SCREW GROMMET (NIFCO 30P0-M4) 4

3 11492410197 CR PAN HD TAPPING SCR C-ST48X19 

TS17245

2 NON SERVICEABLE 

PART

4 286981100102 ASSY SUNVISOR WITH FLAP LH 

(A/BAG)NG-002

1

4 286981100103 ASSY SUNVISOR WITH FLAP RH 

(A/BAG)NG-002

1

6 11492885225 CR CSK TAPPING SCR C-ST48X22 

TS17246

4 NON SERVICEABLE 

PART

7 277981100106 ASSYINNER REAR VIEW 

MIRROR(ANTIGLARE)

1

7 277981100111 ASSYINR REAR VIEW 

MIRROR(A/GLARE)FICOSA

1

8 277988706305 HOOD STRIP 1

9 277574706310 TAILGATE DECORATIVE STRIP 1

10 277585100101 ASSY ROOF RAIL COMPLETE 1

10 277585100106 ASSY ROOF RAIL COMPLETE 

(EXTRUDED)

1

10 277585103801 ROOF RAIL COMPLETE (SINGLE PIECE) 1

11 267881106337 MASCOT `TATA' 1

11 267881106345 `T' EMBLEM (TAIL GATE) 1

11 277555100107 MASCOT INDIGO SW LX 1

12 277585107702 RUBBER GASKET ROOF RAIL FRONT LH 1

12 277585107703 RUBBER GASKET ROOF RAIL FRONT RH 1

12 277585107704 RUBBER GASKET ROOF RAIL REAR LH 1

12 277585107705 RUBBER GASKET ROOF RAIL REAR RH 1

14 277981100121 ASSY PROTECTOR LH(FRTDRINDIGO 

LUX)

1

14 277981100122 ASSY PROTECTOR RH(FRTDRINDIGO 

LUX)

1

15 277981100123 ASSY PROTECTOR LH(RRDRINDIGO LUX) 1

15 277981100124 ASSY PROTECTOR RH(RRDRINDIGO LUX) 1

60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

237



60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

238

60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

238



60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

239

21 277981108201 HEAT SHIELD FRONT FLOOR(ALDIMPEL 

SHEET)

1

22 277581108201 HEAT SHIELD REAR FLOOR 1

23 286981500101 ASSY SILL VALANCE COVER LH 1

23 286981500102 ASSY SILL VALANCE COVER RH 1

60.81.02 INTERNAL AND EXTERNAL FITMENTS GROUP 81

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

239



60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

240

60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

240



60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

241

1 267888700105 ASSYREINFHOOD HINGE MTGLH 1

1 267888700106 ASSYREINFHOOD HINGE MTGRH 1

2 26788870Z104 ASSYREINFHOOD LATCH MTG 1

4 267888700107 ASSYHOOD HINGE LH 1

4 267888700108 ASSYHOOD HINGE RH 1

5 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

6 26788810Z103 ASSYPANEL FRONT FENDER LH 1

6 26788810Z104 ASSY PANEL FRONT FENDER RH 1

7 27798870Z10220 ASSY HOOD SHELL TCIC CED AS SPARE 1

8 267888700111 ASSY BONNET LATCH COMPLETE 1

8 267888700123 ASSY BONNET LATCH HOOD COMPL (IFB) 1

8 267888700124 ASSY BONNET LATCH HOOD COMPLETE 

-SHIVANI

1

9 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

10 11341506109 HEX FL SCREW M6X10 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

12 267899506304 CLIPS FOR BOWDEN & 

ELECTCABLE-NIFCO1764

2

13 267881100172 ASSYCABLE (LATCH HOOD)-LHD 1

13 267881100192 ASSYHOOD LATCH CABLE LHD - REMSON 1

13 267881110113 ASSYCABLE HOOD LATCH 

LHD-MADHUSUDAN

1

13 267881110115 ASSY CABLE HOOD LATCH LHD - TATA 

FICOSA

1

15 267888700126 ASSY LEVER HOOD RELEASE 

RHD(BLACK)

1

16 267888706301 STAY ROD BEARING BRACKET 1

17 267888706302 CLIP-STAY ROD LOCK 1

18 267888706303 CLIP STAY ROD CLAMP 1

19 267888706001 STAY ROD HOOD 1

20 267888706328 STOPPER FOR HOOD BUMPER (VIPUL) 2

20 267899706313 HOOD BUMPER RUBBER 1 (NIFCO 5G31) 2

21 267888506309 BONNET SEAL (BTR) 1

21 267888506320 BONNECT SEAL (ANCO) 1

60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

241



60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

242

60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

242



60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

243

21 267888506335 BONNET SEAL MOULD (OFFER DRAWING) 1

24 267888706311 HOOD INSULATION 1

25 267888700127 ASSY CLIP HOOD INSULATION (VIPUL 

PARTY)

14

26 267888706326 PLUG (HOOD INSULATION) 2

27 269968804302 INSULATION CLIP 9

28 267888706336 INTERCOOLER DUCT 1

29 267899706355 SPACER INT COOLER DUCT 2

30 267899706358 SPACER INT COOLER DUCT 1

31 267888706334 INT COOLER DUCT SEALING 1

32 279014607704 DUCT SEAL (DUCT TO INTER COOLER) 1

60.88.01 BONNET & BONNET LOCK GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

243



60.88.02 FRONT BUMPER GROUP 88

CHASSIS TYPE: ALL

244

60.88.02 FRONT BUMPER GROUP 88

CHASSIS TYPE: ALL

244



60.88.02 FRONT BUMPER GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

245

1 288988500101 ASSY FRONT BUMPER WITH FOGLAMP 

W/O/E/A

1

2 267899006502 SQRIVET NUT 8

3 11326606202 FLANGE GIMLET SCR M6X20TS17210S1 

SS8451-8C

10 NON SERVICEABLE 

PART

4 267888508601 SPACER SPECIAL SCREW (BUMPER 

UPPER MTG)

12

5 26786220Z153 ASSY MBR RADIATOR MTGBOTTOM 1

6 11341506125 HEX FL SCREW M6X12 

TS17130-88-SS8451-8C

2 NON SERVICEABLE 

PART

8 267888506316 SPLASH GUARD FRONT BUMPER 1

9 288988506306 "T" EMBLEM FRONT BUMPER 1

10 288988500105 ASSY.TOP GRILL FRONT BUMPER 1

60.88.02 FRONT BUMPER GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

245



60.88.03 REAR BUMPER GROUP 88

CHASSIS TYPE: ALL

246

60.88.03 REAR BUMPER GROUP 88

CHASSIS TYPE: ALL

246



60.88.03 REAR BUMPER GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

247

1 286988600101 ASSY REAR BUMPER 1

3 267899006502 SQRIVET NUT 8

4 267888508603 SPACER SPECIAL SCREW (BUMPER 

UPPER MTG)

12

5 11326606202 FLANGE GIMLET SCR M6X20TS17210S1 

SS8451-8C

1 NON SERVICEABLE 

PART

5 11326606164 FLANGE GIMLET SCR M6X16TS17210S1 

SS8451-8C

8 NON SERVICEABLE 

PART

5 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 8 NON SERVICEABLE 

PART

6 277588606304 COVER TOWING EYE  (REAR BUMPER) 1

60.88.03 REAR BUMPER GROUP 88

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

247



60.91.01 FRONT SEAT GROUP 91

CHASSIS TYPE: ALL

248

60.91.01 FRONT SEAT GROUP 91

CHASSIS TYPE: ALL

248



60.91.01 FRONT SEAT GROUP 91

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

249

A 277591000116 ASSY FRONT SEAT COMPLETE RH LHD 

-GLX

1

A 277591000115 ASSY FRONT SEAT COMPLETE LH LHD 

-GLX

1

1 277591700102 ASSY  FRONT SEAT BACK COMPRH (W/O 

COVER)

1

- 277591700101 ASSY FRONT SEAT BACK COMP LH (W/O 

COVER)

1

3 277591700103 ASSY FRONT SEAT CUSHION COMP (W/O 

COVER)

2

4 267891300107 ASSYRESTRAINT COMPLETE TATA 

JOHNSON

2

5 267891900119 BEZEL H/R PASSIVE 2

6 267891900118 BEZEL H/R ACTIVE 2

7 267891909901 SIDE VALENCE O/B RH 2

8 267891909902 SIDE VALENCE I/B RH 2

9 267891909904 RECLINER COVER I/B RH 1

9 267891909916 RECLINER COVER I/B LH 1

10 267891909903 RECLINER COVER O/B RH 1

10 267891909915 RECLINER COVER O/B LH 1

11 267891700109 ASSY RISER RH TJC (AIR BAG) 1

11 267891700110 ASSY RISER LH TJC (AIR BAG) 1

13 267891909905 HANDWHEEL RECLINER MECHANISM 2

14 267891909917 RECLINER HANDLE CAP 2

15 267891900120 C-CLIP 4

16 267891900121 FIX CLIP 4

17 267891900122 STRIKER BUSH INBOARD 2

18 267891900123 STRIKER BUSH OUTBOARD 2

19 11341506168 HEXSCREW M6x16 TS:17130-88 2 NON SERVICEABLE 

PART

20 267891900124 WASHER STRIKER BUSH OUTBOARD 2

21 267891900125 PLATE PROTECTOR 2

22 267891900126 SPRING RETAINER PLATE 2

23 277591909901 WIRE CLAMP 1

60.91.01 FRONT SEAT GROUP 91

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

249



60.91.02 REAR SEAT 100% GROUP 91

CHASSIS TYPE: ALL

250

60.91.02 REAR SEAT 100% GROUP 91

CHASSIS TYPE: ALL

250



60.91.02 REAR SEAT 100% GROUP 91

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

251

A 277592000112 ASSY REAR SEAT COMPL(3POINT SEAT 

BELT)

1

1 277592300118 ASSY REAR SEAT CUSHION COMPLETE 1

2 277592300119 ASSY REAR SEAT BACK COMPLETE 1

3 277592300120 ASSY NAPREST COMPLT SIDE 

OCCUPANT

2

4 277592300121 ASSY NAPREST COMPLT CENTRAL 

OCCUPANT

1

5 267892300107 ASSY COMPL RR SEAT BOTTOM HINGE 

MTG LH

1

6 267892300108 ASSY COMPL RR SEAT BOTTOM HINGE 

MTG RH

1

- 277592500114 TONGUE ASSY MIDDLE 1

8 267891900118 BEZEL HEAD REST ACTIVE (TJC) 3

9 267891900119 BEZEL HEAD REST PASSIVE (TJC) 3

- 277592300122 ASSY LATCH BEZEL COMPLT 2

- 277592306301 RETRACTOR MACHANISM PLASTIC 

COVER

1

- 277592306302 SIR BEZEL 1

13 267892309902 SCREW M8x17 PHILIPS SOCKET 4

- 12059898041 HEX NUT 7/16" UNF BS:1768 1 NON SERVICEABLE 

PART

- 11491210097 SELF TAPPING SCREW M5X10 4 NON SERVICEABLE 

PART

16 277592300124 ASSY LATCH COMPLT RH 1

17 277592300123 ASSY LATCH COMPLT LH 1

18 11064096020 HEX BOLT M8x40 IS:1364 P1-88 4 NON SERVICEABLE 

PART

- 277592300128 LATCH METAL BUSH 4

20 - NOT APPLICABLE FOR THIS VARIANT

21 - NOT APPLICABLE FOR THIS VARIANT

60.91.02 REAR SEAT 100% GROUP 91

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

251



60.91.03 SEAT BELTS GROUP 91

CHASSIS TYPE: ALL

252

60.91.03 SEAT BELTS GROUP 91

CHASSIS TYPE: ALL

252



60.91.03 SEAT BELTS GROUP 91

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

253

1 267891500189 ASSY FRT SEAT BELT KIT COMP RPLL 

LHD IFB

1 NON SERVICEABLE 

PART

1A 267891500190 ASSY FRONT SEAT BELT KIT LH W/RPLL 

IFB

1

1B 267891500191 ASSY FRONT SEAT BELT KIT RH W/RPLL  

IFB

1

2 277592500108 ASSY KIT REAR SEAT BELT (EXP) IFB 

AUTOLIV

1 NON SERVICEABLE 

PART

2A 277592500117 ASSY REAR SEAT BELT KIT LH-ELR (IFB) 1

2B 277592500118 ASSY REAR SEAT BELT KIT RH-ELR (IFB) 1

2C 277592500113 ASSY RR MIDDLE SEAT BELT SEAT (IFB) 1

60.91.03 SEAT BELTS GROUP 91

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

253



83.83.01 HVAC SYSTEM (KIT HVAC UNIT ON CAB) GROUP 83

CHASSIS TYPE: ALL

254

83.83.01 HVAC SYSTEM (KIT HVAC UNIT ON CAB) GROUP 83

CHASSIS TYPE: ALL

254



83.83.01 HVAC SYSTEM (KIT HVAC UNIT ON CAB) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

255

2 284383300101 ASSY HVAC CONTROLS COMPL-BEHR 1

3 284383400172 ASSY HVAC UNIT LHD BEHR 1

4 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 7 NON SERVICEABLE 

PART

5 12650600647 WASHER A64 IS5370 ST SS8451-8C 7 NON SERVICEABLE 

PART

6 267883140151 HOSE - SUCTION LHD 1

6 287283140102 ASSY SUCTION HOSE LHD (DICOR) 1

7 267883140152 HOSE - DISCHARGE LHD 1

7 287283140103 ASSY DISCHARGE HOSE (DICOR) 1

8 11071506209 HEX FL BOLT M6X20 2 NON SERVICEABLE 

PART

9 284383300131 ASSY MF CONDENSER BEHR DICR 1

9 287283400101 ASSY MF CONDENSER BEHR 1

10 11341506168 HEX FL SCREW M6X16 

TS17130-88-SS8451-8C

4 NON SERVICEABLE 

PART

11 12460500646 BRIGHT WASHER 64 IS2016 ST SS8451-8C 4 NON SERVICEABLE 

PART

12 287283140101 ASSY TUBE LIQUID LHD SPLIT PIPE 1 

BEHR

1

13 267883140132 ASSY TUBE LIQUID LHD SPLIT PIPE 2 

BEHR

1

14 267883106305 GROMMET DRAIN HOSE - BEHR 1

15 267883116307 DRAIN HOSE LHD BEHR 1

16 267883108216 CLAMP (DRAIN HOSE) 1

83.83.01 HVAC SYSTEM (KIT HVAC UNIT ON CAB) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

255



83.83.02 HVAC SYSTEM (ASSY HVAC CONTROLS) GROUP 83

CHASSIS TYPE: ALL

256

83.83.02 HVAC SYSTEM (ASSY HVAC CONTROLS) GROUP 83

CHASSIS TYPE: ALL

256



83.83.02 HVAC SYSTEM (ASSY HVAC CONTROLS) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

257

1 286883300109 ASSY CONTROL PANEL HVAC GRATTING 

SQUIRE

1

2 286883300103 ASSY BASEPLATE CONTROLS HVAC 

INDFL2

1

3 282054700112 ASSY BLOWER SWITCH(4-SPEED) M/S 

BEHR

1

4 287383300109 ASSY BLOWER SWITCH 1

5 287383300108 ASSY KNOBS 3

6 284383300103 ASSY FACIA CONTROLS HVAC 1

7 284383300121 ASSY PCB FOR HVAC CONTROL PANEL 

M/S BEHR

1

8 284383306321 AC ON/OFF PUSH BUTTON BEHR 1

8 284383306304 OFFER DRG PUSH BUTTON AC ON/OFF 1

9 284383306322 FRESH / RECIRC AIR PUSH BUTTON 

BEHR

1

9 284383306305 OFFER DRG PUSH BUTTON 

FRESH/RECIRCULATIO

1

10 286883300110 ASSY FACIA HVAC GRATTING SQUIRE 1

83.83.02 HVAC SYSTEM (ASSY HVAC CONTROLS) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

257



83.83.03 HVAC SYSTEM (ASSY HVAC UNIT COMPLETE) GROUP 83

CHASSIS TYPE: ALL

258

83.83.03 HVAC SYSTEM (ASSY HVAC UNIT COMPLETE) GROUP 83

CHASSIS TYPE: ALL

258



83.83.03 HVAC SYSTEM (ASSY HVAC UNIT COMPLETE) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

259

1 284383400172 ASSY HVAC UNIT LHD BEHR 1

2 267883100184 ASSYBLOWER COMPL W/ RIS (BEHR)-LHD 1

3 284354709902 FRESH/RECIRC MOTOR VMC3 M/S BEHR 1

4 267883406303 PLASTIC CONNEROD FOR MICRO MOTOR 

BEHR

1

6 267883100183 ASSYEVAPORATOR UNIT-LHD-BEHR 1

7 282054700111 ASSY BLOWER RESISTOR(4-SPEED) M/S 

BEHR

1

9 277983100116 ASSY BLOCK VALVE 2T FINAL 

(324335)-BEHR

1

10 267883106358 O'RING (ID 140 x 178 THK)-BEHR 1

11 267883106366 O'RING (ID 1110 x 178THK)-BEHR 1

12 267883110177 ASSYTHERMOSTAT -BEHR 1

13 284383100133 ASSY AIR DISTRIBUTION HOUSING LHD 

BEHR

1

14 267883130141 ASSYLINKAGES (DISTRIBUTION 

CONTRL)-BEHR

1

15 286883100119 ASSY CONTROL CABLE NEW 

DISTRIBUTION(231)

1

16 267883404301 CLIP BOWDEN CABLE SINGLE END 

(BEHR)

2

17 267883100190 ASSYCABLE (TEMPCONTROL) BEHR 1

18 288954700101 ASSY W/H CABIN COOLING HVAC 

FL-BEHR

1

19 284383100134 ASSY HEATER CORE (WITH INLET 

SHORTENED)

1

20 286883106302 “O” RING 2

83.83.03 HVAC SYSTEM (ASSY HVAC UNIT COMPLETE) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

259



83.83.04 HVAC SYSTEM (AC PIPING) GROUP 83

CHASSIS TYPE: ALL

260

83.83.04 HVAC SYSTEM (AC PIPING) GROUP 83

CHASSIS TYPE: ALL

260



83.83.04 HVAC SYSTEM (AC PIPING) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

261

1 267883140151 HOSE - SUCTION LHD 1

1 287283140102 ASSY SUCTION HOSE LHD (DICOR) 1

2 267883106356 O'RING (ID 1394 x 262 THK)-BEHR 1

3 267883106355 O'RING (ID 1717x178THK)- BEHR 1

4 267883140152 HOSE - DISCHARGE LHD 1

4 287283140103 ASSY DISCHARGE HOSE (DICOR) 1

5 287283106301 PIPE CLAMP ASSY DISCHARGE-COND 

END

1

6 267883106357 O'RING (ID 1077x 262THK)- BEHR 1

7 267883106358 O'RING (ID 140 x 178 THK)-BEHR 2

8 287283140101 ASSY TUBE LIQUID LHD SPLIT PIPE 1 

BEHR

1

9 267883140132 ASSY TUBE LIQUID LHD SPLIT PIPE 2 

BEHR

1

10 267883108304 CLAMP (TUBE LIQUID)-BEHR 4

11 267883106359 O'RING (ID 765x178THK)- BEHR 3

83.83.04 HVAC SYSTEM (AC PIPING) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

261



83.83.05 HVAC SYSTEM (ASSY MF CONDENSER COMPLETE) GROUP 83

CHASSIS TYPE: ALL

262

83.83.05 HVAC SYSTEM (ASSY MF CONDENSER COMPLETE) GROUP 83

CHASSIS TYPE: ALL

262



83.83.05 HVAC SYSTEM (ASSY MF CONDENSER COMPLETE) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

263

1 284383300131 ASSY MF CONDENSER BEHR DICR 1

1 287283400101 ASSY MF CONDENSER BEHR 1

2 284383300132 ASSYMF CONDENSER + FAN + R/D 

(BEHR)

1

3 284383300133 ASSY MF CONDENSER + FAN BEHR 1

4 277983406302 CONDENSER SIDE SEALING RH BEHR 1

5 277983406303 CONDENSER SIDE SEALING LH BEHR 1

6 277983100106 ASSY TUBE LIQUID R/D INLET (BEHR) 1

7 267883106359 O'RING (ID 765x178THK)- BEHR 2

8 267883110128 ASSYRECEIVER DRIER BOTTLE (BEHR) 1

9 277983100107 ASSY TUBE LIQUID R/D OUTLET (BEHR) 1

10 277954709901 TRINARY PRESSURE SWITCH(SEDAN) 

M/S BEHR

1

11 277983400119 ASSY R/D MTG BKT BEHR 1

83.83.05 HVAC SYSTEM (ASSY MF CONDENSER COMPLETE) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

263



83.83.06 HVAC SYSTEM (ASSY CONDENSER+FAN) GROUP 83

CHASSIS TYPE: ALL

264

83.83.06 HVAC SYSTEM (ASSY CONDENSER+FAN) GROUP 83

CHASSIS TYPE: ALL

264



83.83.06 HVAC SYSTEM (ASSY CONDENSER+FAN) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

265

1 284383300133 ASSY MF CONDENSER + FAN BEHR 1

2 284383300134 ASSYMF CONDENSER CORE - BEHR 1

3 267883400123 ASSY CONDENSER FAN 110W - BEHR 1

4 267883406304 CONDENSER FAN BLADE 110W - BEHR 1

5 267883110172 ASSYCONDFAN SHROUD (WITHOUT 

FAN)-BEHR

1

6 277954700102 ASSY CONDENSOR FAN MOTOR M/S 

BEHR

1

7 12301500601 HEX FL NUT AM6 TS17430-8-SS8451-8C 4 NON SERVICEABLE 

PART

8 12051596062 HEX NUT M6LH IS1364P3-8-SS8451-8C 1 NON SERVICEABLE 

PART

83.83.06 HVAC SYSTEM (ASSY CONDENSER+FAN) GROUP 83

CHASSIS TYPE: ALL

FIG.

NO.
PART NUMBER DESCRIPTION QTY REMARKS

265




